AutoTest Report

Data Analysis Software
WWG StealthWare
TIME WARNER
; 708 ECLUB BLVD
Waveren DURHAM, NC

FCC PROOFS

Serial #: 3460202

Model: SDA-5000
File: LAVENDER4

Operator: MIKE-FINCH
Date: 02/09/04 Time: 06:08:38

Cal Date: 03/10/03
DOS File: LAVENDER4

Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Equalizer: 0.0
Temp: 33.1 F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voitage (unreg): 0.0
" Chan Label Video Audio Deita VIA

(dBmV) (dBmV) (dB)

2 WNCN 12.8 -3.5 16.3
3 WRAL 10.5 -3.7 14.2
4 coMM 11.3 -1.9 13.2
5 WRAY 11.8 -2.9 14.7
6 WTVD 11.8 -1.1 12.9
98 TVG 13.8 -0.1. 13.9
14 NC14 13.3 -1.1 14.4
15 HSN 13.4 -0.6 14.0
16 Qvec 14.2 -0.3 14.5
18 GOV 12.5 -1.5 14.0
19 BET 13.2 -0.9 14.1
21 WGN 13.5 -1.0 14.5
22 WRPX 13.4 -0.5 13.9
7 HBC 13.9 -0.6 14.5
8 COMM 13.6 -0.4 14.0
9 WUNC 13.5 0.6 129
10 WLFL 13.8 -2.8 16.6
11 wuve 136 -0.4 14.0
12 WRDC 13.5 0.3 13.2
13 WRAZ 14.7 -1.6 16.3
24 TRI 14.0 0.9 13.1
25 USA 14.9 1.3 13.6
26 TNT 15.1 0.8 14.3
27 A+E 16.1 1.1 15.0
28 FFAM 15.5 1.4 141
29 CNN 16.2 2.6 13.6
30 DISC 16.4 20 144
N ESPN 15.3 2.3 13.0
32 ESP2 16.7 1.5 15.2
33 LIFE 15.5 25 13.0
34 TBS 14.6 1.2 13.4
35 DISH 141 0.3 13.8
36 COM 15.1 1.2 13.9
37 CNBC 14.8 0.6 14.2
38 AMC 13.6 -1.8 15.4
39 TLC 15.1 0.4 14.7
40 SPK 15.1 0.2 15.3
41 HLN 13.7 1.3 12.4
42 TWC 15.1 T 0.0 151
43 NICK 14.7 0.4 14.3
44 CORT 142 1.5 12.7
45 MSN 14.9 -0.1 15.0
46 APL 14.4 0.1 14.3
47 LMN 14.6 0.5 141
48 VH1 15.3 0.8 14.5
49 SIFI 14.5 -0.1 146
50 FSN 14.6 1.3 13.3
51 GOLF 14.8 0.6 14.2
53 MTV 16.1 21 14.0
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AutoTest Report

TIME WARNER FCC PROOFS
p 708 E CLUB BLVD
Waveren DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: LAVENDER4 DOS File: LAVENDER4
Date: 02/09/04 Time: 06:08:38 '
Description:
Chan Label Video Audio Deita VIA
(dBmV) (dBmV) (dB)
54 TVLN 145 1.2 13.3
55 oxXY 15.5 2.1 13.4
56 HIST 15.2 2.3 12.9
57 DISN 15.8 0.3 15.5
58 FOXN 15.3 0.8 14.5
60 CSPA 14.4 0.5 149
61 WETV 14.3 1.4 12.9
62 E 14.7 0.9 13.8
63 SOAP 15.2 0.5 147
64 SNBC 14.5 0.6 139
65 OLN 147 1.3 13.4
66 ESPC 14.3 0.4 147
87 TCM 13.7 0.7 14.4
68 FITT 13.4 0.7 14.1
69 CMT 13.7 -0.3 T 140
70 NGEO 12.8 -1.5 14.3
71 FX 13.7 0.9 12.8
72 INSP 13.2 -1.0 14.2
73 HLMK 126 -1.0 13.6
74 TRAV 12.8 -0.7 13.5
75 TOON 13.1 -1.6 147
76 HGTV 12.9 -1.3 14.2
77 FOOD 12.2 -1.2 134
78 umMmcC 12.7 -1.8 14.5
116 134 -2.7 16.1
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmvV Ch 3Video= 10.5 Pass
Max Deilta Video Level 15.0dB Ch 3 and 32, Delta= 6.2 Pass
Min Delta V/A 6.5dB Ch 41 DeltaV/A= 124 Pass
Max Delta V/IA 17.0d8B Ch 10 Delta V/A = 16.6 Pass
Max Delta Adjacent Chan 3.0dB Ch2and 3, Delta= 23 Pass
Min Digital Level -7.0dBmvV ’ No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Test 3 - Signal Levels and Level Variations Test
Summary Page 1 of 1

System Name: D uvrbhan Highest Band Pass: 7SCe4#
Test Point Location: _Ca e von  Df. Test Point Number: _
Date of Test: _Z-i4-0Y Time: _[2:29 Temperature: 527
Tech(s) Performing Test: ___Soha Sch Yalu/m Date Begun: _2-/¢-¢<
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer

FSM SDA - Seoo 9383977 N/A

Test Setup used: A 30 meeter (98.45 foot) cable drop from the test point is fed into the Field Strength
Meter or Spectrum Analyzer. Audio and video carrier levels are measured, before the channel selector,
to determine the extent to which the standard is met. All levels are measured and recorded every 6 hours
+/- 1 hour. The time and temperature of each measurement is also recorded. The measurements are
made on each NTSC channel.

Minimum Specifications: The five specifications listed here are “Proofed” by this test:

1. All levels are to be measured and recorded ever 6 hours +/- 1 hour.
Was the Specification Met? Yes _l{ No_
Date/Time 214 /iZ2-K 2-d /1505 215 180 o4 215|610

2. The Visual Carrier Level cannot vary more then 10 dB from any visual carrier on the cable television system of
00 MHz of forward bandwidth. (For system having a forward bandwidth greater than 300 MHz 1 additional

up to 3

dB per 100 MHz of forward bandwidth is allowed).
Maximum Video Carrier Level 139 139 56 4.5
Minimum Video Carrier Level 03 2158 bz 104
Variation Highest & Lowest Video Levels 30 ' 4.1 4.F

Maximum allowed variation between highest ,
level carrier and the lowest level carrier per bandwidth q.5 Was the specification met? Yes " No___

Justification for any variation in this requirement:

3. All audio carrier levels are to be maintained less then 6.5 dB below the video carrier but not more then 17 dB
below the video carrier. Was the Specification Met? Yes ¥ ,No___

Justification for any variation in this requirement:

4. Video carriers are not allowed to very more then 3 dB from any adjacent channel?: ~
Was this Specification Met? Yes _Z No___

Justification for any variation greater than 3 dB:

5. All video carriers must maintain a level greater then 3 dBmV at the end of a 100 foot drop:
? Yes \/, No___

Was this Specification Met
Justification for any video level less then 3 dBmV: )
6. During this 24 hour test all video carrier level changes must be less then 8 dB \/
Was this Specification Met? Yes M, No__

Justification for any variation greater then 8 dB:
Video carrier levels are not allowed to change more then 8 dB from the measurement made in the last 24 hour test.
Was this Specification Met? Yes , No___

Justification for any variation greater then 8 dB:

Page 3 - ___
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g Data Analysis Sofware
WWG StealthWare

AutoTest Report

- WAVETER
- WANDEL
GOLTERMANN

TIME WARNER
708 E CLUB BLVD
DURHAM, NC

FCC PROQOFS

Model: SDA-5000
Operator: JOHNSCHM
Date: 02/14/04 Time: 12:09:58

Description:

Serial #: 8383877
File: 1ICAMERON

Cal Date: 10/06/03
DOS File: 1CAMERON

Location: ?

Location Type: Undefined

Area:
Test Pnt Type: None
Test Pnt Comp: 0.0

AmplD:

Power Cfg: IN
Feeder Maker Cfg: 1
Trunk Term: NO
Voitage Setting: LOW

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 50.0 F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (dB)

2 WNCN 10.5 2.1 12.6

3 WRAL 11.2 2.7 13.9

4 EDU 10.6 -3.2 13.8

5 WRAY 10.3 -3.5 13.8

6 WTVD 10.3 29 13.2
98 TVG 109 -2.0 12.9
14 NC14 11.0 -2.7 13.7
15 HSN 11.4 -2.1 13.5
16 Qve 1.7 -2.5 14.2
18 CSPN 11.7 -2.3 14.0.
19 BET 11.8 -1.8 13.6
21 WGN 11.9 -16 13.5
22 WRPX 121 -1.5 13.6

7 HBC 12.9 -2.2 16.1

8 COMM 12.1 -1.1 13.2

9 WUNC 12.9 0.0 129
10 WLFL 13.2 -1.1 14.3
11 wWuvC 13.3 1.2 145
12 WRDC 12.3 0.7 13.0
13 WRAZ 13.0 -0.6 13.6
24 TRI 13.0 -0.2 132
25 USA 13.6 0.8 144
26 TNT 12.7 0.7 134
27 A+E 12.8 -0.9 13.7
28 FFAM 123 -1.2 135
29 CNN 13.7 -0.2 13.9
30 DISC 13.9 0.0 139
3 ESPN 125 -0.8 13.3
32 ESP2 12.4 -1.6 14.0
33 LIFE 12.4 0.4 12.8
34 TBS 12.4 -1.5 13.9
35 DISH 12.4 -1.5 13.9
36 COM 125 -0.8 13.3
37 CNBC 12.4 -1.8 14.2
38 AMC 119 23 14.2
39 TLC 12.3 -1.8 14.1
40 SPK 12.6 -1.7 14.3
41 HLN 121 -0.9 13.0
42 TWC 12.3 -1.7 14.0
43 NICK 12.4 1.7 14.1
44 CORT 12.6 0.7 13.3
45 MSN 13.2 -1.2 14.4
46 APL 12.6 -1.0 13.6
a7 LMN 12.8 -1.1 13.9
48 VH1 12.3 -1.7 14.0
49 SIFi 12.9 -1.3 14.2
50 FOXS 12.7 -0.6 133
51 GOLF 13.2 -0.4 13.6
53 MTV 13.9 0.0 13.9
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AutoTest Report

re
TIME WARNER FCC PROOFS
P 708 E CLUB BLVD
Y DURHAM, NC
" GOLYERMANN
Model: SDA-5000 Serial #: 8383877 Cal Date: 10/06/03
Operator: JOHNSCHM File: 1CAMERON DOS File: 1CAMERON
Date: 02/14/04 Time: 12:09:59
Description:
Chan L.abel Video Audio Delta VIA
(dBmV) (dBmV) (dB)
54 TVLN 13.1 0.5 13.6
55 oxy 13.0 -0.5 13.5
56 HIST 13.8 0.8 13.0
57 DISN 13.6 -0.1 13.7
58 FOXN 13.6 0.7 14.3
60 CSP2 134 0.9 143
61 WET 13.3 0.7 14.0
62 E 12.6 -1.3 139
63 SOAP 13.3 -0.8 14.1
64 SNBC 12.9 -0.9 13.8
65 OLN 13.2 -0.5 13.7
66 ESPC 12.9 -1.9 14.8
67 TCM 12.5 -1.5 14.0
68 FIT 12.5 -1.3 13.8
69 CMT 12.7 -1.4 T 141
70 NGEO 12.6 -1.2 13.8
71 FX 13.1 -0.6 13.7
72 INSP 12.8 -1.1 13.9
73 HLMK 12.5 -1.7 142
74 TRAV 12.9 -0.8 13.7
75 TOON 13.2 -1.2 144
76 HGTV 13.1 -1.0 141
77 FOOD 12.3 -0.5 12.8
78 UMC 131 -1.1 14.2
116 13.7 0.9 12.8
LIMIT CHECK Limit Actual
Min Video Carrier Levetl 3.0dBmvV Ch 5Video= 10.3 Pass
Max Deita Video Level 15.04dB Ch5and 30, Deita= 3.6 Pass
Min Deita V/A 6.5dB Ch 2DeltaV/IA= 126 Pass
Max Deita V/A 17.0dB Ch 7 Delta VIA= 15.1 Pass
Max Deita Adjacent Chan 3.0dB Ch28 and 29, Delta= 1.4 Pass
Min Digital Level -7.0dBmV ’ No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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AutoTest Report

Dsta Analysis Software
: WWG SteaithWare
TIME WARNER
; 708 E CLUB BLVD
: WaveTen DURHAM, NC
GOLTERMANN

FCC PROOFS

Serial #: 8383877

Model: SDA-5000
File: 2CAMERON

Operator: JOHNSCHM
Date: 02/14/04 Time: 18:05:13

Cal Date: 10/06/03
DOS File: 2CAMERON

Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Equalizer: 0.0
Temp: 45.0F

AC Voitage: 0 DC Voltage (reg)- 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/A

(dBmV) (dBmV) (dB)

2 WNCN 10.4 -2.0 12.4
3 WRAL 11.3 -2.6 13.9
4 EDU 10.6 -3.2 13.8
5 WRAY 10.1 -3.6 13.7
6 WTVD 10.0 27 127
98 VG 11.0 1.7 12.7
14 NC14 10.8 -2.6 13.4
15 HSN 1.5 -1.9 134
16 Qve 11.7 -2.4 14.1
18 CSPN 11.3 -2.6 13.9
19 BET 11.8 -1.8 13.6
21 WGN 12.0 -1.7 13.7
22 WRPX 12.3 -1.7 14.0
7 HBC 12.2 -2.2 14.4
8 COMM 11.7 -1.0 o127
9 WUNC 129 . 0.0 129
10 WLFL 131 -1.2 14.3
11 wuvc 13.0 -1.5 14.5
12 WRDC 12.1 -0.9 13.0
13 WRAZ 12.8 -0.9 13.7
24 TRI 13.1 -0.3 134
25 USA 13.4 -0.9 14.3
26 TNT 12.8 -1.1 139
27 A+E 12.2 -1.1 13.3
28 FFAM 12.1 -1.5 13.6
29 CNN 13.5 0.2 13.7
30 DISC 13.9 -0.1 14.0
31 ESPN 12.2 0.8 13.0
32 ESP2 12.5 -1.6 14.1
33 LIFE 12.7 -0.7 13.4
34 TBS 12.0 -1.4 134
35 DISH 12.3 -1.6 13.9
36 COM 12.9 -0.8 13.7
37 CNBC 12.2 -1.7 13.9
38 AMC 12.0 -2.5 14.5
39 TLC 11.9 -1.5 13.4
40 SPK 12.2 -1.7 . 13.9
41 HLN 11.9 -1.0 12.9
42 TWC 12.5 1.7 14.2
43 NICK 12.2 -2.1 14.3
44 CORT 12.3 -0.7 13.0
45 MSN 12.9 -1.2 14.1
46 APL 12.6 -0.9 13.5
47 LMN 12.8 -1.1 13.9
48 VH1 12.3 -1.6 13.9
49 SiFt 13.0 -14 144
50 FOXS 12.7 0.8 13.5
51 GOLF 13.3 -0.6 13.9
53 MTV 13.7 -0.1 13.8
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e Auto T est Report

WWG SteaithWare

TIME WARNER FCC PROOFS
g 708 E CLUB BLVD
am%;m DURHAM, NC
Model: SDA-5000 Serial # 8383877 Cal Date: 10/06/03
Operator: JOHNSCHM File: 2CAMERON DOS File: 2CAMERON
Date: 02/14/04 Time: 18:05:13 ’
Description:
Chan Label Video Audio Delta V/A
(dBmV) (dBmV) (dB)
54 TVLN 13.0 -0.6 136
55 OoXY 12.9 -0.6 13.5
56 HIST 13.7 0.9 12.8 -
57 DISN 13.6 -0.1 13.7
58 FOXN 13.5 -0.6 14.1
60 CSP2 134 -1.0 14.4
61 WET 134 0.7 14.1
62 E 12.6 -1.4 14.0
63 SOAP 133 0.7 14.0
64 SNBC 12.9 -1.1 14.0
65 OLN 13.6 -0.1 13.7
66 ESPC 12.8 -2.0 14.8
67 TCM 12.1 -1.7 13.8
68 FIT 12.5 -16 14.1
69 CMT 12.8 -1.4 14.2
70 NGEO 12.4 -1.6 14.0
71 FX 13.1 -0.6 13.7
72 INSP 12.9 -1.1 14.0
73 HLMK 12.4 -1.9 143
74 TRAV 12,6 -0.6 13.2
75 TOON 13.0 -13 14.3
76 HGTV 13.1 0.8 13.9
77 FOOQD 12.1 -0.4 12.5
78 uMC 12,6 -0.7 13.3
116 13.8 0.9 12.9
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0 dBmV Ch 6Video= 10.0 Pass
Max Deita Video Level 15.0dB Ch6and 30, Deita= 3.9 Pass
Min Delta V/A 6.5d8 Ch 2DeltaVIA= 124 Pass
Max Deita V/A 17.0dB Ch 66 Deita VA= 14.8 Pass
Max Delta Adjacent Chan 3.0d8 Ch 30 and 31, Delta= 1.7 Pass
Min Digital Level -7.0dBmv : No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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AutoTest Report

g Data Analysis Scftware
WWG SteaithWare
TIME WARNER
y 708 E CLUB BLVD
Wanoee, DURHAM, NC
GOLTERMANMN

FCC PROOFS

Serial #: 8383877
File: 3CAMERON

Modél: SDA-5000
Operator: JOHNSCHM
Date: 02/15/04 Time: 00:04:36

Cal Date: 10/06/03
DOS File: 3SCAMERCON

Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Equaiizer: 0.0
Temp: 45.0F

AC Voltage: 0 DC Voltage (reg): 0.0 DC Voitage (unreg): 0.0
Chan Label Video Audio Deita V/A

(dBmV) (dBmV) (dB)

2 WNCN 10.4 . 2.1 12.5
3 WRAL 11.9 2.3 14.2
4 EDU 10.8 -2.9 13.7
5 WRAY 10.5 -3.2 13.7
6 WTVD 10.2 2.7 12.9
98 TVG 1.3 -1.5 12.8
14 NC14 1.4 2.2 13.6
15 HSN 11.7 -1.8 " 135
16 Qve 12.0 -2.1 14.1
18 CSPN 1.5 -2.5 14.0
19 BET 11.7 -1.7 13.4
21 WGN 12.4 -1.4 13.8
22 WRPX 12.4 -1.6 14.0
7 HBC 12.4 -1.7 14.1
8 COMM 12.1 -0.9 13.0
9 WUNC 13.1 0.2 12.9
10 WLFL 13.4 -0.9 143
1 WuUvVC 133 -1.4 14.7
12 WRDC 124 -0.5 . 129
13 WRAZ 13.3 -0.6 13.9
24 TR! 13.4 0.1 13.3
25 USA 13.9 -0.1 14.0
26 TNT 13.1 -0.5 13.6
27 A+E 12.9 -0.9 13.8
28 FFAM 12.5 -0.7 13.2
29 CNN 13.8 0.0 13.8
30 DISC 14.3 0.6 13.7
31 ESPN 12.8 -0.2 13.0
32 ESP2 13.1 -1.6 14.7
33 LIFE 133 -0.4 13.7
34 TBS 126 -1.0 13.6
35 DISH 12.5 -1.4 13.9
36 COM 13.0 -0.4 13.4
37 CNBC 12.9 -1.3 14.2
38 AMC 12.5 -2.1 14.6
39 TLC 12.6 -1.3 13.9
40 SPK 13.0 -1.2 14.2
41 HLN 12.6 -0.7 13.3
42 TWC 12.9 S < 14.2
43 NICK 12.4 -1.7 14.1
44 CORT 12.9 -0.1 13.0
45 MSN 13.6 -0.9 14.5
46 APL 12.6 -0.7 13.3
47 LMN 13.2 -0.9 14.1
48 VH1 12.7 -1.4 14.1
49 SIF1 13.2 -1.2 14.4
50 FOXS 12.9 -0.5 13.4
51 GOLF 13.6 -0.3 13.9
53 MTV 14.3 0.3 14.0
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s S AutoTest Report

TIME WARNER FCC PROOFS
y 708 E CLUB BLVD
yveren DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 8383877 Cal Date: 10/06/03
Operator; JOHNSCHM File: 3CAMERON . DOS File: 3CAMERON
Date: 02/15/04 Time: 00:04:36
Description:
Chan Label Video Audio Deita VIA
(dBmV) (dBmV) (dB)
54 TVLN 13.1 -0.2 13.3
55 OXY 13.4 0.6 14.0
56 HIST 14.1 0.9 3.2
57 DISN 13.8 -0.1 13.9
58 FOXN 13.7 0.3 14.0
60 CSP2 13.8 0.7 14.5
61 WET 13.5 -0.3 13.8
62 E 13.1 -0.9 14.0
63 SOAP 13.6 -0.5 14.1
64 SNBC 13.2 -0.9 14.1
65 OLN 13.6 0.0 136
66 ESPC 12.8 -1.7 14.5
67 TCM 12.4 -1.3 13.7
68 FIT 13.1 -1.5 14.6
69 CcMT 13.0 -1.2 14.2
70 NGEO 12.9 -1.4 14.3
71 FX 13.0 -0.4 13.4
72 INSP 13.0 -0.9 13.9
73 HLMK 12.9 -1.6 14.5
74 TRAV 12.8 -0.7 13.5
75 TOON 13.4 -1.3 147
76 HGTV 13.3 -0.6 138
77 FOOD 12.5 . -0.6 13.1
78 umMmc 13.0 -0.7 13.7
116 14.0 1.0 13.0
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 6 Video= 10.2 Pass
Max Delta Video Level 15.0dB Ch 6 and 30, Delta= 4.1 Pass
Min Delta V/IA 6.5dB Ch 2DeiltaVIA= 125 Pass
Max Deita VIA 17.0dB Ch 11 Delta VIA = 14.7 Pass
Max Deilta Adjacent Chan 3.0dB Ch2and 3, Deita= 1.5 Pass
Min Digital Level -7.0dBmV : No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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wwe Sresimias " Auto Test Report
TIME WARNER FCC PROOFS
4 708 E CLUB BLVD
g&;ﬁ.ﬂ’.{“ DURHAM, NC

Serial #: 8383877

Model: SDA-5000
File: CAMERON

Operator; JOHNSCHM
Date: 02/15/04 Time: 06:10:30

Cal Date: 10/06/03
DOS File: 4CAMERON

Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Equalizer: 0.0
Temp: 38.9F

AC Voitage: 0 DC Voitage (reg): 0.0 - DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/A

(dBmV) (dBmV) (dB)

2 WNCN 10.8 -2.2 13.0
3 WRAL 11.8 -2.2 14.0
4 EDU 10.9 -2.8 13.7
5 WRAY 104 -3.0 13.4
6 WTVD 10.6 -2.5 13.1
98 VG 11.6 -1.2 12.8
14 NC14 11.6 -2.2 13.8
15 HSN 12.0 -1.5 13.5
16 Qve 12.3 -1.9 142
18 CSPN 11.8 -2.2 14.0
19 BET 12.1 -1.1 13.2
21 WGN 12.4 -1.1 13.5
22 WRPX 12.6 -1.7 14.3
7 HBC 13.2 -2.2 154
8 COMM 12.3 -0.8 13.1
9 WUNC 13.3 04 12.9
10 WLFL 13.6 -0.9 14.5
1 wuvc 13.7 -1.2 14.9
12 WRDC 12.7 -0.6 13.3
13 WRAZ 13.2 -0.1 13.3
24 TRI 13.4 0.3 13.1
25 USA 14.0 -0.3 14.3
26 TNT 13.5 -0.3 13.8
27 A+E 13.3 -0.7 14.0
28 FFAM 12.8 -0.4 13.2
29 CNN 13.8 0.3 13.5
30 pisC 145 0.4 14.1
31 ESPN 12.8 -0.1 12.9
32 ESP2 13.0 -0.9 13.9
33 LIFE 13.2 -0.3 13.5
34 TBS 12.7 -0.6 13.3
35 DISH 13.0 -1.1 14.1
36 COM 13.3 -0.6 13.9
37 CNBC 12.7 -1.3 14.0
38 AMC 12.3 -1.9 14.2
39 TLC 12.9 -0.7 13.6
40 SPK 13.2 -1.4 14.8
41 HLN 12.6 -0.6 13.2
42 TWC 12.9 S -14 143
43 NICK 12.5 -1.6 141
44 CORT 12.8 0.0 12.8
45 MSN 13.7 -0.8 14.5
46 APL 12.9 -0.8 13.7
47 LMN 13.3 -0.7 14.0
48 VH1 12.6 -1.1 13.7
49 SIF1 133 -1.1 14.4
50 FOXS 13.0 -0.2 13.2
51 GOLF 13.6 -0.2 13.8
53 MTV 14.1 0.3 13.8
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| QI AutoTest Report

StealthWare
TIME WARNER FCC PROOFS
; 708 ECLUB BLVD ,
 WaNDEL DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 8383877 Cal Date: 10/06/03
File: CAMERON DOS File: 4CAMERON

Operator: JOHNSCHM
Date:; 02/15/04 Time: 06:10:30

Description:
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (dB)

54 TVLN 13.6 -0.2 13.8

55 OXY 13.6 -0.3 13.9

56 HIST 14.3 1.3 13.0

57 DISN 14.3 0.6 13.7

58 FOXN 14.2 -0.4 14.6

60 CSP2 13.9 0.7 146

61 WET 13.8 -0.2 14.0

62 _E 13.0 -1.0 14.0

63 SOAP 13.8 -0.2 14.0

64 SNBC 13.3 -0.9 14.2

65 OLN 13.7 -0.1 13.8

66 ESPC 13.2 -1.6 14.8

67 TCM 12.5 -1.0 13.5

68 FIT 12.6 -1.5 14.1

89 CMT 13.4 -1.1 145

70 NGEO 12.7 -1.2 13.9

71 FX 13.0 -0.3 13.3

72 INSP 12.9 -1.1 14.0

73 HLMK 13.0 -1.6 146

74 TRAV 13.3 -0.4 13.7

75 TOON 13.6 -1.0 146

76 HGTV 13.5 -0.5 14.0

77 FOOD 12.6 0.3 12.3

78 umc 131 -0.9 14.0

116 14.2 1.2 13.0
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmv Ch 5 Video= 10.4 Pass
Max Delta Video Levei 15.04B Ch 5and 30, Deita= 4.1 Pass
Min Deita V/A 6.5dB Ch 77 Delta V/IA= 12.3 Pass
Max Delta V/A 17.0dB Ch 7 Delta VA= 154 Pass
Max Deita Adjacent Chan 3.0dB Ch 30 and 31, Delta= 1.7 Pass
Min Digital Leve! -7.0dBmV : No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS

Reviewed: Date:

Page 2



Test 3 - Signal Levels and Level Variations lest
Summary Page 1 of |

System Name: D urham Highest Band Pass: TlM#z
Test Point Location: D {XON Test Point Number: 1O _
Date of Test: 2-1-c4 Time: _1:S5 Temperature: 50°
Tech(s) Performing Test: Denald B rowe Date Begun: _2-1-24
Last

Equipment Used Make/Model Serial Numbe Calibration Date

Spectrum Analyzer AR A L -

FSM SDA-Seo . 3513315 N/A

Test Setup used: A 30 meeter (98.45 foot) cable drop from the test point is fed into the Field Strength
Meter or Spectrum Analyzer. Audio and video carrier levels are measured, before the channel selector,
to determine the extent to which the standard is met. All levels are measured and recorded every 6 hours
+/- 1 hour. The time and temperature of each measurement is also recorded. The measurements are

made on each NTSC channel.
Minimum Specifications: The five specifications listed here are “Proofed” by this test:

1. All levels are to be measured and recorded ever 6 hours +/- 1 hour.
Was the Specification Met? Yes V., No__
Date/Time 2-7/11:53 2-6 /06 z-5 /614 2-8 /4:57

2. The Visual Carrier Level cannot vary more then 10 dB from any visual carrier on the cable television system of
eater than 300 MHz | additional

up to 300 MHz of forward bandwidth. (For system having a forward bandwidth gr

dB per 100 MHz of forward bandwidth is allowed).
Maximum Video Carrier Level 1.0 84 Be 1%.¢
Minimum Video Carrier Level 4.9 180 1wz o2
Variation Highest & Lowest Video Levels Q\ S4¢ 94 q.4

Maximum allowed variation between highest _
level carrier and the lowest level carrier per bandwidth ¥ S

‘| Justification for any variation in this requirement:

Was the specification met? Yes VY, No___

ow the video carrier but not more then 17 dB

3. All audio carrier levels are to be maintained less then 6.5 dB bel
Was the Specification Met? Yes V¥V, No___

below the video carrier.
Justification for any variation in this requirement:

4. Video carriers are not allowed to very more then 3 dB from any adjacent channel?: '
Was this Specification Met? Yes V7, No___

Justification for any variation greater than 3dB:

5. All video carriers must maintain a level greater then 3 dBmV at the end of a 100 foot drop:
Was this Specification Met? Yes A, No__

Justification for any video level less then 3 dBmV:

6. During this 24 hour test all video carrier level changes must be less then 8 dB \/
Was this Specification Met? Yes M, No___

Justification for any variation greater then 8 dB:

Video carrier levels are not allowed to change more then 8 dB-from the measurement made in the last 24 hour test.

Was this Specification Met? Yes , No___

Justification for any variation greater then 8 dB:

Page3-___
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Data Analysis Software
WWG StealthWare

AutoTest Report

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

FCC PROOFS

Model: SDA-5000

Serial #: 8513315

Cal Date: 07/18/03

Operator: BROWN_DON File: 1DIXON DOS File: 1DIXON
Date: 02/07/04 Time: 17:55:24
Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
’ Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer; 0.0

Test Pnt Comp: 0.0

Voltage Setting: LOW

Temp: 50.0F
DC Voitage (unreg): 0.0

AC Voltage: 0 DC Voltage (reg): 0.0
Chan Label Video Audio Deita V/IA
(dBmV) (dBmV) (d8)
2 WNCN 11.6 4.0 15.6
3 WRAL 10.4 459 15.3
4 EDU 9.9 -3.4 13.3
5 WRAY 10.6 -3.7 143
6 WTVD 10.7 -2.1 12.8
98 TVG 12.3 -1.7 14.0
14 NC14 12.4 -1.3 13.7
15 HSN 12.5 -0.9 13.4
16 Qve 13.4 -0.8 14.2
18 CSPN 13.0 -1.2 14.2
19 BET 13.7 0.4 14.1
21 WGN 133 -0.4 13.7
22 WRPX 13.5 -0.8 14.3
7 HBC 13.6 -1.4 15.0
8 COMM 13.9 0.1 13.8
9 WUNC 131 0.7 12.4
10 WLFL 141 -2.6 16.7
11 wuvC 13.6 -0.7 14.3
12 WRDC 13.3 0.9 12.4
13 WRAZ 145 -2.3 16.8
24 TRI 13.6 -0.2 13.8
25 USA 14.2 0.1 143
26 TNT 13.7 0.0 13.7
27 A+E 14.8 0.3 14.5
28 FFAM 14.9 0.1 14.8
29 CNN 15.2 2.1 131
30 DISC 15.6 1.7 13.9
31 ESPN 14.1 1.4 12.7
32 ESP2 15.7 1.6 14.1
33 LIFE 15.0 1.7 13.3
34 TBS 14.0 0.1 13.9
35 DISH 13.9 -0.2 14.1
36 COoM 14.4 0.7 13.7
37 CNBC 144 0.1 14.3
38 AMC 13.5 -21 15.6
39 TLC 14.5 04 14.1
40 SPK 14.7 0.8 15.5
41 HLN 13.6 0.9 12.7
42 TWC 144 -0.1 14.5
43 NICK 15.0 0.8 14.2
44 CORT 14.5 1.3 13.2
45 MSN 15.1 0.3 15.4
46 APL 14.7 14 13.3
47 LMN 15.5 1.6 13.9
48 VH1 15.0 1.5 13.5
49 SIF1 154 1.0 144
50 FOXS 15.2 22 13.0
51 GOLF 15.1 1.9 13.2
53 MTV 15.7 20 13.7
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€ e S AutoTest Report

re
TIME WARNER FCC PROOFS
; 708 E CLUB BLVD
yoaveren DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 8513315 Cal Date:; 07/18/03
Operator: BROWN_DON File: 1DIXON - DOS File: 1DIXON
Date: 02/07/04 Time: 17:55:24
Description:
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (d8)
54 TVLN 15.3 1.9 134
55 OXY 15.9 2.1 13.8
56 HIST 15.8 3.0 12.8
57 DISN 16.8 1.6 15.2
58 FOXN 16.1 25 13.6
60 cspP2 15.6 1.5 141
61 WET 16.5 26 13.9
62 E 16.3 2.1 14.2
63 SOAP 16.4 2.4 14.0
64 SNBC 16.2 2.2 14.0
65 OLN 17.3 3.3 14.0
66 ESPC 16.3 22 141
67 TCM 16.0 22 13.8
68 FIT 16.3 2.5 . 13.8
69 CMT 16.7 2.6 14.1
70 NGEO 16.3 2.0 14.3
71 FX 16.7 43 12.4
72 INSP 16.6 2.6 14.0
73 HLMK 16.5 24 141
74 TRAV 17.4 3.4 14.0
75 TOON 17.1 29 142
76 HGTV 171 3.2 13.9
77 FOOD 16.0 29 13.1
78 WNCN 17.6 26 15.0
116 19.0 3.2 15.8
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 4Video= 9.9 Pass
Max Delta Video Level 15.0 dB Ch 4 and 116, Delta= 9.1 Pass
Min Delta V/A 6.5dB Ch 9DeltaV/IA= 12.4 Pass
Max Delta V/IA 17.04d8 Ch 13 Deita V/A= 16.8 Pass
Max Deita Adjacent Chan 3.0dB Ch31and 32, Delta= 1.6 Pass
Min Digital Level -7.0dBmvV : No data Pass
Max Digital Level 8.0dBmV No data Pass
Conclusion: PASS
Reviewed: Date;
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Oata Analysis Software
. WWG SteaithWare

AutoTest Report

Z
WAVETER
WANDEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

" GOLYERMANN

FCC PROOFS

Model: SDA-5000

Sernal #: 8513315

Cal Date: 07/18/03

Operator. BROWN_DON File: 2DIXON DOS File: 2DIXON
Date: 02/08/04 Time: 00:06:07
Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0

Test Pnt Comp: 0.0

Voitage Setting: LOW

‘ Temp: 36.0F
DC Voltage (unreg): 0.0

AC Voitage: 0 DC Voitage (reg): 0.0
Chan Label Video Audio Deita V/A
(dBmV) (dBmV) (dB)
2 WNCN 12.0 -3.9 15.9
3 WRAL 10.0 -5.0 15.0
4 EDU 10.2 -3.5 13.7
5 WRAY 11.1 4.3 154
6 WTVD 10.9 -2.4 13.3
98 TVG 13.0 -1.8 14.8
14 NC14 12.5 -1.0 13.5
15 HSN 13.0 -1.0 14.0
16 QvC 13.8 -0.8 14.6
18 CSPN 13.0 0.9 139
19 BET 13.9 0.2 14.1
21 WGN 13.9 0.3 14.2
22 WRPX 13.7 0.5 142
7 HBC 14.0 -1.4 15.4
8 COMM 14.2 0.2 14.0
9 WUNC 13.5 1.0 12.5
10 WLFL 14.0 -2.6 16.6
1" WUVC 13.6 0.7 14.3
12 WRDC 13.4 0.5 12.9
13 WRAZ 14.2 -2.3 16.5
24 TRI! 13.5 -0.1 13.6
25 USA 14.3 -0.1 14.4
26 TNT 13.8 0.0 13.8
27 A+E 15.2 0.6 14.6
28 FFAM 14.8 0.1 14.9
29 CNN 15.2 1.9 13.3
30 DISC 15.4 15 139
31 ESPN 14.3 1.4 12.9
32 ESP2 16.2 20 14.2
33 LIFE 15.1 20 13.1
34 TBS 14.2 0.3 139
35 DISH 14.2 0.5 147
36 COM 14.7 0.5 142
37 CNBC 14.6 0.1 14.5
38 AMC 13.6 -2.4 16.0
39 TLC 14.9 06 14,3
40 SPK 15.2 0.3 15.5
41 HLN 14.4 1.0 134
42 TWC 14.8 0.0 14.8
43 NICK 15.1 1.0 14.1
44 CORT 14.5 1.1 13.4
45 MSN 154 0.1 15.3
46 APL 15.2 14 13.8
47 LMN 15.6 1.5 14.1
48 VH1 15.6 18 13.8
49 SIF 16.0 1.0 15.0
50 FOXS 15.6 22 13.4
51 GOLF 15.6 1.9 13.7
53 MTV 16.8 23 14.5
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€ e St AutoTest Report

TIME WARNER FCC PROOFsS
708 E CLUB BLVD
yavere DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial # 8513315 Cal Date: 07/18/03
Operator: BROWN_DON , File: 2DIXON DOS File: 2DIXON
Date: 02/08/04 Time: 00:06:07
Description:
Chan Label Video Audio Delta VIA
(dBmv) (dBmV) (dB)
54 TVLN 15.7 2.1 13.6
55 OXY 16.4 2.3 14.1
56 HIST 16.2 3.3 12.9
57 DISN 17.2 1.4 15.8
58 FOXN 16.6 25 14.1
60 CSP2 16.2 2.0 14.2
61 WET 16.3 2.5 13.8
62 E 16.7 2.3 14.4
63 SOAP 16.5 25 ) 14.0
64 SNBC 16.5 2.3 14.2
65 OLN 17.0 3.3 13.7
66 ESPC 17.0 2.6 14.4
67 TCM 16.3 2.5 138
68 FIT 16.4 2.7 13.7
69 CMT 171 2.9 14.2
70 NGEO 16.3 2.3 14.0
71 FX 17.0 4.9 12.1
72 INSP 16.9 2.9 14.0
73 HLMK 16.5 2.9 13.6
74 TRAV 176 3.9 13.7
75 TOON 176 3.0 146
76 HGTV 17.4 3.5 13.9
77 FOOD 16.2 4.0 12.2
78 WNCN 17.4 3.0 144
116 19.4 3.5 159
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 3Video= 10.0 Pass
Max Deilta Video Leve! 15.0d8 Ch3and 116, Delta= 9.4 Pass
Min Delta V/A 6.5dB Ch 71 Delta VIA= 121 Pass
Max Delta V/IA 17.0dB Ch 10 Delta V/A= 16.6 Pass
Max Delta Adjacent Chan 3.0dB Ch2and 3, Delta= 2.0 Pass
Min Digital Level -7.0dBmvV . No data Pass
Max Digital Level 8.0 dBmv No data Pass
Conclusion: PASS
Reviewed: Date:
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Oata

Analysis Software

WWG StealthWare

AutoTest Report

WAVETER
WANOEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

GOLTERMANN

FCC PROOFS

Modei: SDA-5000

Serial #: 8513315

Cal Date: 07/18/03

Operator: BROWN_DON File: 3DIXON. DOS File: 3DIXON
Date: 02/08/04 Time: 06:14:17
Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0

Test Pnt Comp: 0.0

Voitage Setting: LOW

Temp: 30.0 F

AC Voltage: 0 DC Voltage (reg): 0.0 DC Voitage (unreg): 0.0
Chan Label Video Audio Delta V/IA

(dBmV) (dBmV) (dB)

2 WNCN 12.3 4.2 16.5
3 WRAL 10.2 -4.9 15.1
4 EDU 10.3 -3.3 13.6
5 WRAY 11.0 4.4 154
6 WTVD 1.1 -2.4 13.5
98 TVG 12.9 2.2 15.1
14 NC14 12.9 -1.4 14.3
15 HSN 13.1 -0.5 13.6
16 QvC 14.1 -0.8 14.9
18 CSPN 13.6 -0.6 142
19 BET 14.1 -0.4 14.5
21 WGN 14.2 -0.3 14.5
22 WRPX 14.0 -0.6 14.6
7 HBC 14.3 -1.6 15.9
8 COMM 14.4 0.2 14.2
9 WUNC 13.8 0.6 13.2
10 WLFL 14.2 -2.6 16.8
11 WwuvC 141 -0.4 145
12 WRDC 13.4 0.3 13.1
13 WRAZ 147 -2.3 17.0
24 TRI 13.5 -0.2 13.7
25 USA 143 -0.1 144
26 TNT 139 04 13.5
27 A+E 15.3 0.7 146
28 FFAM 14.9 -0.2 15.1
29 CNN 15.2 1.7 13.5
30 DISC 15.6 1.4 142
K} ESPN 14.8 1.1 13.7
32 ESP2 16.1 1.2 14.9
a3 LIFE 156 1.3 14.3
34 T8S 14.3 0.3 14.0
35 DISH 14.3 -0.5 148
36 COM 14.7 0.7 14.0
37 CNBC 14.8 -0.2 15.0
38 AMC 136 -2.4 16.0
39 TLC 15.0 0.5 14.5
40 SPK 14.9 -0.4 15.3
41 HLN 14.5 0.7 13.8
42 TWC 15.1 0.0 15.1
43 NICK 15.3 0.7 14.6
44 CORT 14.8 0.9 139
45 MSN 15.7 0.1 15.6
46 APL 15.1 1.3 13.8
47 LMN 16.3 1.8 14.5
48 VH1 15.6 1.8 13.8
49 SiFt 16.2 1.1 15.1
50 FOXS 15.8 24 13.4
51 GOLF 15.6 2.1 13.5
53 MTV 16.4 241 14.3
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et AutoTest Report

: WWG SteaithWare

TIME WARNER FCC PROOFS
; 708 E CLUB BLVD
Wanoer: DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 8513315 Cal Date: 07/18/03
Operator: BROWN_DON File: 3DIXON : DOS File: 3DIXON
Date: 02/08/04 Time: 06:14:17
Description:
Chan Label Video Audio Deilta VIA
(dBmV) (dBmV) (dB)
54 TVLN 15.9 1.9 14.0
55 OXY 16.7 2.7 14.0
56 HIST 16.1 3.3 12.8
57 DISN 17.3 23 15.0
58 FOXN 16.7 3.0 13.7
60 CSP2 16.4 1.5 14.9
61 WET 16.7 26 14.1
62 E 16.8 2.2 146
63 SOAP 16.8 2.9 13.9
64 SNBC 16.8 25 14.3
65 OLN 17.4 3.3 141
66 ESPC 17.0 27 14.3
67 TCM 16.5 2.4 14.1
68 FIT 16.6 2.6 14.0
69 CMT 17.2 2.7 14.5
70 NGEO 16.8 2.1 14.7
71 FX 17.4 5.0 12.4
72 INSP 17.0 3.3 13.7
73 HLMK 17.1 26 14.5
74 TRAV 17.5 4.0 13.5
75 TOON 17.5 33 142
76 HGTV 17.5 3.3 . 14.2
77 FOOD 16.8 - 3.2 13.6
78 WNCN 17.5 2.7 14.8
116 19.6 3.5 16.1
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmvV Ch 3Video= 10.2 Pass
Max Deita Video Level 15.0d4B Ch3and 116, Deita= 9.4 Pass
Min Defta V/A 6.5dB Ch 71 DeltaVIA= 12.4 Pass
Max Delta V/A 17.0dB Ch 13 Delta VIA= 17.0 Pass
Max Deilta Adjacent Chan 3.0dB Ch2and3, Delta= 21 Pass
Min Digital Level -7.0 dBmV . No data Pass
Max Digital Levei 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Data Anaiysis Software
WWG SteaithWare

AutoTest Report

p
| WAVETER
" WANDEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

GOLTERMANN

FCC PROOFS

Model: SDA-5000

Serial #: 8513315

Cal Date: 07/18/03

Operator: BROWN_DON File: 4DIXON DOS File: 4DIXON
Date; 02/08/04 Time: 11:57:51
Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0

Test Pnt Comp: 0.0

Voitage Setting: LOW

Temp: 52.0F

AC Voltage: 0 DC Voltage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Deita VIA

(dBmV) (dBmV) (dB)
2 WNCN 1.8 4.3 16.1
3 WRAL 10.2° -5.1 15.3
4 EDU 10.3 -3.3 13.6
5 WRAY 10.8 -3.9 14.7
6 WTVD 1.1 -2.3 13.4
98 TVG 12.8 -1.8 14.6
14 NC14 13.0 -1.4 14.4
15 HSN 13.2 -0.7 13.9
16 Qve 14.1 -0.7 14.8
18 CSPN 133 -1.0 143
19 BET 14.3 -0.2 14.5
21 WGN 13.8 -0.3 14.1

22 WRPX 139 -0.6 14.5 ,
7 HBC 13.9 -1.6 15.5
8 COMM 14.6 0.1 14.5
9 WUNC 13.6 14 12.2
10 WLFL 14.0 -2.6 16.6
11 wuvC 13.6 -0.5 141
12 WRDC 13.2 0.6 12.6
13 WRAZ 14.4 -2.4 16.8
24 TRI 13.5 -0.2 13.7
25 USA 14.3 -0.2 145
26 TNT 13.8 0.1 13.8
27 A+E 15.2 0.3 14.9
28 FFAM 15.2 0.2 15.0
29 CNN 15.5 1.9 13.6
30 DISC 15.6 1.6 14.0
31 ESPN 14.2 14 12.8
32 ESP2 16.2 15 147
33 LIFE 15.4 1.5 13.9
34 TBS 14.5 -0.3 14.8
35 DiSH 13.9 -0.1 14.0
36 com 14.9 038 14.1
37 CNBC 14.6 -0.1 147
38 AMC 13.6 2.4 16.0
39 TLC 14.6 1.0 13.6
40 SPK 14.8 -04 15.2
41 HLN 14.4 0.6 13.8
42 T™WC 14.8 -0.2 15.0
43 NICK 15.2 0.7 14.5
44 CORT 15.3 1.6 13.7
45 MSN 15.5 -0.1 15.6
46 APL 15.2 1.7 13.5
47 LMN 15.5 1.7 13.8
48 VH1 154 1.6 13.8
49 SIFt 15.9 1.6 143
50 FOXS 15.7 24 13.3
51 GOLF 15.3 1.9 13.4
53 MTV 16.6 25 14.1
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e Auto T est Report

WWG StealthWare

TIME WARNER FCC PROOFS
; 708 E CLUB BLVD
e DURHAM, NC
GOLYERMANN
Model: SDA-5000 Serial #: 8513315 Cal Date: 07/18/03
Operator: BROWN_DON File: ADIXON DOS File: 4DIXON
Date: 02/08/04 Time: 11:57:51
Description:
Chan Label Video Audio Deita V/IA
(dBmV) (dBmV) (dB)
54 TVLN 15.5 2.2 13.3
55 oxy 15.9 2.6 13.3
56 HIST 16.3 3.1 13.2
57 DISN 17.2 1.6 15.6
58 FOXN 16.4 25 13.9
60 CSP2 16.2 1.4 14.8
61 WET 16.3 2.5 13.8
62 E 17.1 25 14.6
63 SOAP 16.4 2.6 13.8
64 SNBC 16.5 2.3 14.2
65 OLN 17.0 33 13.7
66 ESPC 16.9 2.7 14.2
67 TCM 16.3 2.5 13.8
68 FIT 16.2 26 13.6
69 CMT 17.3 2.6 “14.7
70 NGEO 16.4 2.0 14.4
71 FX 16.9 5.0 11.9
72 INSP 16.7 2.7 14.0
73 HLMK 16.5 2.6 13.9
74 TRAV 17.6 36 14.0
75 TOON 17.8 3.0 14.8
76 HGTV 17.3 33 14.0
77 FOOD 16.6 31 135
78 WNCN 174 2.8 146
116 19.6 35 16.1
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0 dBmV Ch 3 Video= 10.2 Pass
Max Delta Video Level 15.0dB Ch3and 116, Delta= 94 Pass
Min Delta VIA 6.5dB Ch 71 DeltaV/IA= 119 Pass
Max Delta VIA 17.0dB Ch 13 Delta VA= 16.8 Pass
Max Delta Adjacent Chan 3.0d8B Ch31and 32, Delta= 2.0 Pass
Min Digital Level -7.0dBmV . No data Pass
Max Digital Level 8.0 dBmvV No data Pass
Conclusion: PASS
Reviewed: Date:
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Test 3 - Signal Levels and Level Variations Test
Summary Page 1 of 1

System Name: Durbam Highest Band Pass: 79Cw#&
Test Point Location: Arhortield Test Point Number: _{ [ _
Date of Test: _2-3-O4 Time: (> 25 Temperature: 3Z°
Tech(s) Performing Test: _Steve (eoper Date Begun: 2-3-¢4
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer LA A AA

FSM SDA-Seeo . 813315 N/A

Test Setup used: A 30 meeter (98.45 foot) cable drop from the test point is fed into the Field Strength
Meter or Spectrum Analyzer. Audio and video carrier levels are measured, before the channel selector,
to determine the extent to which the standard is met. All levels are measured and recorded every 6 hours
+/- 1 hour. The time and temperature of each measurement is also recorded. The measurements are

made on each NTSC channel.
Minimum Specifications: The five specifications listed here are “Proofed” by this test:

1. All levels are to be measured and recorded ever 6 hours +/- 1 hour. ) /
Was the Specification Met? Yes Y, No___

Date/Time 28 /65~ 2-8/1Z727 2-9/18:2| 24 /e

2. The Visual Carrier Level cannot vary more then 10 dB from any visual carrier on the cable television system of
up to 300 MHz of forward bandwidth. (For system having a forward bandwidth greater than 300 MHz | additional

dB per 100 MHz of forward bandwidth is allowed).

Maximum Video Carrier Level FARE 2048 wh o5
Minimum Video Carrier Level B 12 R0 13-2
Variation Highest & Lowest Video Levels as .3 a9 13
Maximum allowed variation between highest
level carrier and the lowest level carrier per bandwidth 1_4_5__ Was the specification met? Yes ,No ____

Justification for any variation in this requircment:

3. All audio carrier levels are to be maintained less then 6.5 dB below the video carrier but not more :h}'l 17dB
below the video carrier. Was the Specification Met? Yes ¥, No___

Justification for any variation in this requirement:

4. Video carriers are not allowed to very more then 3 dB from any adjacent channel?:
Was this Specification Met? Yes V., No___

Justification for any variation greater than 3 dB:

5. All video carriers must maintain a level greater then 3 dBmV at the end of a 100 foot drop:.
Was this Specification Met? Yes \/, No__

Justification for any video level less then 3 dBmV:

6. During this 24 hour test all video carrier level changes must be less then 8 dB \/
Was this Specification Met? Yes V., No __

Justification for any variation greater then 8 dB:
Video carrier levels are not allowed to change more then 8 dB from the measurement made in jhe last 24 hour test.
Was this Specification Met? Yes , No___

Justification for any variation greater then 8 dB:

Page3-___
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Data Anatysis Software
WWG StealthWare

AutoTest Report

WAVETER
WANDEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

FCC PROOFS

Model: SDA-5000
Operator: BROWN_DON
Date: 02/08/04 Time: 06:25:48

Description:

Serial # 8513315
File: 1ARBORFIELD

Cal Date: 07/18/03
DOS File: tARBORFIELD

Location; ?

Location Type: Undefined

Area:
Test Pnt Type: None
Test Pnt Comp: 0.0

AmplD:

Power Cfg: IN
Feeder Maker Cfg: 1
Trunk Term: NO
Voltage Setting: LOW

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equaiizer: 0.0
Temp: 320F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voitage (unreg): 0.0
Chan Label Video Audio Deita V/IA

(dBmV) (dBmV) (dB)

2 WNCN 15.8 -0.7 16.5
3 WRAL 138 -1.5 15.3
4 EDU 13.6 -0.1 13.7
5 WRAY 141 -1.5 15.6
6 WTVD 14.4 1.0 13.4
98 VG 15.8 1.0 14.8
14 NC14 154 1.5 13.9
15 HSN 15.4 1.9 13.5
16 Qvc 16.3 27 13.6
18 CSPN 15.5 1.6 13.9
19 BET 16.0 2.3 13.7
21 WGN 16.0 1.4 14.6
22 WRPX 15.7 0.9 14.8
7 HBC 15.9 0.0 15.9
8 COMM 15.7 1.7 14.0
9 WUNC 15.0 1.9 13.1
10 WLFL 15.3 -1.3 16.6
11 wuvec 15.4 1.1 14.3
12 WRDC 14.5 1.7 12.8
13 WRAZ 15.7 -1.1 16.8
24 TRI 147 0.9 13.8
25 USA 15.8 1.5 143
26 TNT 146 0.7 13.9
27 A+E 15.8 1.1 14.7
28 FFAM 15.6 0.5 15.1
29 CNN 16.0 24 13.6
30 DISC 16.1 22 139
31 ESPN 151 1.7 134
32 ESP2 16.6 20 14.6
33 LIFE 15.6 1.8 13.8
34 TBS 15.0 0.7 14.3
35 DISH 14.9 0.1 148
36 COM 15.3 0.8 145
37 CNBC 15.2 0.2 15.0
38 AMC 13.8 22 16.0
39 TLC 14.9 0.3 14.6
40 SPK 15.1 0.0 15.1
41 HLN 15.0 1.3 13.7
42 TWC 16.2 0.1 15.1
43 NICK 15.2 0.6 14.6
44 CORT 15.0 0.8 14.2
45 MSN 15.6 -0.4 16.0
46 APL 14.6 0.8 13.8
47 LMN 15.1 0.7 14.4
48 VH1 15.0 0.9 14.1
49 SIF! 15.6 0.8 14.8
50 FOXS 15.4 1.6 13.8
51 GOLF 15.0 14 13.6
53 MTV 15.5 2.0 13.5

Page 1



N AUTO | est keport

" WWG StealthWare
TIME WARNER FCC PROOFS
p 708 E CLUB BLVD
waverex DURHAM, NC
Model: SDA-5000 Serial #: 8513315 Cal Date: 07/18/03
File: 1ARBOR_FIELD DOS File: 1ARBORFIELD

Operator: BROWN_DON
Date; 02/08/04 Time: 06:25:48

Description:
Chan Labei Video Audio Delta V/IA
(dBmV) (dBmV) (dB)

54 TVLN 15.4 1.1 14.3

55 oxy 16.1 1.6 145

56 HIST 16.0 33 12.7

57 DISN 16.9 0.8 16.1

58 FOXN 16.0 1.9 14.1

60 CSP2 15.3 0.4 14.9

61 WET 16.0 1.5 14.5

62 E 16.1 1.2 14.9

63 SOAP - 15.7 1.5 14.2

64 SNBC 15.4 1.2 14.2

65 OLN 16.3 2.0 14.3

66 ESPC 15.8 1.2 146

67 TCM 15.7 1.3 14.4

68 FIT 15.4 1.4 14.0

69 CMT 15.9 16 - 143

70 NGEOQO 15.2 1.0 14.2

71 FX 16.3 3.4 12.9

72 INSP 16.0 13 14.7

73 HLMK 15.2 1.1 14.1

74 TRAV 16.5 26 13.9

75 TOON 16.4 2.0 14.4

76 HGTV 16.0 2.1 13.9

77 FOOD 15.4 2.7 12.7

78 WNCN 16.4 1.8 146

116 21.1 4.7 16.4
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmVv ' Ch 4Video= 13.6 Pass
Max Deita Video Level 15.0dB Ch4and 116, Delta= 7.5 Pass
Min Delta V/IA 6.5dB Ch 56 Delta VIA= 12.7 Pass
Max Delta V/A 17.0dB Ch 13 Deita V/A= 16.8 Pass
Max Delta Adjacent Chan 3.0d8 Ch2and 3, Delta= 2.0 Pass
Min Digital Level -7.0dBmv . No data Pass
Max Digital Level 8.0 dBmv No data Pass
Conclusion; : PASS

Reviewed: Date:
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AutoTest Report

Data Analysis Software
WWG SteaithWare
TIME WARNER
, 708 E CLUB BLVD
vonveres DURHAM, NC

GOLTERMANN

FCC PROOFS

Seral #: 8513315

Model. SDA-5000
File: 2ARBORFIELD

Operator; BROWN_DON
Date: 02/08/04 Time: 12:17:16

Cal Date: 07/18/03
DOS File: 2ARBORFIELD

Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: - Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Equalizer: 0.0
Temp: 500 F

AC Voltage: 0 DC Voltage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (dB)
2 WNCN 15.0 -1.5 16.5
3 WRAL 12.6 -2.0 14.6
4 EDU 12.9 -0.5 134
5 WRAY 13.4 -1.4 14.8
6 WTVD 13.6 0.5 131
98 TVG 15.0 0.8 14.2
14 NC14 14.5 0.9 13.6
15 HSN 14.7 1.3 13.4
16 Qve 16.0 1.5 14.5
18 CSPN 15.3 0.8 14.5
19 BET 15.5 1.6 13.9
21 WGN 149 1.1 13.8
22 WRPX 15.0 0.4 14.6
7 HBC 15.1 0.0 15.1
8 COMM 15.4 1.3 14.1
9 WUNC 14.3 1.3 13.0
10 WLFL 14.7 -2.0 16.7
11 wUuvC 14.9 0.2 147 .
12 WRDC 13.8 1.6 12.2
13 WRAZ 15.0 -1.8 16.8
24 TRI 14.3 0.9 13.4
25 USA 15.0 0.7 14.3
26 TNT 14.4 0.5 13.9
27 A+E 15.4 0.8 14.6
28 FFAM 15.5 0.7 14.8
29 CNN 15.8 2.1 13.7
30 DISC 16.0 2.0 14.0
31 ESPN 14.9 1.6 13.3
32 ESP2 16.3 1.8 14.5
33 LIFE 151 1.9 13.2
34 TBS 14.4 -0.1 145 -
35 DISH 14.1 0.3 14.4
36 COM 146 1.0 13.6
37 CNBC 145 -0.1 14.6
38 AMC 13.5 -2.6 16.1
39 TLC 14.4 0.1 14.3
40 SPK 15.0 -0.6 15.6
41 HLN 14.6 1.2 13.4
42 TWC 14.7 -0.1 14.8
43 NICK 14.6 0.3 14.3
44 CORT 14.5 1.1 134
45 MSN 15.0 0.8 15.8
46 APL 14.2 0.8 13.4
47 LMN 14.8 0.7 14.1
48 VH1 14.4 0.5 13.9
49 SIFi 14.7 -0.2 14.9
50 FOXS 147 1.4 13.3
51 GOLF 145 0.8 13.7
53 MTV 15.1 1.5 13.6
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WWG Steaitniars AUTO | eSSl RepPort

TIME WARNER FCC PROOFS
; 708 E CLUB BLVD
: yweren DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 8513315 Cal Date: 07/18/03
Operator: BROWN_DON File: 2ARBORFIELD DOS File: 2ARBORFIELD
Date: 02/08/04 Time: 12:17:16 :
Description:
Chan Label Video Audio Deita VIA
(dBmV) (dBmV) (dB)
54 TVLN 14.4 1.0 134
55 oxyY 15.0 1.3 13.7
56 HIST 15.1 2.3 12.8
57 DISN 15.8 0.3 15.5
58 FOXN 15.6 1.4 14.2
60 CsP2 14.5 0.0 14.5
61 WET 15.2 1.1 14.1
62 E 15.8 0.9 149
63 SOAP 15.1 1.1 14.0
64 SNBC 14.9 1.1 13.8
65 OLN 15.4 1.8 13.6
66 ESPC 15.2 1.2 14.0
67 TCM 15.1 1.0 14.1
68 FIT 14.9 0.9 14.0
69 CMT 15.2 1.2 14.0
70 NGEO 14.6 0.7 13.9
71 FX 158.5 2.8 12.7
72 INSP 14.9 0.8 14.1
73 HLMK 148 1.0 13.8
74 TRAV 15.7 23 13.4
75 TOON 16.0 1.9 14.1
76 HGTV 15.7 2.0 13.7
77 FOOD 14.9 2.7 12.2
78 WNCN 15.9 1.5 14.4
116 20.8 45 16.4
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 3 Video= 126 Pass
Max Delta Video Level 15.04B Ch3and 116, Delta= 8.3 Pass
Min Delta V/IA 6.5dB Ch 12 DeltaVIA= 122 Pass
Max Delta V/A 17.0dB Ch 13 DeltaV/A= 16.8 Pass
Max Delta Adjacent Chan 3.0d8B Ch2and 3, Delta= 24 Pass
Min Digital Level -7.0 dBmV . No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Auto | est Report

Oata Anatysis Softwars
WWG StealthWare
TIME WARNER
/ 708 E CLUB BLVD
WaNDEL. DURHAM, NC

GOLTERMANN

FCC PROOFS

Serial #: 8513315

Mode!l: SDA-5000
File: 3ARBORFIELD

Operator: BROWN_DON
Date: 02/08/04 Time: 18:21:39

Cal Date: 07/18/03
DOS File: 3ARBORFIELD

Description:
Location: ? AmplD:
Location Type: Undefined Power Cfg: iN
Area: Feeder Maker Cfg: 1

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 39.9F

DC Voltage (unreg): 0.0

AC Voitage: 0 DC Voltage (reg): 0.0
Chan Label Video Audio Delta VIA
(dBmV) (dBmV) (dB)
2 WNCN 14.9 -1.5 16.4
3 WRAL 13.0 =21 15.1
4 EDU 13.0 -0.4 13.4
5 WRAY 13.2 -1.3 14.5
6 WTVD 13.6 0.3 13.3
98 TVG 15.4 0.6 14.8
14 NC14 147 1.0 13.7
15 HSN 14.7 1.2 - 135
16 Qve 15.3 1.4 13.9
18 CSPN 15.0 0.8 14.2
19 BET 15.4 1.5 13.9
21 WGN 14.9 0.8 14.1
22 WRPX 15.0 0.4 14.6
7 HBC 14.9 -0.6 15.5
8 COMM 18.5 1.2 14.3
9 WUNC 14.6 1.5 131
10 WLFL 14.8 -2.0 16.8
11 WuUvC 14.9 0.4 14.5
12 WRDC 14.1 1.6 _ 12.5
13 WRAZ 15.2 -1.8 17.0
24 TRI 14.4 1.1 13.3
25 USA 14.9 0.9 14.0
26 TNT 14.4 0.6 13.8
27 A+E 15.5 0.9 146
28 FFAM 15.3 0.5 14.8
29 CNN 15.6 23 13.3
30 DISC 15.9 2.0 13.9
31 ESPN 15.0 1.7 13.3
32 ESP2 15.8 1.9 13.9
33 LIFE 15.3 2.0 13.3
34 TBS 14.5 0.1 14.4
35 DISH 14.4 -0.3 14.7
36 coMm 14.7 1.0 13.7
37 CNBC 14.6 0.3 14.3
38 AMC 13.7 -2.4 16.1
39 TLC 14.7 0.1 14.6
40 SPK 14.9 -0.4 15.3
41 HLN 14.5 1.2 13.3
42 TWC 14.5 - 01 144
43 NICK 148 0.3 145
44 CORT 14.7 0.9 13.8
45 MSN 15.0 -0.5 15.5
46 APL 14.6 0.7 13.9
47 LMN 14.8 0.7 141
48 VH1 15.1 1.0 14.1
49 SIFt 15.0 0.2 14.8
50 FOXS 14.8 1.6 13.2
51 GOLF 14.8 1.2 13.6
53 MTV 154 1.9 13.5
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— Auto | est Report

WWG SteaithWare

TIME WARNER FCC PROOFS
P 708 E CLUB BLVD
aANGEL DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 8513315 Cal Date: 07/18/03
File: 3ARBORFIELD ) DOS File: 3ARBORFIELD

Operator: BROWN_DON
Date: 02/08/04 Time: 18:21:39

Description:
Chan Label Video Audio Delta V/A
(dBmV) (dBmV) (dB)

54 TVLN 14.7 1.2 13.5

55 OXY 15.6 1.4 14.2

56 HIST 15.4 2.4 13.0

57 DISN 16.1 0.8 15.3

58 FOXN 15.6 1.6 14.0

60 CSP2 14.6 0.3 14.3

61 WET 15.2 1.2 14.0

62 E 15.6 11 14.5

63 SOAP 15.4 1.3 14.1

64 SNBC 15.0 1.3 13.7

65 OLN 15.6 1.8 13.8

66 ESPC 15.0 0.8 14.2

67 TCM 15.1 1.0 141

68 FIT 149 1.2 13.7

69 CMT 15.2 1.3 13.9

70 NGEO 15.1 0.8 14.3

71 FX 15.4 3.1 12.3

72 INSP 15.0 1.0 14.0

73 HLMK 14.7 1.1 13.6

74 TRAV 15.8 2.6 13.2

75 TOON 16.0 1.9 14.1

76 HGTV 15.8 2.0 13.8

77 FOOD 149 2.2 12.7

78 WNCN 16.2 17 14.5

116 20.9 4.6 16.3
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 3Video= 13.0 Pass
Max Deita Video Level 15.0dB Ch3and 116, Delta= 7.9 Pass
Min Delta V/IA 6.5dB Ch 71 Delta V/A= 123 Pass
Max Delta V/IA 17.0dB Ch 13 Deita VIA= 17.0 Pass
Max Delta Adjacent Chan 3.0dB Ch2and 3, Delta= 1.9 Pass
Min Digital Level -7.0 dBmV . No data Pass
Max Digital Level 8.0dBmvV No data Pass
Conclusion: PASS

Reviewed: Date:
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N AutoTest Report

' WWG SteaithWare

TIME WARNER FCC PROOFS
; 708 E CLUB BLVD
Waveren DURHAM, NC
GOLYERMANN
Model: SDA-5000 Serial #: 8513315 Cal Date: 07/18/03
Operator: BROWN_DON File: 4ARBORFIELD DOS File: 4ARBORFIELD
Date: 02/09/04 Time: 00:09:48 ’
Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0
Test Pnt Comp: 0.0 Voltage Setting: LOW Temp: 289 F
AC Voltage: 0 ‘ DC Voltage (reg): 0.0 - DC Voitage (unreg): 0.0
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (dB)
2 WNCN 15.6 -0.6 16.2
3 WRAL 13.2 -1.6 14.8
4 EDU 135 -0.2 13.7
5 WRAY 14.2 -1.5 15.7
6 WTVD 14.4 0.8 13.5
98 VG 15.4 1.4 14.0
14 NC14 15.4 1.9 13.5
15 HSN 15.3 1.7 13.6
16 Qve 16.1 2.2 13.9
18 CSPN 15.6 0.9 14.7
19 BET 15.9 1.7 142
21 WGN 15.7 1.2 14.5
22 WRPX 15.7 1.1 14.6
7 HBC 15.6 -0.2 15.8
8 coMM 15.6 1.6 14.0
9 WUNC 15.1 1.8 13.3
10 WLFL 15.3 -1.3 16.6
11 wuvc 15.5 0.9 14.6
12 WRDC 146 2.0 12.6
13 WRAZ 15.2 -1.5 16.7
24 TRI 147 1.1 13.6
25 USA 15.1 0.8 14.3
26 TNT 146 0.6 14.0
27 A+E 15.9 1.3 14.6
28 FFAM 15.4 0.6 14.8
29 CNN 15.8 24 13.4
30 DISC 16.2 2.0 142
31 ESPN 15.0 1.6 13.4
32 ESP2 16.2 2.8 13.4
33 LIFE 15.6 2.1 13.5 -
34 T8S 14.6 0.0 14.6
35 DISH 14.5 -0.3 14.8
36 CcOoM 15.0 1.1 13.9
37 CNBC 14.9 0.2 14.7
38 AMC 13.9 -2.1 16.0
39 TLC 15.1 0.3 14.8
40 SPK 15.6 -0.3 15.9
41 HLN 14.9 2.1 12.8
42 TWC 15.1 - 00 15.1
43 NICK 15.4 0.9 14.5
44 CORT 156.2 1.0 14.2
45 MSN 15.6 -0.5 16.1
46 APL 14.7 0.6 14.1
47 LMN 15.3 1.4 13.9
48 VH1 15.3 1.0 143
49 SIFl 15.1 0.9 14.2
50 FOXS 15.0 1.7 13.3
51 GOLF 15.2 1.5 13.7
53 MTV 16.0 1.7 14.3
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e S Auto | est Report

TIME WARNER FCC PROOFS
; 708 ECLUB BLVD
Y DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 8513315 Cal Date: 07/18/03
Operator: BROWN_DON File: 4ARBORFIELD DOS File: 4ARBORFIELD
Date: 02/09/04 Time: 00:09:48
Description:
Chan Label Video Audio Deita V/IA
(dBmvV) (dBmV) (dB)
54 TVLN 15.0 1.4 13.6
55 oxyY 16.1 1.3 14.8
56 HIST 15.9 2.7 13.2
57 DISN 16.5 0.6 15.9
58 FOXN 16.0 1.9 141
60 CSP2 15.3 0.3 15.0
61 WET 15.7 1.3 14.4
62 E 15.7 1.2 14.5
63 SOAP 16.0 1.8 14.2
64 SNEBC 15.6 1.5 141
65 OLN 16.0 2.0 14.0
66 ESPC 15.6 1.3 14.3
67 TCM 15.6 1.0 14.6
68 FIT 15.7 1.9 13.8
69 CMT 15.8 1.5 143
70 NGEO 15.3 1.1 14.2
71 FX 16.1 33 12.8
72 INSP 155 1.0 145
73 HLMK 15.6 1.6 14.0
74 TRAV 16.3 2.8 13.5
75 TOON 16.3 2.0 14.3
76 HGTV 16.3 23 14.0
77 FOQD 15.6 2.5 13.1
. 78 WNCN 16.5 1.9 146
116 21.5 4.8 16.7
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmv Ch 3Video= 13.2 Pass
Max Delta Video Levet 15.0dB Ch3and 116, Delta= 8.3 Pass
Min Deilta V/A 6.5dB Ch 12 Delta VIA= 126 Pass
Max Deita V/A 17.0dB Ch 13 Deita VIA= 16.7 Pass
Max Deita Adjacent Chan 3.0dB Ch2and3, Delta= 24 Pass
Min Digital Level -7.0dBmvV . No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Test 3 - Signal Levels and Level Variations Test
Summary Page 1 of 1

System Name: Durbam Highest Band Pass: TCmmz
Test Point Location: _Massey Chopel Test Point Number: _' £
Date of Test: __ z-15_-©Y ’ Time: _({'0Z Temperature: R
Tech(s) Performing Test: _[ed Capd® Date Begun: _2-/5"0¥
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer

FSM SDA- S 2381236 N/A

Test Setup used: A 30 meeter (98.45 foot) cable drop from the test point is fed into the Field Strength
Meter or Spectrum Analyzer. Audio and video carrier levels are measured, before the channel selector,
to determine the extent to which the standard is met. All levels are measured and recorded every 6 hours
+/- 1 hour. The time and temperature of each measurement is also recorded. The measurements are
made on each NTSC channel.

Minimum Specifications: The five specifications listed here are “Proofed” by this test:

1. All levels are to be measured and recorded ever 6 hours +/- 1 hour. v
Was the Specification Met? Yes L/, No __

Date/Time 2-15/ o2 Z 47103 2512258 2 1/S <

9. The Visual Carrier Level cannot vary more then 10 dB from any visual carrier on the cable television system of
up to 300 MHz of forward bandwidth. (For system having a forward bandwidth greater than 300 MHz | additional

dB per 100 MHz of forward bandwidth is allowed).

Maximum Video Carrier Level zd L9 224 VA4R
Minimum Video Carrier Level [ a a8 g
Variation Highest & Lowest Video Levels 4.7 49 Y6 4.5
Maximum allowed variation between highest _
level carrier and the lowest level carrier per bandwidth _“_‘_5_- Was the specification met? Yes " No___

Justification for any variation in this requirement:

3. All audio carrier levels are to be maintained less then 6.5 dB below the video carrier but not more \th}'l 17dB
below the video carrier. Was the Specification Met? Yes WV, No_

Justification for any variation in this requirement:

4. Video carriers are not allowed to very more then 3 dB from any adjacent channel?:
Was this Specification Met? Yes V', No___

Justification for any variation greater than 3 dB:

5. All video carriers must maintain a level greater then 3 dBmV at the end of a 100 foot drop:
Was this Specification Met? Yes \/, No___

Justification for any video level less then 3 dBmV:

6. During this 24 hour test all video carrier level changes must be less then 8 dB \/
Was this Specification Met? Yes \V, No ___

Justification for any variation greater then 8 dB:
Video carrier levels are not allowed to change more then 8 dB from the measurement made in the last 24 hour test.
Was this Specification Met? Yes , No____

Justification for any variation greater then 8 dB:

Page3-___

Time Warner Cabie - Raleigh Division Revised 1271272003, 4:09 PM




——— AutoTest Report

WWG SteaithWare

TIME WARNER FCC PROOFS
; 708 E CLUB BLVD
 waveren DURHAM, NC
" GOLTERMANN
Model: SDA-5000 Serial #: 2381236 Cal Date: 09/10/03
File: IMASSEY DOS File: IMASSEY

Operator: RON

Date: 02/15/04 Time: 11:02:13

Description:

Location: ? AmplD: Reverse Pad: 0.0

Location Type: Undefined Power Cfg: IN Forward Pad: 0.0

Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0

Test Pnt Comp: 0.0 . Voitage Setting: LOW Temp: 48.9F
AC Voitage: 0 DC Voltage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Deita VIA

(dBmV) (dBmV) (dB)
2 WNCN 18.6 5.0 13.6
3 WRAL 18.9 52 13.7
4 EDU 18.6 5.1 13.5
5 WRAY 18.4 5.2 13.2
6 WTVD 18.9 5.7 13.2
7 HBC 21.0 6.1 14.9
8 coMM 21.0 7.3 13.7
9 WUNC 20.9 8.4 12.5
10 WLFL 21.2 7.1 14.1
11 WUVC 21.2 7.3 13.9
12 WRDC 20.8 7.3 13.5
13 WRAZ 211 7.0 14.1
14 NC14 200 6.5 13.5
15 HSN 20.3 7.0 13.3
16 Qve 20.3 6.6 13.7
18 CSPN 20.0 6.0 140
19 BET 20.1 6.5 136
21 WGN 20.4 6.6 13.8
22 WRPX 20.3 6.2 14.1
24 TRI 20.6 7.0 13.6
25 USA 20.9 6.3 146
26 TNT 20.0 6.2 13.8
27 A+E 20.3 6.5 13.8
28 FFAM 20.6 6.2 14.4
29 CNN 20.9 7.1 13.8
30 DISC 21.4 7.8 13.6
31 ESPN 204 7.5 12.9
32 ESP2 20.5 6.5 14.0
33 LIFE 20.3 7.1 13.2
34 TBS 20.4 6.8 13.6
35 DISH 20.2 6.6 13.6
36 COM 20.9 7.0 13.9
37 CNBC 20.4 6.3 141
38 AMC 19.8 5.5 14.3
39 TLC 20.1 58 14.3
40 SPK 20.0 5.8 14.2
41 HLN 19.3 6.3 13.0
42 TWC 19.7 - 56 14.1
43 NICK 19.6 57 13.9
44 CORT 20.2 7.4 13.1
45 MSN 20.7 6.8 13.9
45 APL 20.0 7.2 12.8
47 LMN 211 6.9 14.2
48 VH1 204 6.6 13.8
49 SiFt 20.6 6.3 14.3
50 FOXS 203 6.7 13.6
51 GOLF 20.3 6.6 13.7
53 MTV 20.6 6.9 13.7
54 TVLN 19.9 6.6 13.3

Page 1



s S AutoTest Report

TIME WARNER FCC PROOFS
708 E CLUB BLVD
- e DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 2381236 Cal Date: 09/10/03
Operator: RON File: IMASSEY DOS File: IMASSEY
Date: 02/15/04 Time: 11:02:13
Description:
Chan Label Video Audio Deita V/A
(dBmV) (dBmV) - {dB)
55 oxyY 20.2 6.6 136
56 HIST 209 7.7 13.2
57 DISN 21.0 7.0 14.0
58 FOXN 20.8 6.5 14.3
60 CSP2 19.8 5.9 139
61 WET 20.2 6.4 13.8
62 E 19.5 5.3 14.2
63 SOAP 19.6 5.7 13.9
64 SNBC 19.2 53 13.9
65 OLN 19.5 5.9 13.6
66 ESPC 19.1 4.7 14.4
67 TCM 18.5 4.5 14.0
68 FIT 18.4 4.0 14 .4
69 CMT 18.4 4.2 © 14.2
70 NGEO 18.1 4.1 14.0
71 FX 18.4 5.1 13.3
72 INSP 17.9 3.8 14.1
73 HLMK 17.4 34 14.0
74 TRAV 17.6 4.2 13.4
75 TOON 17.8 3.3 14.5
76 HGTV 17.3 3.9 13.4
77 FOOD 16.8 4.0 12.8
78 uMC 17.2 3.2 14.0
98 TVG 20.0 6.6 13.4
116 16.7 3.8 v 12.9
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 116 Video = 16.7 Pass
Max Deita Video Level 15.0dB Ch30and 116, Delta= 4.7 Pass
Min Delta V/A 6.5dB Ch 9DeltaVIA= 125 Pass
Max Delta V/A 17.0dB Ch 7Delta VA= 149 Pass
Max Delta Adjacent Chan 3.0aB .Ch 46 and 47, Delta= 1.1 Pass
Min Digitai Level -7.0 dBmV No data Pass
Max Digital Level 8.0 dBmvV No data Pass
Conclusion: PASS
Reviewed: Date:
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g Data Analysis Software
WWG SteaithWare

AutoTest Report

WAVETER
> WANDEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

GOLTERMANN

FCC PROOFS

Model: SDA-5000

Serial #: 2381236

Cal Date: 09/10/03

Operator: RON File: 2ZMASSEY DOS File: 2MASSEY
Date: 02/15/04 Time: 17:03:54
Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Trunk Term: NO Fwd Equalizer: 0.0

Test Pnt Type: None
Test Pnt Comp: 0.0

Voltage Setting; LOW

) Temp: 39.0F
DC Voltage (unreg): 0.0

AC Voitage: 0 DC Voltage (reg): 0.0
Chan Label Video Audio Deita V/IA
(dBmV) (dBmV) (dB)
2 WNCN 18.4 49 13.5
3 WRAL 18.6 4.9 13.7
4 EDU 18.5 5.0 13.5
5 WRAY 18.4 5.2 13.2
6 WTVD 18.9 5.7 13.2
7 HBC 208 8.3 14.5
8 COMM 21.0 7.9 131
9 WUNC 215 8.8 12.7
10 WLFL 21.6 7.5 14.1
11 wuvC 215 7.3 14.2
12 WRDC 209 7.2 13.7
13 WRAZ 20.2 6.3 13.9
14 NC14 201 6.4 13.7
15 HSN 20.5 71 13.4
16 Qve 204 6.6 13.8
18 CSPN 20.0 5.8 14.2
19 BET 19.9 6.3 13.6
21 WGN 20.0 6.2 13.8
22 WRPX 20.0 6.1 13.9
24 TRI 20.6 6.6 14.0
25 USA 20.8 6.3 14.5
26 TNT 20.1 6.4 13.7
27 A+E 20.5 6.7 13.8
28 FFAM 20.9 6.6 14.3
29 CNN 213 74 13.9
30 DISC 21.9 8.2 13.7
31 ESPN 20.5 7.7 12.8
32 ESP2 21.0 6.4 14.6
33 LIFE 20.4 72 13.2
34 TBS 20.5 6.6 13.9
35 DISH 20.1 6.6 13.5
36 COM 20.8 71 13.7
37 CNBC 205 6.4 14.1
38 AMC 19.6 55 14.1
39 TLC 20.0 6.0 14.0
40 SPK 20.2 6.1 14.1
41 HLN 19.4 6.7 12.7
42 TWC 20.0 5.8 14.2
43 NICK 19.8 6.0 13.8
44 CORT 20.2 7.3 12.9
45 MSN 20.9 7.0 13.9
456 APL 20.4 7.3 13.1
47 LMN 21.0 6.9 14.1
48 VH1 20.6 6.6 14.0
49 SiF1 20.8 6.4 14.4
50 FOXS 20.2 6.9 13.3
51 GOLF 204 6.6 13.8
53 MTV 20.9 74 13.8
54 TVLN 20.0 6.7 13.3
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€ o iz AutoTest Report

TIME WARNER FCC PROOFS
y 708 E CLUB BLVD
e DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 2381236 Cai Date: 09/10/03
Operator: RON : File: 2MASSEY DOS File: 2MASSEY
Date: 02/15/04 Time: 17:03:54
Description:
Chan Label Video Audio Deita V/IA
(dBmV) (dBmV) (dB)
55 OXY 20.3 6.7 13.6
56 HIST 209 - 8.0 12.9
57 DISN 21.0 7.1 139
58 FOXN 20.8 6.9 13.9
60 CcspP2 20.0 6.2 13.8
61 WET 20.0 6.4 13.6
62 E 19.7 5.5 142
63 SOAP 19.6 5.8 13.8
64 SNBC 19.2 53 13.9
65 OLN 19.7 5.9 13.8
66 ESPC 19.3 4.7 14.6
67 TCM 18.8 4.7 14.1
68 FIT 18.6 4.3 14.3
69 CMT 18.7 4.5 14.2
70 NGEO 18.4 4.4 14.0
71 FX 18.5 52 13.3
72 INSP 18.2 4.1 14.1
73 HLMK 17.8 36 14.2
74 TRAV 17.9 46 13.3
75 TOON 18.4 3.7 14.7
76 HGTV 17.8 4.3 13.5
77 FOOD 17.2 42 13.0
78 uMc 17.5 3.5 14.0
98 TVG 20.0 6.6 13.4
116 17.1 4.2 12.9
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmVv Ch 116 Video = 17.1 Pass
Max Deita Video Level 15.0d8B Ch30and 116, Delta= 4.8 Pass
Min Deita V/A 6.5dB Ch 9DeltaVIA= 12.7 Pass
Max Delta V/A 17.0dB Ch 75Delta VIA= 14.7 Pass
Max Delta Adjacent Chan 3.0dB .Ch30and 31, Delta= 1.4 Pass
Min Digital Level -7.0 dBmV No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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g Data Analysis Soltware
WWG SteaithWare

AutoTest Report

TIME WARNER
708 E CLUB BLVD
DURHAM, NC

FCC PROOFS

Model: SDA-5000

Serial #: 2381236

Cal Date: 09/10/03

Operator: RON File: BMASSEY DOS File: 3MASSEY
Date: 02/15/04 Time: 22:58:23
Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Trunk Term: NO Fwd Equalizer: 0.0

Test Pnt Type: None
Test Pnt Comp: 0.0

Voitage Setting: LOW

Temp: 32.0F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/A

{dBmV) (dBmV) (dB)

2 WNCN 18.6 5.1 135
3 WRAL 18.9 5.1 13.8
4 EDU 18.8 5.1 13.7
5 WRAY 18.9 5.3 13.6
6 WTVD 19.2 5.9 13.3
7 HBC 213 6.5 148
8 COMM 21.5 8.1 - 13.4
9 WUNC 217 92 12.5
10 WLFL 221 7.7 14.4
11 WUVC 21.8 74 14.4
12 WRDC 21.5 7.6 13.9
13 WRAZ 20.8 6.6 14.2
14 NC14 20.5 6.8 13.7
15 HSN 205 71 134
16 Qvec 21.0 7.0 14.0
18 CSPN 204 6.3 14.1
19 BET 20.5 6.7 13.8
21 WGN 20.3 6.5 13.8
22 WRPX 20.4 6.3 14.1
24 TRI 21.0 7.2 13.8
25 USA 213 6.7 14.6
26 TNT 20.6 6.9 13.7
27 A+E 21.0 7.2 13.8
28 FFAM 220 7.3 14.7
29 CNN 21.7 8.2 13.5
30 DISC 224 8.9 13.5
31 ESPN 213 8.2 13.1
32 ESP2 21.5 7.0 14.5
33 LIFE 211 7.7 13.4
34 TBS 211 7.3 13.8
35 DISH 20.9 6.9 14.0
36 COM 21.4 7.7 13.7
37 CNBC 21.2 6.9 14.3
38 AMC 20.0 57 14.3
39 TLC 20.5 6.7 13.8
40 SPK 20.7 6.6 141
41 HLN 20.1 7.2 12.9
42 TWC 20.5 6.3 14.2
43 NICK 20.3 5.9 14.4
44 CORT 20.7 7.6 13.1
45 MSN 21.5 7.5 14.0
46 APL 211 7.9 13.2
47 LMN 21.7 7.5 142
48 VH1 21.2 7.2 14.0
49 SIFt 214 6.8 146
50 FOXS 20.9 7.4 13.5
51 GOLF 20.9 7.1 13.8
53 MTV 213 7.6 13.7
54 TVLN 20.5 7.1 13.4
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€ e Sl AutoTest Report

re
TIME WARNER FCC PROQFS
y 708 E CLUB BLVD
- WaveTex DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 2381236 Cal Date: 09/10/03
Operator: RON File: 3BMASSEY : DOS File: 3MASSEY
Date: 02/15/04 Time: 22:58:23
Description:
Chan Label Video Audio Delta VIA
(dBmV) (dBmV) (dB)
55 OoXY 20.8 7.2 13.6
56 HIST 215 8.8 12.7
57 DISN 21.6 7.6 14.0
58 FOXN 216 7.3 14.3
60 CSP2 209 6.9 14.0
61 WET 20.7 7.0 13.7
62 E 20.5 6.1 14.4
63 SOAP 20.6 6.4 14.2
64 SNBC 19.9 6.0 13.9
65 OLN 20.5 6.8 13.7
66 ESPC 19.7 5.1 14.6
67 TCM 19.5 54 14.1
68 FiT 19.5 5.1 14.4
69 CMT 19.3 51 142
70 NGEO : 18.7 4.8 13.9
71 FX 19.4 6.0 13.4
72 INSP 18.8 49 13.9
73 HLMK 18.2 4.2 14.0
74 TRAV 18.7 53 13.4
75 TOON 18.9 44 14.5
76 HGTV 18.5 50 13.5
77 FOOD 17.9 4.8 - 131
78 umMmcC 18.1 = 4.0 14.1
98 TVG 20.3 7.4 12.9
116 17.8 5.0 12.8
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 116 Video = 17.8 Pass
Max Delta Video Leve! 15.0dB Ch30and 116, Deita= 4.6 Pass
Min Delta V/IA 6.5dB Ch 9Deita VA= 125 Pass
Max Delta V/A 17.0dB Ch 7 Delta V/A= 14.8 Pass
Max Delta Adjacent Chan 3.0dB .Ch 37 and 38, Delta= 1.2 Pass
Min Digital Level -7.0 dBmV No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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€ e Sl AutoTest Report

StealthWare
TIME WARNER FCC PROOFS
y 708 E CLUB BLVD
WANGEL. DURHAM, NC
GOLYTRMANN
Model: SDA-5000 Serial #: 2381236 Cal Date: 09/10/03
: File: AMASSEY DOS File: 4AMASSEY

Operator: RON
Date: 02/16/04 Time: 05:05:02

Description:
Location: ? AmpiD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0 -
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0
Test Pnt Comp: 0.0 : Voltage Setting: LOW Temp: 27.0F
AC Voltage: 0 DC Voitage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Labet Video Audio Delta VIA

(dBmV) (dBmV) {(dB)
2 WNCN 18.9 5.1 13.8
3 WRAL 18.7 5.1 . 13.6
4 EDU 18.8 52 13.6
5 WRAY 18.6 52 13.4
6 WTVD 19.2 5.9 13.3
7 HBC 21.5 6.2 15.3
8 COMM 215 8.2 13.3
9 WUNC 21.8 9.3 12.5
10 WLFL 22.0 7.8 14.2
1 wWuvC 21.5 7.5 14.0
12 WRDC 216 7.8 13.8
13 WRAZ 20.8 6.7 141
14 NC14 ‘205 . 6.9 136
15 HSN 20.7 71 13.6
16 Qvc 20.8 6.9 13.9
18 CSPN 20.5 6.3 14.2
19 BET 20.4 6.7 13.7
21 WGN 20.4 6.6 13.8
22 WRPX 20.4 6.5 13.9
24 TRI 21.0 7.2 13.8
25 USA 211 6.8 14.3
26 TNT 20.5 6.8 13.7
27 A+E 21.0 7.4 13.6
28 FFAM 21.4 7.0 14.4
29 CNN 216 8.1 13.5
30 DISC 223 8.6 13.7
31 ESPN 21.1 83 12.8
32 ESP2 216 7.0 14.6
33 LIFE 21.0 8.1 12.9
34 8BS 21.0 7.0 14.0
35 DISH 207 6.9 13.8
36 COM 21.4 7.7 13.7
37 CNBC 21.0 7.2 13.8
38 AMC 19.9 57 14.2
39 TLC 206 6.5 14.1
40 SPK 20.7 6.6 14.1
41 HLN 19.8 7.0 12.8
42 TWC 203 . 63 14.0
43 NICK 20.2 6.5 13.7
44 CORT 20.6 7.4 13.2
45 MSN 21.4 7.4 140
46 APL 20.8 7.8 13.0
47 LMN 217 7.5 142
48 VH1 213 7.1 14.2
49 SIFl 214 6.8 14.6
50 FOXS 20.8 71 13.7
51 GOLF 207 7.0 13.7
53 MTV 215 78 13.7
54 TVLN 20.6 7.1 13.5
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€ Zlimism= AutoTest Report

re

TIME WARNER FCC PROOFS
g 708 E CLUB BLVD
WAVETER
wawee DURHAM, NC
Model: SDA-5000 Serial #: 2381236 Cal Date: 09/10/03
Operator: RON File: 4AMASSEY DOS File: AMASSEY
Date: 02/16/04 Time: 05:05.02
Description:
Chan Label Video Audio Delta V/IA
- (dBmv) (dBmV) (dB)
55 OXY 206 7.2 134
56 HIST 216 8.4 13.2
57 DISN 214 7.6 13.8
58 FOXN 21.7 7.3 14.4
60 CSP2 20.8 6.9 139
61 WET 20.6 6.9 13.7
62 E 20.2 6.1 141
63 SOAP 20.3 6.4 13.9
64 SNBC 19.9 6.0 13.9
65 OLN 20.3 6.7 13.6
66 ESPC 19.8 5.1 14.7
67 TCM 18.5 5.3 14.2
68 FIT 19.3 5.0 143
69 CMT 19.3 5.1 © 142
70 NGEO 18.7 4.7 14.0
71 FX 19.2 5.8 13.4
72 INSP 18.6 49 137
73 HLMK 18.1 4.1 14.0
74 TRAV 18.5 52 13.3
75 TOON 19.0 45 14.5
76 HGTV 18.8 5.0 13.8
77 FOOD 18.0 48 13.2
78 uMcC 18.0 4.1 13.9
98 TVG 20.3 6.9 13.4
116 17.8 5.0 ) 12.8
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0 dBmV Ch 116 Video = 17.8 Pass
Max Delta Video Level 15.0d8 Ch 30 and 116, Deita= 4.5 Pass
Min Delta V/IA 6.5dB Ch 9DeltaV/IA= 125 Pass
Max Deita V/IA 17.0d8 Ch 7 DeltaV/IA= 153 Pass
Max Delta Adjacent Chan 3.0aB .Ch30and 31, Delta= 1.2 Pass
Min Digital Level -7.0 dBmvVv No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Test 3 - Signal Levels and Level Variations Test
Summary Page 1 of |

System Name: __D uvrbhant Highest Band Pass: 79Cb4#2
Test Point Location: __/Ashtord Test Point Number: '3
Date of Test: _Z. -1 %" 0% Time: _(:03 Temperature: (S
Tech(s) Performing Test: Toha U—%odvs Date Begun: 2-13-d
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer

FSM SDA- Seco 2331234 N/A

Test Setup used: A 30 meeter (98.45 foot) cable drop from the test point is fed into the Field Strength
Meter or Spectrum Analyzer. Audio and video carrier levels are measured, before the channel selector,
to determine the extent to which the standard is met. All levels are measured and recorded every 6 hours
+/- 1 hour. The time and temperature of each measurement is also recorded. The measurements are

made on each NTSC channel.
Minimum Specifications: The five specifications listed here are “Proofed” by this test:

1. All levels are to be measured and recorded ever 6 hours +/- 1 hour. l/
Was the Specification Met? Yes Z_,No ___
Date/Time 21%/4:03 Z2-13/{Z:07 24Yils® 243123 9%

2. The Visual Carrier Level cannot vary more then 10 dB from any visual carrier on the cable television system of
up to 300 MHz of forward bandwidth. (For system having a forward bandwidth greater than 300 MHz 1 additional

dB per 100 MHz of forward bandwidth is allowed).

Maximum Video Carrier Level WA et 1340 g3
Minimum Video Carrier Level q.o ©.3 gy 3e
Variation Highest & Lowest Video Levels I 49 49 4.
Maximum allowed variation between highest }
level carrier and the lowest level carrier per bandwidth 4q.s Was the specification met? Yes _V,No ___

Justification for any variation in this requirement:

3. All audio carrier levels are to be maintained less then 6.5 dB below the video carrier but not more then 17 dB
below the video carrier. Was the Specification Met? Yes ¥, No __

Justification for any variation in this requirement:

4. Video carriers are not allowed 1o very more then 3 dB from any adjacent channel?:
Was this Specification Met? Yes ¥, No___

Justification for any variation greater than 3 dB:

5. All video carriers must maintain a level greater then 3 dBmV at the end of a 100 foot drop:
Was this Specification Met? Yes \Z, No _

Justification for any video level less then 3 dBmV:

6. During this 24 hour test all video carrier level changes must be less then 8 dB \/
Was this Specification Met? Yes V', No

Justification for any variation greater then 8 dB:
Video carrier levels are not allowed to change more then 8 dB from the measurement made in the last 24 hour test.
Was this Specification Met? Yes \, No___

Justification for any variation greater then 8 dB:

Page3-___
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e S AutoTest Report
TIME WARNER FCC PROOFS
g 708 E CLUB BLVD
_g&%;m DURHAM, NC

Model: SDA-5000 Serial #: 2381234

Cal Date: 08/08/03

Operator: ? ’ File: ASHFORD1 DOS File: ASHFORD1
Date: 02/13/04 Time: 06:03:18
Description:
Location: ? AmpliD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Equalizer: 0.0
Temp: 30.9F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/IA

(dBmV) (dBmV) (dB)

2 WNCN 10.2 -3.7 13.9
3 WRAL 9.6 4.0 13.6
4 COMM 111 -2.9 14.0
5 WRAY 11.3 -1.9 13.2
6 WTVD 11.8 -1.8 13.7
98 VG 11.0 -2.6 13.6
14 NC14 10.6 =31 13.7
15 HSN 11.2 -2.3 13.5
16 Qve 11.9 -1.5 13.4
18 GOV 12.0 -1.1 13.1
19 BET 121 -2.2 14.3
21 WGN 11.4 -1.8 13.2
22 WRPX 112 -2.1 133
7 HBC 11.8 -3.5 15.3
8 COMM 12.1 -1.9 14.0
9 WUNC 12.7 -0.9 13.6
10 WLFL 11.3 -2.2 13.5
11 wuvc 11.9 -1.8 13.7
12 WRDC 11.5 -2.6 14.1
13 WRAZ 1.8 -0.9 12.7
24 TRi 11.2 -2.3 135
25 USA 11.4 -2.1 135
26 TNT 11.0 -2.9 13.9
27 A+E 1.2 -2.6 13.8
28 FFAM 11.1 -3.1 14.2
29 CNN 11.9 -1.8 13.7
30 DISC 10.7 1.7 124
K3 ESPN 111 -1.8 12.9
32 ESP2 12.3 -1.1 134
33 LIFE 12.7 -0.6 13.3
34 TBS 11.8 -1.4 13.2
35 DISH 12.0 -1.3 13.3
36 COM 12.4 -1.3 13.7
37 CNBC 11.9 -1.4 13.3
38 AMC 11.5 -2.4 13.9
39 TLC 12.0 -1.8 13.8
40 SPK 12.4 -1.0 134
41 HLN 12.4 - -1.2 13.6
42 TWC 13.3 0.2 13.1
43 NICK 12.4 -0.7 131
44 CORT 12.8 -0.6 13.4
45 MSN 13.0 0.2 12.8
46 APL 13.2 -0.3 13.5
47 LMN 13.0 -0.6 13.6
48 VH1 12.7 -0.6 13.3
49 SIFI 13.3 -1.1 144
50 FSN 13.4 0.5 12.9
51 GOLF 13.3 -0.1 13.4
53 MTV 13.8 0.7 13.1
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P AutoTest Report

re
TIME WARNER FCC PROOFS
708 ECLUBBLVD
 pavere DURHAM, NC
" GOLTERMANN
Model: SDA-5000 Serial #: 2381234 Cali Date: 08/08/03
Operator: ? File: ASHFORD1 DOS File: ASHFORD1
Date: 02/13/04 Time: 06:03:18
Description:
Chan Label Video Audio Delta V/A
_ (dBmV) (dBmV) (dB)
54 TVLN 13.3 -0.4 137
55 (e) 44 13.3 0.3 13.0
56 HIST 13.8 0.7 13.1
57 DISN 13.8 0.3 13.5
58 FOXN 13.1 0.1 13.0
60 CSPA 12.9 -0.8 13.7
61 WETV 13.2 -0.5 13.7
62 E 13.3 -0.9 14:2
63 SOAP 13.1 0.1 13.0
64 SNBC 13.5 -0.2 13.7
65 OLN 13.6 0.5 13.1
66 ESPC 13.6 -0.3 13.9
67 TCM 13.6 0.0 13.6
68 FITT 14.1 0.7 . 13.4
69 CMT 13.8 0.3 13.5
70 NGEO 13.3 -0.3 13.6
71 FX 15.1 1.8 13.3
72 INSP 13.4 -0.1 13.5
73 HLMK 13.3 0.7 14.0
74 TRAV 13.3 0.0 13.3
75 TOON 13.3 0.2 135
76 HGTV 13.7 0.4 13.3
77 FOOD 126 0.2 12.4
78 UMC 141 0.5 13.6
116 17.7 43 13.4
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmv Ch 3Video= 96 Pass
Max Delta Video Level 15.0d8B Ch 3 and 116, Delta= 8.1 ‘Pass
Min Deita VIA 6.5dB Ch 30DeitaVIA= 124 Pass
Max Deilta V/A 17.0dB Ch 7 DeltaVIA= 153 Pass
Max Deita Adjacent Chan 3.0dB Ch70and 71, Delta= 1.8 Pass
Min Digital Level -7.0dBmV No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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i AutoTest Report

WWG SteaithWare

TIME WARNER FCC PROOFS
708 E CLUB BLVD
Yaverex DURHAM, NC
GOLTERMANN
Modei: SDA-5000 Serial #: 2381234 ) Cal Date: 08/08/03
Operator: ? File: ASHFORD2 DOS File: ASHFORD2
Date: 02/13/04 Time: 12:08:03
Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0
Test Pnt Comp: 0.0 Voitage Setting: LOW . Temp: 50.0F
AC Voitage: 0 DC Voitage (reg). 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (dB)
2 WNCN 8.3 4.5 12.8
3 WRAL 9.4 -3.4 12.8
4 COMM 10.0 -3.7 13.7
5 WRAY 10.0 -2.8 12.8
6 WTVD 10.5 -3.0 13.5
98 VG 9.6 3.7 13.3
14 NC14 9.8 -3.8 13.6
15 HSN 10.1 -3.6 13.7
16 Qve 10.1 -3.3 13.4
18 GOV 111 -2.1 13.2
19 BET 10.4 -3.2 13.6
21 WGN 9.9 -3.1 13.0
22 WRPX 9.9 -3.8 13.7
7 HBC 10.5 4.9 . 154
8 COMM 105 . -3.7 14.2
9 WUNC 10.8 2.7 13.5
10 WLFL 9.4 -3.8 13.2
11 WuvC 10.1 -3.3 13.4
12 WRDC 9.7 4.2 13.9
13 WRAZ 9.5 -3.3 12.8
24 TR 9.6 -3.8 13.4
25 USA 9.9 -3.5 13.4
26 TNT 9.5 47 14.2
27 A+E 9.0 4.3 13.3
28 FFAM 9.6 4.7 14.3
29 CNN 9.7 -4.3 14.0
30 DIsC 9.7 -3.3 13.0
31 ESPN 8.7 -3.9 12.6
32 ESP2 94 -3.9 133
33 LIFE 9.8 -3.4 13.2
34 TBS 9.7 -3.8 13.5
35 DISH 10.4 -3.1 13.5
36 COM 10.4 -3.1 13.5
37 CNBC 10.0 -3.0 13.0
38 AMC 9.8 -3.8 13.6
39 TLC 10.3 -3.9 14.2
40 SPK 10.6 -2.6 13.2
41 HLN 10.6 -2.9 13.5
42 TWC 11.5 -1.9 13.4
43 NICK 10.4 -3.2 13.6
44 CORT 11.0 -2.5 13.5
45 MSN 11.1 -1.7 12.8
46 APL 1.4 -2.0 13.4
47 LMN 11.3 -2.2 13.5
48 VH1 10.9 -2.5 13.4
49 SiF! 11.5 -3.0 14.5
50 FSN 11.0 -1.8 12.8
51 GOLF 1.7 -2.2 13.9
53 MTV 12.0 -1.3 13.3
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AutoTest Report

TIME WARNER FCC PROOFS
708 E CLUB BLVD
Yavonen DURHAM, NC
GOLTERMANN
Modet: SDA-5000 Serial #: 2381234 Cal Date: 08/08/03
Operator: ? ’ File: ASHFORD2 DOS File: ASHFORD2
Date: 02/13/04 Time: 12:09:03
Description:
Chan Label Video Audio Delta VIA
(dBmV) (dBmV) (dB)
54 TVLN 11.5 2.3 13.8
55 OoxXY 1.1 1.7 12.8
56 HIST 12.2 0.9 13.1
57 DISN 11.6 -1.7 13.3
58 FOXN 11.4 : -1.9 13.3
60 CSPA 11.8 -1.8 13.6
61 WETV 11.6 -1.8 13.4
62 E 114 -3.2 146
63 SOAP 11.0 -2.0 13.0
64 SNBC 11.8 -2.1 13.9
65 OLN 11.6 -1.4 13.0
66 ESPC 11.4 2.2 13.6
67 TCM 11.5 -2.3 13.8
68 FITT 12.2 -1.4 13.6
69 CMT 11.8 -1.7 13.5
70 NGEOC 11.5 -2.0 135
71 FX 12.1 -0.9 13.0
72 INSP 11.2 -2.3 13.5
73 HLMK 1.2 -2.8 14.0
74 TRAV 11.2 -2.2 134
75 TOON 11.0 -2.6 13.6
76 HGTV 11.5 1.7 13.2
77 FOOD 10.2 -2.1 12.3
78 UMC 113 -1.7 13.0
116 12.7 -0.3 13.0
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmv Ch 2Video= 8.3 Pass
Max Deilta Video Level 15.0dB Ch2and 116, Delta= 4.4 Pass
Min Delta V/IA 6.5dB Ch 77 Delta VIA= 123 Pass
Max Delta V/A 17.0d8B Ch 7DeltaVIA= 154 Pass
Max Delta Adjacent Chan 3.0dB ~Ch9and 10, Delta= 1.4 Pass
Min Digital Level -7.0dBmV No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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. WWG SteaithWare

AutoTest Report

WAVETER
= WANDEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

GOLTERMANN

FCC PROOFS

Model: SDA-5000

Operator: ?

Date; 02/13/04 Time: 17:58:54

Description:

Seriai #: 2381234
File: ASHFORD3

Cal Date: 08/08/03
DOS File: ASHFORD3

Location: ?

Location Type: Undefined

Area:
Test Pnt Type: None
Test Pnt Comp: 0.0

AmplD:

Power Cfg: IN
Feeder Maker Cfg: 1
Trunk Term: NO
Voltage Setting: LOW

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 53.1 F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Deita V/A

(dBmV) (dBmV) (dB)

2 WNCN 8.4 4.3 12.7
3 WRAL 9.4 -3.3 12.7
4 coOMM 9.9 -3.9 13.8
5 WRAY 10.2 2.4 12.6
6 WTVD 10.7 -2.6 13.3
98 TVG 9.7 -3.5 13.2
14 NC14 9.7 -3.8 " 135
15 HSN 9.8 -3.3 13.1
16 Qvc 10.2 -3.2 13.4
18 GOV 10.7 -2.3 13.0
19 BET 10.4 -2.9 13.3
21 WGN 9.9 -3.0 12.9
22 WRPX 10.2 -3.2 13.4
7 HBC 10.4 -4.7 15.1
8 comMMm 10.5 -3.7 14.2
9 WUNC 112 -2.3 13.5
10 WLFL 9.6 -3.7 13.3
11 wuvc 10.3 -2.9 13.2
12 WRDC 9.8 4.0 13.8
13 WRAZ 9.4 -3.3 12.7
24 TRI 9.6 -3.9 13.5
25 USA 9.9 -3.4 13.3
26 TNT 9.4 4.5 13.9
27 A+E 8.9 -4.4 13.3
28 FFAM 9.5 -4.4 13.9
29 CNN 9.8 4.0 13.8
30 DISC 9.4 -3.2 12.6
31 ESPN 8.7 4.4 13.1
32 ESP2 9.2 4.0 13.2
33 LIFE 9.6 -3.6 13.2
34 TBS 9.6 -3.6 13.2
35 DISH 10.5 -2.8 13.3
36 coMm 10.5 -3.1 13.6
37 CNBC 9.9 -2.9 12.8
38 AMC 9.8 -3.8 13.6
39 TLC 10.1 -3.6 13.7
40 SPK 10.5 -2.8 13.3
41 HLN 10.4 -2.9 13.3
42 TWC 11.5 -1.7 13.2
43 NICK 10.3 -2.8 13.1
44 CORT 10.9 -2.4 13.3
45 MSN 112 -1.4 12.6
46 APL 11.4 -2.0 13.4
47 LMN 11.3 -1.9 13.2
48 VH1 10.9 2.3 13.2
49 SIF! 11.5 -2.9 144
50 FSN 111 1.7 12.8
51 GOLF 11.5 -2.0 13.5
53 MTV 12.1 -1.1 13.2

Page 1



AutoTest Report

re
TIME WARNER FCC PROOFS
708 E CLUB BLVD
—— DURHAM, NC
GOLTERMANN
Medel: SDA-5000 Serial # 2381234 ) Cal Date: 08/08/03
Operator: ? File: ASHFORD3 DOS File: ASHFORD3
Date: 02/13/04 Time: 17:58:54
Description:
Chan Labetl Video Audio Deita V/A
(dBmV) (dBmV) (dB)
54 TVLN 11.5 -2.3 13.8
55 OXY 10.9 -1.8 12.7
56 HIST 12.4 -0.9 133
57 DISN 11.2 -1.7 12.9
58 FOXN 11.3 -2.0 13.3
60 CSPA 12.0 -1.8 13.8
61 WETV 11.3 -1.7 13.0
62 E 11.5 -3.0 145
63 SOAP 11.0 -1.6 12.6
64 SNBC 121 -1.9 14.0
65 OLN 11.4 -1.4 12.8
66 ESPC 11.2 2.3 13.5
67 TCM 11.6 -2.1 13.7
68 FITT 12.3 -1.2 13.5
69 CMT 11.8 -1.7 13.5
70 NGEO 1.3 -1.8 13.1
71 FX 12.2 -1.1 13.3
72 INSP 11.3 -1.9 13.2
73 HLMK 11.6 -2.6 14.2
74 TRAV 10.9 -1.8 12.7
75 TOON 11.8 -2.2 140
76 HGTV 116 . -1.2 12.8
77 FOOD 10.6 -2.0 126
78 UMmc 11.6 -0.9 12.5
116 13.1 04 12.7
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 2Video= 84 Pass
Max Delta Video Level 15.0dB Ch2and 116, Delta= 4.7 Pass
Min Delta V/IA 6.5dB Ch 78 Delta VIA= 12,5 Pass
Max Deita V/A 17.0dB Ch 7 Deita VIA= 15.1 Pass
Max Deilta Adjacent Chan 3.0dB Ch9and 10, Delta= 1.6 Pass
Min Digital Level -7.0dBmV ’ No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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AutoTest Report

Data Analysis Software
WWG SteaithWare
TIME WARNER
708 ECLUB BLVD
WanoEe, DURHAM, NC
" GOLTERMANN

FCC PROOFS

Model: SDA-5000
Operator: JON_W
Date: 02/13/04 Time: 23:56:16

Description:

Serial #: 2381234
File: ASHFORD4

Cal Date: 08/08/03
DOS File: ASHFORD4

Location: ?

Location Type: Undefined

Area:
Test Pnt Type: None
Test Pnt Comp: 0.0

AmplD:

Power Cfg: IN
Feeder Maker Cfg: 1
Trunk Term: NO
Voltage Setting: LOW

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 35.1F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voitage (unreg): 0.0
Chan Label Video Audio Deita VIA

(dBmV) (dBmV) (dB)

2 WNCN 8.6 4.2 12.8
3 WRAL 9.8 -2.8 12.6
4 COMM 10.6 -3.3 13.9
5 WRAY 10.5 -2.3 12.8
6 wWTVD 1.1 -2.6 13.7
98 VG 10.2 -2.9 13.1
14 NC14 9.8 -3.8 13.6
15 HSN 10.2 -3.1 13.3
16 Qve 10.5 -2.9 13.4
18 Gov 11.3 -1.8 13.1
19 BET 10.8 -2.5 13.3
21 WGN 10.5 -2.5 13.0
22 WRPX 10.3 -3.3 13.6
7 HBC 10.8 4.4 15.2
8 COMM 10.9 -3.2 141
9 WUNC 11.3 -2.2 13.5
10 WLFL 9.9 -3.5 13.4
11 WwuvC 10.6 2.7 13.3
12 WRDC 10.2 -3.7 13.9
13 WRAZ 10.0 -2.7 12.7
24 TRI 101 -3.3 134
25 USA 10.4 -3.0 13.4
26 TNT 9.9 4.0 13.9
27 A+E 94 -3.9 13.3
28 FFAM 10.0 4.2 14.2
28 CNN 10.1 -3.7 13.8
30 DisC 10.1 -2.6 12.7
31 ESPN 9.1 -3.6 12.7
32 ESP2 9.6 -3.6 13.2
33 LIFE 10.4 -2.9 13.3
34 T8S 101 -3.1 13.2
35 DISH 10.7 2.7 13.4
36 COM 1.3 -2.5 13.8
37 CNBC 10.7 2.2 12.9
38 AMC 104 -3.4 13.8
39 TLC 10.5 -3.2 13.7
40 SPK 11.0 -2.2 13.2
41 HLN 11.0 - 23 13.3
42 TWC 12.3 -1.2 13.5
43 NICK 11.0 3.3 14.3
44 CORT 114 -2.0 13.4
45 MSN 11.8 -1.0 12.8
46 APL 12.0 -1.7 13.7
47 LMN 11.6 1.7 13.3
48 VH1 11.3 -2.1 13.4
49 SiFl 11.9 25 144
50 FSN 11.3 -14 12.7
51 GOLF 11.9 -1.8 13.7
53 MTV 12.6 -0.6 13.2
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€ iz AutoTest Report

TIME WARNER FCC PROOFS
708 E CLUB BLVD
Yuawerex DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 2381234 Cal Date: 08/08/03
Operator: JON_W File: ASHFORD4 DOS File: ASHFORD4
Date: 02/13/04 Time: 23:56:16
Description:
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (dB)
54 TVLN 12.1 -1.8 13.9
55 OXY 11.5 -1.1 12.6
56 HIST 13.0 0.4 134
57 DISN 119 -1.1 13.0
58 FOXN 11.8 -1.6 13.4
60 CSPA 12.2 -1.5 13.7
61 WETV 11.8 -1.4 13.2
62 E 11.7 -2.8 14.5
63 SOAP 114 -1.4 12.8
64 SNBC 12.1 -1.8 13.9
65 OLN 11.9 -0.9 12.8
66 ESPC 11.9 -1.8 13.7
67 TCM 11.9 -1.9 13.8
68 FITT 12.3 1.2 - 135
69 CMT 12.1 -1.5 13.6
70 NGEO 116 <15 13.1
71 FX 126 -0.8 13.4
72 INSP 11.5 -1.7 13.2
73 HLMK 11.5 2.7 14.2
74 TRAV 114 -1.5 12.9
75 TOON 11.8 -2.2 14.0
76 HGTV 1.7 -1.2 12.9
77 FOOD 10.9 -1.8 12.7
78 UMC 11.5 -1.2 12.7
116 13.3 0.4 129
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 2Video= 8.6 Pass
Max Deita Video Level 15.0d8 Ch2and 116, Delta= 4.7 Pass
Min Delta V/IA 6.5dB Ch 3DeltaVIA= 126 Pass
Max Delta V/IA 17.0d8 Ch 7DeltaV/A= 15.2 Pass
Max Delta Adjacent Chan 3.0dB Ch 55 and 56, Deita= 1.5 Pass
Min Digital Leve! -7.0dBmvV ’ No data Pass
Max Digitai Level 8.0dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Test 3 - Signal Levels and Level Variations Test
Summary Page 1 of 1

System Name: D urhan Highest Band Pass: T2
Test Point Location: Spf‘u-ﬁe piAg Tl Test Point Number: <
Date of Test: _Z-/0-0Y Time: _( 00 An Temperature: 43°
Tech(s) Performing Test: V). Frakl _ Date Begun: Z-/0-04
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer AR A 1A

FSM SDA-Seoo . R4eo0zoz _N/A_

Test Setup used: A 30 meeter (98.45 foot) cable drop from the test point is fed into the Field Strength
Meter or Spectrum Analyzer. Audio and video carrier levels are measured, before the channel selector,
to determine the extent to which the standard is met. All levels are measured and recorded every 6 hours
+/- 1 hour. The time and temperature of each measurement is also recorded. The measurements are

made on each NTSC channel.
Minimum Specifications: The five specifications listed here are “Proofed” by this test:

1. All levels are to be measured and recorded ever 6 hours +/- 1 hour.
Was the Specification Met? Yes Z No___
Date/Time 10 118 05 210 1 Z3ul 271/ G O\ PAIWAIY

2. The Visual Carrier Level cannot vary more then 10 dB from any visual carrier on the cable television system of
up to 300 MHz of forward bandwidth. (For system having a forward bandwidth greater than 300 MHz 1 additional

dB per 100 MHz of forward bandwidth is allowed).

Maximum Video Carrier Level 137 {3.8 ' 3.0 1349
Minimum Video Carrier Level 9.0 q.1 Q.0 4.0
Variation Highest & Lowest Video Levels 4.7 q-1 4.6 q.

Maximum allowed variation between highest
level carrier and the lowest level carrier per bandwidth u.s Was the specification met? Yes ¥, No ___

Justification for any variation in this requirement:

3. All audio carrier levels are to be maintained less then 6.5 dB below the video carrier but not more then 17 dB

below the video carrier. Was the Specification Met? Yes ¥, No___

Justification for any variation in this requirement:

4. Video carriers are not allowed to very more then 3 dB from any adjacent channel?: ' )
Was this Specification Met? Yes JZ No___

Justification for any variation greater than 3 dB:

5. All video carriers must maintain a level greater then 3 dBmV at the end of a 100 foot drop.
Was this Specification Met? Yes \/, No___

Justification for any video level less then 3 dBmV:

6. During this 24 hour test all video carrier level changes must be less then 8 dB /
Was this Specification Met? Yes V', No__

Justification for any variation greater then 8 dB:
Video carrier levels are not allowed to change more then 8 dB from the measurement made in he last 24 hour test.
Was this Specification Met? Yes W, No__

Justification for any variation greater then 8 dB:

Page3- _
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g Data Analysis Software
WWG StealthWare

AutoTest Report

WAVETER
WANDEL
GOLTERM,

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

ANN

FCC PROOFS

Model: SDA-5000
Operator: MIKE-FINCH
Date: 02/10/04 Time: 18:08:55

Description:

Serial # 3460202
File: 1SPRUCEPINE

Cal Date: 03/10/03
DOS File: 1SPRUCEPINE

Location: ?

Location Type: Undefined -

Area:
Test Pnt Type: None
Test Pnt Comp: 0.0

AmplD:

Power Cfg: IN
Feeder Maker Cfg: 1
Trunk Term: NO
Voltage Setting: LOW

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 43.0F

AC Voltage: 0 DC Voltage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Deita V/IA

(dBmV) (dBmV) (dB)

2 WNCN 9.7 -4.6 14.3
3 WRAL 9.4 -5.7 15.1
4 COMM 9.2 -5.0 14.2
5 WRAY 9.5 -4.7 14.2
6 WTVD 9.9 -3.9 13.8
98 VG 10.1 -3.8 13.9
14 NC14 9.9 -3.6 13.5
15 HSN 10.4 -3.8 14.2
16 Qve 1.1 2.2 13.3
18 - GOV 11.0 -2.9 13.9
19 BET 10.5 4.0 14.5
21 WGN 98 -4.9 14.7
22 WRPX 9.0 4.0 13.0
7 HBC 10.7 -4.2 14.9
8 COMM 11.4 2.4 13.8
9 WUNC 12.9 -1.3 14.2
10 WLFL 11.6 -3.6 15.2
11 wuve 11.5 -2.2 13.7
12 WRDC 10.6 -3.2 13.8
13 WRAZ 11.7 -0.5 12.2
24 TRi 11.3 -1.1 12.4
25 USA 13.1 -0.6 13.7
26 TNT 12.6 -1.7 14.3
27 A+E 12.8 -1.3 14.1
28 FFAM 12.8 -1.2 14.0
29 CNN 13.6 0.7 14.3
30 DISC 12.1 -0.8 12.9
31 ESPN 12.7 -1.3 14.0
32 ESP2 12.9 -1.3 14.2
a3 LIFE 13.3 -0.8 14.1
34 TBS 10.9 -2.1 13.0
35 DISH 11.8 -2.0 13.8
36 COoM 11.9 -2.2 14.1
37 CNBC 10.8 -2.8 13.6
38 AMC 11.0 -2.7 13.7
39 TLC 11.4 -3.2 14.6
40 SPK 117 -2.4 141
41 HLN 11.5 -2.5 14.0
42 TWC 12.8 -1.5 14.3
43 NICK 12.0 -1.5 13.5
44 CORT 11.7 -1.8 13.5
45 MSN 11.9 -1.0 12.9
46 APL 12.6 -1.5 14.1
47 LMN 12.6 -1.3 13.9
48 VH1 12.4 -1.5 13.9
49 SIFI 134 -1.7 15.1
50 FSN 13.3 0.0 13.3
51 GOLF 13.2 -1.1 14.3
53 MTV 13.1 -0.1 13.2
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| AutoTest Report

TIME WARNER FCC PROOFS
g 708 E CLUB BLVD
§E£m~ DURHAM, NC
Model: SDA-5000 Serial #: 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: 1SPRUCEPINE DOS File: 1SPRUCEPINE
Date: 02/10/04 Time: 18:08:55
Description:
Chan Label Video Audio Delta V/IA
(dBmV) (dBmV) (dB)
54 TVLN 13.4 -1.2 14.6
55 oxy 13.3 0.4 13.7
56 HIST 133 -0.1 134
57 DISN 12.9 -0.2 13.1
58 FOXN 13.7 0.2 13.5
60 CSPA 126 -1.1 13.7
61 WETV 13.3 -0.6 13.9
62 - E 13.3 -1.5 14.8
63 SOAP 13.6 -0.4 14.0
64 SNBC 13.6 -1.2 14.8
65 OLN - 124 -0.8 13.2
66 ESPC 114 -1.9 13.3
67 TCM 11.8 -1.9 13.7
68 FITT 13.3 -1.1 144
69 CMT 12.1 -2.2 14.3
70 NGEO 12.0 -1.9 13.9
71 FX 13.0 0.3 12.7
72 INSP 12.6 -1.5 14.1
73 HLMK 12.7 -1.8 14.5
74 TRAV 12.9 -0.7 136
75 TOON 13.0 -0.6 13.6
76 HGTV 13.4 -0.2 13.6
77 FOQD 12.7 -0.2 129
78 uMmC 13.7 -0.1 13.8
116 13.6 -0.8 ) 144
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 22 Video= 9.0 Pass
Max Delta Video Level 15.0dB Ch22and 58, Delta= 4.7 Pass
Min Delta V/IA 6.5dB Ch 13 Delta VIA= 122 Pass
Max Delta V/A 17.0dB Ch 10 Delta VIA= 152 Pass
Max Delta Adjacent Chan 3.0adB Ch 33 and 34, Delta= 2.4 Pass
Min Digital Level -7.0dBmV ) No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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AutoTest Report

Oata Analysis Software
WWG StealthWare
TIME WARNER
; 708 E CLUB BLVD
o M DURHAM, NC
GOLTERMANN

FCC PROOFS

Serial #: 3460202

Model: SDA-5000
File; 2SPRUCEPINE

Operator: MIKE-FINCH
Date: 02/10/04 Time: 23:11:36

Cal Date: 03/10/03
DOS File: 2SPRUCEPINE

Description:
Location: ? AmpiD:
Location Type: Undefined Power Cfg: IN
Area: Feeder Maker Cfg: 1

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 39.9F

AC Voltage: 0 DC Voltage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Deita V/IA

(dBmV) (dBmV) (dB)

2 WNCN 9.7 4.8 14.5
3 WRAL 9.3 -56 149
4 COMM 9.1 -5.1 14.2
5 WRAY 9.5 4.9 14.4
5] WTVD 9.8 -3.9 13.7
a8 VG 9.9 -3.8 13.7
14 NC14 9.8 3.2 13.0
15 HSN 10.6 -3.7 14.3
16 Qvc 111 2.3 13.4
18 GOV 10.9 -2.7 13.6
19 BET 10.3 -3.9 14.2
21 WGN 9.9 -49 14.8
22 WRPX 9.1 -3.6 12.7
7 HBC 10.9 4.2 15.1
8 COMM 11.4 -2.3 : 13.7
9 WUNC 12.9 -1.3 14.2
10 WLFL 11.6 -3.9 15.5
11 WuvC 11.5 -2.3 13.8
12 WRDC 10.6 24 13.0
13 WRAZ 11.8 0.5 12.3
24 TR! 114 -1.1 12.5
25 USA 13.4 -0.3 13.7
26 TNT 12.6 -1.4 14.0
27 A+E 12.9 -1.4 14.3
28 FFAM 13.0 -1.8 14.8
29 CNN 13.6 0.9 145
30 DiIsC 12.1 -0.8 12.9
31 ESPN 12.3 0.7 13.0
32 ESP2 12.8 -1.3 14.1
33 LIFE 13.3 -1.1 14.4
34 TBS 111 -2.3 13.4
35 DISH 11.7 -1.9 13.6
36 coMm 114 -2.0 13.4
37 CNBC 10.7 -2.6 13.3
38 AMC 10.9 3.2 141
39 TLC 11.3 -2.8 141
40 SPK 11.3 23 13.6
41 HLN 11.5 . 2.2 13.7
42 TWC 12.4 -1.5 13.9
43 NICK 12.0 -1.9 13.9
44 CORT 11.6 -1.9 13.5
45 MSN 12.0 -0.8 12.8
46 APL 12.5 -1.3 13.8
47 LMN 12.7 -1.0 13.7
48 VH1 12.2 -1.8 14.0
49 SIFI 13.2 -2.0 15.2
50 FSN 13.1 0.2 12.9
51 GOLF 13.3 -0.6 13.9

53 MTV 13.4 0.1 13.3
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Ly AutoTest Report

SteaithWare
TIME WARNER FCC PROOFS
708 E CLUB BLVD
o DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH - File: 2SPRUCEPINE DOS File: 2SPRUCEP!NE
Date: 02/10/04 Time: 23:11:36
Description:
Chan Label Video Audio Deita VIA
(dBmV) (dBmV) (dB)
54 TVLN 13.7 -1.3 15.0
55 o) 4 ¢ 13.4 - -0.6 14.0
56 HIST 13.4 -0.1 13.5
57 DISN 12.9 0.4 133
58 FOXN 13.3 -0.1 13.4
60 CSPA 12.8 -1.0 13.8
61 WETV 13.4 0.1 133
62 E 12.8 -1.1 13.9
63 SOAP 13.0 0.3 13.3
64 SNBC 13.8 -1.3 15.1
65 OLN 13.0 -0.7 13.7
66 ESPC 11.9 -1.5 13.4
67 TCM 11.8 -1.5 13.3
68 FITT 13.2 -1.0 14.2
69 CMT 127 -1.9 14.6
70 NGEO 11.8 -1.8 13.6
71 FX 13.3 0.3 13.0
72 INSP 12.8 -1.2 14.0
73 HLMK 12.8 -1.8 14.6
74 TRAV 12.9 0.9 13.8
75 TOON 13.0 0.7 13.7
76 HGTV 13.5 -0.1 13.6
77 FOCD 12.6 0.3 129
78 UMC 13.5 -0.1 13.6
116 13.3 -1.0 14.3
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 4Video= 9.1 Pass
Max Deilta Video Level 15.0dB Ch 4 and 64, Delta= 4.7 Pass
Min Delta V/IA 6.5dB Ch 13 Delta VIA= 12.3 Pass
Max Delta V/A 17.0dB Ch 10 Delta V/IA= 155 Pass
Max Deita Adjacent Chan 3.0dB Ch 33 and 34, Deita= 2.2 Pass
Min Digital Level -7.0 dBmV ’ No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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g Data Analysis Sottware
WWG StealthWare

AutoTest Report

TIME WARNER
708 E CLUB BLVD
WaneL, DURHAM, NC

" GOLTERMANN

FCC PROOFS

Serial #: 3460202
File: 3SPRUCEPINE

Model: SDA-5000
Operator: MIKE-FINCH
Date: 02/11/04 Time: 06:01:54

Cal Date: 03/10/03
DOS File: 3SPRUCEPINE

Description:
Location: ? AmplD:
Location Type: Undefined Power Cfg: IN
Area: Feeder Maker Cfg: 1

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 39.0F

AC Voitage: 0 DC Voltage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta V/IA

(dBmvV) (dBmV) (dB)

2 WNCN 9.8 -4.8 146
3 WRAL 9.2 -5.8 15.0
4 COMM 9.2 -5.3 14.5
5 WRAY 9.4 4.9 143
6 WTVD 9.9 -3.6 13.5
98 TVG 10.1 -3.8 13.9
14 NC14 9.7 -3.6 - 133
15 HSN 10.5 -3.8 14.3
16 Qvec 11.3 -2.4 13.7
18 GOV 11.0 -3.1 14.1
19 BET 10.3 -3.9 14.2
21 WGN 9.9 -4.8 147
22 WRPX 9.0 -3.5 12.5
7 HBC 10.7 4.1 148
8 COMM 11.6 -2.4 14.0
9 WUNC 12.9 -1.1 14.0
10 WLFL 11.5 -3.9 15.4
11 wuvC 11.2 -2.4 13.6
12 WRDC 10.9 -2.3 ' 13.2
13 WRAZ 117 -0.7 124
24 TRI 11.3 -1.2 12.5
25 USA 13.2 0.6 13.8
26 TNT 12.3 -1.6 13.9
27 A+E 12.8 -1.3 14.1
28 FFAM 12.8 -1.9 147
29 CNN 13.6 0.7 143
30 DISC 12.2 0.9 13.1
31 ESPN 12.5 -1.3 13.8
32 ESP2 13.0 -1.0 14.0
33 LIFE 13.0 -0.9 13.9
34 TBS 11.3 -1.9 13.2
35 DISH 11.5 -1.8 133
36 coM 11.5 2.2 13.7
37 CNBC 10.9 -2.7 13.6
38 AMC 10.8 -3.3 14.1
39 TLC 11.4 -3.2 146
40 SPK 11.5 -2.1 136
41 HLN 11.6 - -2.6 142
42 TWC 12.9 -1.5 144
43 NICK 11.6 -1.7 13.3
44 CORT 11.6 -2.0 13.6
45 MSN 1.9 -1.0 12.9
46 APL 12.4 -1.6 14.0
47 LMN 12.3 -1.1 13.4
48 VH1 11.9 -1.8 13.7
49 SIFI 13.3 -1.9 15.2
50 FSN 13.3 0.2 13.1
51 GOLF 13.2 -1.1 14.3
53 MTV 135 -0.1 136
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v e AutoTest Report

TIME WARNER FCC PROOFS
708 E CLUB BLVD
: e DURHAM, NC
* GOLTERMANN
Model: SDA-5000 Serial #: 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: 3SPRUCEPINE ) ' DOS File: 3SPRUCEPINE
Date: 02/11/04 Time: 06:01:54
Description:
Chan Label Video Audio Deita V/A
(dBmV) (dBmV) (dB) _
54 TVLN 13.2 -1.3 14.5
55 oxy 13.5 -0.5 14.0
56 HIST 13.2 0.1 13.3
57 DISN 12.7 -0.6 13.3
58 FOXN 13.3 -0.1 13.4
60 CSPA 12.6 -1.0 13.6
61 WETV 13.0 -0.4 13.4
62 E 12.8 -1.2 14.0
63 SOAP 131 -0.6 13.7
64 SNBC 13.5 -1.3 148
65 OLN 12.8 -1.1 13.9
66 ESPC 11.5 -1.5 13.0
67 TCM 11.6 -2.0 13.6
68 FITT 13.0 -1.1 141
69 CMT 12.0 22 14.2
70 NGEO 12.0 -1.8 13.8
71 FX 13.0 04 - 12.6
72 INSP 12.5 -1.2 13.7
73 HLMK 12.6 -1.4 14.0
74 TRAV 13.1 -0.6 13.7
75 TOON 131 0.7 13.8
76 HGTV 13.5 -0.2 © 137
77 FOOD 12.7 -0.4 13.1
78 umc 13.4 -0.2 13.6
116 13.6 0.9 14.5
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0 dBmV Ch 22 Video= 9.0 Pass
Max Delta Video Level 15.0dB Ch 22 and 29, Delta= 4.6 Pass
Min Delta V/IA 6.5dB Ch 13 Delta VA= 124 Pass
Max Deita V/A 17.0dB Ch 10 Delta V/A= 154 Pass
Max Deita Adjacent Chan 3.0dB Ch 24 and 25, Delta= 1.9 Pass
Min Digital Level -7.0dBmV ’ No data Pass
Max Digital Level 8.0dBmvV No data Pass
Conclusion: PASS
Reviewed: Date:
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Osta

is Software

WWG SteaithWare

AutoTest Report

~ WAVETER
> WANDEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

FCC PROOFS

Model: SDA-5000
Operator; MIKE-FINCH
Date: 02/11/04 Time: 11:51:29

Description:

Serial #: 3460202
File: 4SPRUCEPINE

Cal Date: 03/10/03
DOS File: 4SPRUCEPINE

Locaticn: ?

Location Type: Undefined

Area:
Test Pnt Type: None
Test Pnt Comp: 0.0

AmplD:

Power Cfg: IN
Feeder Maker Cfg: 1
Trunk Term: NO
Voitage Setting: LOW

Reverse Pad: 0.0

Forward Pad: 0.0

Rev Equalizer: 0.0

Fwd Equalizer: 0.0
Temp: 450 F

AC Voitage: 0 DC Voltage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta VIA

(dBmV) (dBmV) (dB)

2 WNCN 9.8 4.7 -14.5
3 WRAL 9.1 -5.8 14.9
4 COMM 9.1 -5.1 14.2
5 WRAY 95 4.8 14.3
6 WTVD 9.6 -4.0 13.6
98 TVG 9.9 -3.8 13.7
14 NC14 9.7 -3.6 13.3
15 HSN 104 -3.6 14.0
16 Qve 1.1 -2.4 13.5
18 Gov 10.8 -3.2 14.0
19 BET 10.3 4.1 14.4
21 WGN 9.8 -5.0 14.8
22 WRPX 9.0 -3.9 129
7 HBC 1.1 -4.2 15.3
8 COMM 11.6 -2.4 14.0
9 WUNC 12.7 -1.5 14.2
10 WLFL 11.4 -4.0 15.4
11 wuve 111 -2.5 13.6
12 WRDC 10.6 -3.4 140
13 WRAZ 11.8 0.5 12.3
24 TR! 11.2 -1.0 12.2
25 USA 12.9 0.0 12.9
26 TNT 12.2 -1.7 13.9
27 A+E 129 -1.4 143
28 FFAM 12.8 -1.9 14.7
29 CNN 13.4 -0.8 14.2
30 DisC 12.3 -1.0 13.3
31 ESPN 12.3 -1.2 13.5
32 ESP2 12.7 0.7 13.4
33 LIFE 13.1 -0.6 13.7
M4 TBS 11.0 -2.2 13.2
35 DISH 11.8 -2.0 13.8
36 coM 11.4 -2.4 13.8
37 CNBC 10.8 -2.8 136
38 AMC 11.0 -3.0 14.0
39 TLC 11.3 -3.2 14.5
40 SPK 11.9 -2.3 142
41 HLN 11.9 --2.1 14.0
42 TWC 12.9 -1.2 141
43 NICK 11.9 -1.9 13.8
44 CORT 11.8 -1.9 13.7
45 MSN 12.0 -0.9 12.9
46 APL 12.7 -1.5 14.2
47 LMN 12.6 -0.9 13.5
48 VH1 11.8 -1.5 13.3
49 SIFi 13.4 -1.9 15.3
50 FSN 13.3 02 13.1
51 GOLF 134 0.4 13.8
53 MTV 13.1 0.2 12.9
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el AutoTest Report

WWG StealthWare

TIME WARNER FCC PROOFS
708 E CLUB BLVD
Waveren DURHAM, NC
" GOLTERMANN
Model: SDA-5000 Serial #: 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: 4SPRUCEPINE DOS File: 4SPRUCEPINE
Date: 02/11/04 Time: 11:51:29
Description:
Chan Label Video Audio Delta V/A
(dBmV) (dBmV) (dB)
54 TVLN 13.5 -1.3 14.8
55 OXY 13.4 -0.5 13.9
56 HIST 13.7 0.0 13.7
57 DISN 13.0 -0.3 133
58 FOXN 13.6 0.4 14.0
60 CSPA 126 -1.0 136
61 WETV 13.1 -0.3 13.4
62 E 12.7 -1.3 14.0
63 SOAP 13.5 -0.6 14.1
64 SNBC 13.6 -1.4 15.0
65 OLN 12.6 -1.0 13.6
66 ESPC 11.5 -1.5 13.0
67 TCM 11.6 -1.9 13.5
68 FITT 13.1 -1.1 © 142
69 CMT 12.4 -2.1 14.5
70 NGEO 12.0 -1.8 13.8
71 FX 13.0 0.5 12.5
72 INSP 12.2 -0.9 13.1
73 HLMK 133 -1.5 14.8
74 TRAV 13.1 -0.7 13.8
75 TOON 13.2 -0.8 14.0
76 HGTV 13.7 -0.1 13.8
77 FOOD 12.8 -0.2 13.0
78 UMC 13.7 0.0 13.7
116 13.9 0.7 1486
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmv Ch 22Video= 9.0 Pass
Max Delta Video Level 15.0dB Ch 22 and 116, Delta= 4.9 Pass
Min Deita V/A 6.5dB Ch 24 Delta VIA= 12.2 Pass
Max Deita V/A 17.0dB Ch 10 Delta V/A= 154 Pass
Max Deita Adjacent Chan 3.0c¢B Ch22and 7, Deita= 2.1 Pass
Min Digital Level -7.0 dBmV ’ No data Pass
Max Digitai Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Test 3 - Signal Levels and Level Variations Test
Summary Page 1 of 1

System Name: __D trbham, Highest Band Pass: 7SCw#&
Test Point Location: _Aew \oje Test Point Number: (S~
Date of Test: _2-13- 9% Time: (23 Temperature: ;/_o
Tech(s) Performing Test: Yox Do bsou Date Begun: _2-/3-© d
Last

Equipment Used Make/Model Serial Number __Calibration Date

Spectrum Analyzer

FSM SDA- Seoo 44L0202 _N/A_

Test Setup used: A 30 meeter (98.45 foot) cable drop from the test point is fed into the Field Strength
Meter or Spectrum Analyzer. Audio and video carrier levels are measured, before the channel selector,
to determine the extent to which the standard is met. All levels are measured and recorded every 6 hours
+/- 1 hour. The time and temperature of each measurement is also recorded. The measurements are

made on each NTSC channel.

Minimum Specifications: The five specifications listed here are “Proofed” by this test:

1. All levels are to be measured and recorded ever 6 hours +/- | hour.
Was the Specification Met? Yes gNo -
Date/Time 2% /68> 2+3/11:838 23 /(2:59 /

2. The Visual Carrier Level cannot vary more then 10 dB from any visual carrier on the cable television system of
up to 300 MHz of forward bandwidth. (For system having a forward bandwidth greater than 300 MHz | additional

dB per 100 MHz of forward bandwidth is allowed).

Maximum Video Carrier Level 9 34 “wS (1.8
Minimum Video Carrier Level 3 o4 o8 e
Variation Highest & Lowest Video Levels Hé Y 3 S.9
Maximum allowed variation between highest ’
level carrier and the lowest level carrier per bandwidth [CY Was the specification met? Yes ¥/, No___

Justification for any variation in this requirement:

3. All audio carrier levels are to be maintained less then 6.5 dB below the video carrier but not more then 17 dB
below the video carrier. Was the Specification Met? Yes & ,No_

Justification for any variation in this requirement:

4. Video carriers are not allowed to very more then 3 dB from any adjacent channel?: '
Was this Specification Met? Yes l No__

Justification for any variation greater than 3 dB:

5. All video carriers must maintain a level greater then 3 dBmV at the end of a 100 foot drop:
Was this Specification Met? Yes \/, No___

Justification for any video level less then 3 dBmV:

6. During this 24 hour test all video carrier level changes must be less then 8 dB \/
Was this Specification Met? Yes V', No

e

Justification for any variation greater then 8 dB:
Video carrier levels are not allowed to change more then 8 dB from the measurement made in the last 24 hour test.
Was this Specification Met? Yes , No___

Justification for any variation greater then 8 dB:

Page3- ___
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Data Analysis Sohware
P AutoTest Report
TIME WARNER FCC PROOFS
. 708 E CLUB BLVD
Yaveren DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: INEWHOPETL DOS File: INEWHOPETL
Date: 02/13/04 Time: 06:03:13
Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0
Test Pnt Comp: 0.0 Voltage Setting: LOW Temp: 30.9F
AC Voitage: 0 DC Voitage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Label Video Audio Delta VIA
(dBmV) (dBmV) (dB)
2 WNCN 12.3 --2.8 15.1
3 WRAL 1.3 -3.0 14.3
4 COMM 12.3 -2.6 14.9
5 WRAY 11.8 -1.9 13.7
6 WTVD 12.5 -1.6 14.1
7 HBC 12.3 -4.0 16.3
8 COMM 11.8 -2.2 14.1
9 WUNC 13.3 -0.6 13.9
10 WLFL 12.3 -1.4 13.7
11 Wwuve 14.0 -0.4 14.4
12 WRDC 13.5 -1.1 14.6
13 WRAZ 135 0.4 13.1
14 NC14 11.6 -2.3 13.9
15 HSN 12.2 -2.0 14.2
16 Qve 126 -1.2 13.8
18 Gov 12.9 -0.8 13.7
19 BET 13.3 -1.7 15.0
21 WGN 126 -1.2 13.8
22 WRPX 12.7 -1.7 14.4
24 TRI 13.3 -0.6 13.9
25 USA 14.1 04 13.7
26 TNT 13.7 -0.6 14.3
27 A+E 14.0 -0.5 14.5
28 FFAM 141 0.7 14.8
29 CNN 14,7 0.1 14.8
30 DisC 13.3 -0.2 13.5
31 ESPN 13.4 0.1 13.5
32 ESP2 14.4 0.3 14.1
33 LIFE 14.9 1.0 13.9
34 TBS 13.9 0.1 13.8
35 DISH 14.2 0.1 14.1
36 COM 14.4 0.2 14.2
37 CNBC 13.9 -0.1 14.0
38 AMC 13.4 -11 14.5
39 TLC 13.9 -0.9 14.8
40 SPK 13.8 0.2 13.6
41 HLN 14.2 0.0 14.2
42 TWC 14.8 0.6 14.2
43 NICK 13.8 0.4 13.4
44 CORT 14.0 0.1 13.9
45 MSN 14.0 0.4 13.6
45 APL 146 0.4 142
47 LMN 14.2 0.1 14.1
48 VH1 13.7 0.0 13.7
49 SiFt 14.7 0.5 15.2
50 FSN 14.7 1.3 13.4
51 GOLF 147 0.9 13.8
53 MTV 15.8 1.4 14.4
54 TVLN 14.6 0.5 14.1
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AutoTest Report

TIME WARNER FCC PROOFS
; 708 E CLUB BLVD
aveTER DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 3460202 Cai Date: 03/10/03
Operator: MIKE-FINCH File: INEWHOPETL DOS File: INEWHOPETL
Date: 02/13/04 Time: 06:03:13
Description:
Chan Label Video Audio Deita VIA
(dBmV) (dBmV) (dB)
55 (0) 4 4 148 1.0 13.8
56 HIST 15.1 1.4 13.7
57 DISN 14.9 1.0 13.9
58 FOXN 14.5 1.0 13.5
60 CSPA 13.8 -0.5 14.3
61 WETV 13.9 0.6 13.3
62 E 14.2 -0.6 14.8
63 SOAP 14.2 0.6 13.6
64 SNBC 14.8 0.3 14.5
65 OLN 146 0.9 13.7
66 ESPC 14.5 0.4 14.1
67 TCM 14.7 0.1 14.6
68 FITT 15.3 0.9 14.4
69 CMT 14.3 0.4 " 139
70 NGEO 14.2 02 14.0
71 FX 15.9 3.0 12.9
72 INSP 14.4 0.6 13.8
73 HLMK 14.6 04 14.2
74 TRAV 15.4 1.4 14.0
75 TOON 14.9 0.7 14.2
76 HGTV 14.9 1.2 13.7
77 FOOD 14.7 1.0 13.7
78 umcC 15.5 1.1 144
98 VG 1.7 2.3 14.0
116 15.3 1.0 14.3
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmvV Ch 3Video= 11.3 Pass
Max Deita Video Level 15.0d8 Ch3and 71, Delta= 4.6 Pass
Min Delta V/IA 6.5dB Ch 71 Deita VIA= 12.9 Pass
Max Deita V/A 17.0dB Ch 7 Delta V/A= 16.3 Pass
Max Delta Adjacent Chan 3.0¢B Ch10and 11, Deita= 1.7 Pass
Min Digital Level -7.0 dBmV No data Pass
Max Digital Level 8.0 dBmvVv No data Pass
Conclusion: PASS
Reviewed: Date:
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g Data Analysis Software
" WWG StealthWare

AutoTest Report

| WAVETER
- WANDEL

TIME WARNER
708 E CLUB BLVD

DURHAM, NC

GOLTERMANN

FCC PROOFS

Model: SDA-5000

Serial #: 3460202

Cal Date: 03/10/03

Operator: MIKE-FINCH File: ZNEWHOPE ___ DOS File: 2NEWHOPE___
Date: 02/13/04 Time: 11:58:30
Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0
Test Pnt Type: None Trunk Term: NO Fwd Equalizer: 0.0

Test Pnt Comp: 0.0

Voitage Setting-LOW

. Temp: 500 F
DC Voltage (unreg): 0.0

AC Voltage: 0 DC Voltage (reg): 0.0
Chan Label Video Audio Deita VIA

(dBmV) (dBmV) (dB)

2 WNCN 10.6 -3.0 13.6
3 WRAL 111 2.2 13.3
4 COMM 11.3 -3.1 14.4
5 WRAY 10.9 -2.2 13.1
6 WTVD- -~ 11.4 -2.1 13.5
7 HBC 1.3 4.6 15.9
8 COMM 11.7 -2.6 14.3
9 WUNC 12.3 -1.6 13.9
10 WLFL 11.2 2.2 13.4
11 WUVC 12.2 -1.5 13.7
12 WRDC 11.9 -2.3 14.2
13 WRAZ 11.8 -0.9 12.7
14 NC14 10.5 27 13.2
15 HSN 11.2 -2.8 14.0
16 Qve 1.2 -2.5 13.7
18 GOV 12.0 1.7 13.7
19 BET 11.3 2.7 14.0
21 WGN 11.2 -2.0 13.2
22 WRPX 11.3 -2.6 13.9
24 TRI 12.1 -1.1 13.2
25 USA 12.9 -0.9 13.8
26 TNT 12.5 -1.7 14.2
27 A+E 11.7 -1.5 13.2
28 FFAM 12.7 -1.9 14.6
29 CNN 12.3 -1.9 14.2
30 DISC 12.0 -1.2 13.2
N ESPN 11.6 -1.8 13.4
32 ESP2 11.8 -2.0 13.8
a3 LIFE 121 -1.3 134
34 TBS 124 -1.3 13.7
35 DISH 12.4 0.7 13.1
36 COM 131 -0.8 13.9
37 CNBC 12.4 -13 13.7
38 AMC 12.1 2.2 14.3
39 TLC 124 -2.0 14.4
40 SPK 12.3 -0.8 13.1
41 HLN 12.0 1.7 13.7
42 TWC 13.3 " -0.8 14.1
43 NICK 11.9 -1.8 13.7
44 CORT 12.5 -1.2 13.7
45 MSN 126 -0.5 13.1
46 APL 13.2 0.8 14.0
47 LMN 13.2 -0.7 13.9
48 VH1 123 -1.2 13.5

49 SIFI 12.9 -1.6 145
50 FSN 12.6 0.4 13.0
51 GOLF 13.5 03 13.8
53 MTV 139 0.6 13.3
54 TVLN 13.6 0.1 13.7
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e S AutoTest Report

TIME WARNER FCC PROOFS
708 E CLUB BLVD
averex DURHAM, NC
GOLTERMANN
Model: SDA-5000 ) Serial # 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: 2NEWHOPE___ DOS File: 2NEWHOPE ___
Date: 02/13/04 Time: 11:58:30
Description:
Chan Label Video Audio Delta V/A
(dBmV) (dBmV) (dB)
55 OXY 13.2 -0.2 13.4
56 HIST 13.9 0.6 13.3
57 DISN 13.1 0.4 13.5
58 FOXN 13.0 0.7 13.7
60 CSPA 13.4 -0.8 14.2
61 WETV 13.1 0.4 13.5
62 E 13.0 -1.5 14.5
63 SOAP 12.7 -0.5 13.2
64 SNBC 13.5 -1.0 14.5
65 OLN 134 -0.2 136
66 ESPC 12.8 -0.9 13.7
67 TCM 12.6 -1.4 140
68 FITT 13.2 -0.2 13.4
69 CMT 12.9 -0.8 137
70 NGEO 13.1 ‘ -0.6 13.7
71 FX 134 0.7 12.7
72 INSP 13.3 -0.3 13.6
73 HLMK 13.6 -0.4 14.0
74 TRAV 13.9 0.1 13.8
75 TOON 136 0.3 13.9
76 HGTV 13.8 0.0 13.8
77 FOOD 12.5 0.3 12.8
78 umc 13.0 -0.1 13.1
98 TVG 10.4 -2.4 12.8
116 12.1 -2.1 14.2
LIMIT CHECK Limit Actual
Min Video Carrier Levei 3.0 dBmV Ch 98 Video = 10.4 Pass
Max Deita Video Level 15.0dB Ch 98 and 53, Delta= 3.5 Pass
Min Delta V/IA 6.5dB Ch 13 DeltaVIA= 12.7 Pass
Max Deilta VIA 17.0dB Ch 7 Delta V/IA= 159 Pass
Max Delta Adjacent Chan 3.0dB .Ch42and 43, Delta= 1.4 Pass
Min Digital Level -7.0 dBmV No data Pass
Max Digital Level 8.0dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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AutoTest Report

Data Analysis Software
WWG StealthWare
TIME WARNER
] 708 E CLUB BLVD
WANDEL. DURHAM, NC
GOLTERMANN

FCC PROOFS

Serial #: 3460202

Model: SDA-5000
File: INEWHOPETL

Operator: MIKE-FINCH
Date: 02/13/04 Time: 17:59:31

Cal Date: 03/10/03
DOS File: INEWHOPETL

Description:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Egualizer: 0.0
Temp: 53.1 F

AC Voltage: 0 DC Voitage (reg): 0.0 DC Voltage (unreg): 0.0
Chan Labei Video Audio Delta V/IA

(dBmV) (dBmV) (dB)

2 WNCN 10.9 -2.9 13.8
3 WRAL 11.5 -1.9 13.4
4 COoMM 11.0 -3.1 14.1
5 WRAY 111 -2.0 13.1
6 WTVD 11.8 -1.7 13.5
7 HBC 11.6 -2.5 14.1
8 COMM 12.0 -2.1 T 141
9 WUNC 12.9 -1.2 14.1
10 WLFL 11.2 -2.3 135
1 WUVC 12.3 -1.0 133
12 WRDC 12.2 -1.8 14.0
13 WRAZ 1.6 -0.9 12.5
14 NC14 10.9 -2.4 13.3
15 HSN 11.5 -2.2 13.7
16 Qvc 1.2 2.3 13.5
18 GOV 1.9 -1.3 13.2
19 BET 121 -1.6 13.7
21 WGN 10.9 2.4 . 133
22 WRPX 11.5 -2.1 13.6
24 TRI 12.1 -1.3 134
25 USA 13.0 -0.3 13.3
26 TNT 12.8 -1.3 14.1
27 A+E 12.2 -1.3 13.5
28 FFAM 13.0 -1.3 14.3
29 CNN 12.8 -1.5 14.3
30 DIsSC 123 -0.9 13.2
31 ESPN 11.6 -1.5 13.1
32 ESP2 121 -1.7 13.8
33 LIFE 12.2 -0.5 12.7
34 TBS 12.1 -0.2 12.3
35 DISH 12.9 0.5 13.4
36 COM 13.0 -0.6 13.6
37 CNBC 12.3 -0.9 13.2
38 AMC 12.3 -1.9 14.2
39 TLC 12.6 -1.5 14.1
40 SPK 12.7 -04 13.1
41 HLN 12.3 -1.6 13.9
42 TWC 13.5 - -03 13.8
43 NICK 12.3 -1.4 13.7
44 CORT 12.5 -0.6 13.1
45 MSN 12.7 -0.2 12.9
46 APL 13.5 -0.4 13.9
47 LMN 13.4 0.6 14.0
48 VH1 131 0.7 13.8
49 SiFl 131 -1.3 14.4
50 FSN 13.1 0.2 129
51 GOLF 13.9 0.1 13.8
53 MTV 14.2 1.1 13.1
54 TVLN 13.9 -0.1 14.0
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s S AutoTest Report

TIME WARNER FCC PROOFS
708 ECLUB BLVD
yuveren DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial # 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: SNEWHOPETL DOS File: INEWHOPETL
Date: 02/13/04 Time: 17:59:31
Description:
Chan Labet Video ) Audio Delta V/IA
(dBmV) (dBmV) (d8)
55 ()44 13.6 0.3 13.3
56 HIST 14.5 1.1 134
57 DISN 13.6 0.3 13.3
58 FOXN 13.5 -0.2 13.7
60 CSPA 13.7 0.0 13.7
61 WETV 13.9 0.2 13.7
62 E 13.9 -1.3 15.2
63 SOAP 13.4 0.1 133
64 SNBC 13.9 -0.3 14.2
65 OLN 13.8 0.1 13.7
66 ESPC 13.0 -0.8 13.8
67 TCM 13.5 -0.6 14.1
68 FITT 14.2 0.6 13.6
69 CMT 13.3 -0.3 13.6
70 NGEOQ 13.2 -0.2 13.4
71 FX 143 1.1 13.2
72 INSP 13.6 0.2 13.4
73 HLMK 14.5 04 14.1
74 TRAV 14.0 0.4 13.6
75 TOON 13.9 0.2 14.1
76 HGTV 14,2 0.5 . 137
77 FOOD 13.1 . 0.2 12.9
78 UMC 13.8 0.8 13.0
98 TVG 10.8 -2.6 13.4
116 12.2 -1.7 13.9
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmV Ch 98 Video = 10.8 Pass
Max Delta Video Level 15.0d8B Ch 98 and 56, Deita= 3.7 Pass
Min Deita VIA 6.5dB Ch 34 Delta VIA = 123 Pass
Max Delta V/A 17.0dB Ch 62 Delta VIA = 15.2 Pass
Max Deita Adjacent Chan 3.04dB _ChSand 10, Deita= 1.7 Pass
Min Digital Levei -7.0dBmvV No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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s S AutoTest Report
TIME WARNER FCC PROOFS
g 708 E CLUB BLVD
2,'&.:2’,:%:“" DURHAM, NC

Serial #: 3460202

Model: SDA-5000
File: ANEWHOPETL

Operator: MIKE-FINCH
Date: 02/14/04 Time: 00:12:42

Cai Date: 03/10/03
DOS File: ANEWHOPETL

Descripfion:
Location: ? AmplD: Reverse Pad: 0.0
Location Type: Undefined Power Cfg: IN Forward Pad: 0.0
Area: Feeder Maker Cfg: 1 Rev Equalizer: 0.0

Trunk Term: NO

Test Pnt Type: None
Voltage Setting: LOW

Test Pnt Comp: 0.0

Fwd Equalizer: 0.0
Temp: 35.1 F

AC Voitage: 0 DC Voitage (reg): 0.0 DC Voitage (unreg): 0.0
Chan Label Video Audio Delta V/IA

(dBmV) (dBmV) (dB)
2 WNCN 11.6 -1.9 13.5
3 WRAL 11.9 -1.2 13.1
4 COMM 12.6 -2.1 14.7
5 WRAY 12.0 0.6 12.6
6 WTVD 12.9 -0.8 13.7
7 HBC 13.8 -1.1 14.9
8 COMM 14.0 0.7 14.7
] WUNC 14.7 0.3 14.4
10 WLFL 12.9 -0.2 13.1
11 wuve 14.4 0.6 13.8
12 WRDC 14.2 0.2 14.4
13 WRAZ 13.8 0.8 13.0
14 NC14 124 -1.1 13.5
15 HSN 12.7 -0.8 13.5
16 Qve 12.8 0.8 13.6
18 GOV 13.5 0.1 13.4
19 BET 13.7 -0.2 13.9
21 WGN 12.6 -0.6 13.2
22 WRPX 13.2 -0.5 13.7
24 TRI 144 0.8 13.6
25 USA 14.8 1.5 13.3
26 TNT 14.7 0.6 14.1
27 A+E 14.0 1.0 13.0

28 FFAM 15.0 0.6 14.4 .
29 CNN 14.9 0.4 14.5
30 DISC 14.5 1.5 13.0
3 ESPN 13.4 0.7 12.7
32 ESP2 13.8 0.6 13.2
33 LIFE 14.5 1.3 13.2
34 T8BS 14.8 0.9 13.9
35 DISH 15.4 1.7 13.7
36 COM 15.3 1.6 13.7
37 CNBC 14.9 1.3 13.6
38 AMC 14.8 0.5 14.3
39 TLC 14.9 0.5 14.4
40 SPK 15.5 1.3 14.2
41 HLN 158.3 0.9 144
42 TWC 15.9 - 21 13.8
43 NICK 14.9 1.0 13.9
44 CORT 14.8 1.7 13.1
45 MSN 15.3 24 12.9
46 APL 15.9 22 13.7
47 LMN 15.8 2.1 13.7
48 VH1 15.4 1.9 13.5
49 SIF! 15.9 1.5 14.4
50 FSN 15.3 2.6 12.7
51 GOLF 16.5 27 13.8
53 MTV 171 34 13.7
54 TVLN 16.7 2.7 14.0
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AutoTest Report

TIME WARNER FCC PROOFS
708 E CLUB BLVD
Waveren DURHAM, NC
GOLTERMANN
Model: SDA-5000 Serial #: 3460202 Cal Date: 03/10/03
Operator: MIKE-FINCH File: ANEWHOPETL DOS File: ANEWHOPETL
Date: 02/14/04 Time: 00:12:42
Description:
Chan Label Video Audio Deita V/A
(dBmV) (dBmV) (dB)
55 )44 16.5 3.0 13.5
56 HIST 17.2 3.9 13.3
57 DISN 16.5 2.9 13.6
58 FOXN 16.6 27 13.9
60 CSPA 16.5 26 13.9
61 WETV 16.4 35 12.9
62 E 16.2 1.5 14.7
63 SOAP 16.2 3.1 131
64 SNBC 17.0 25 14.5
65 OLN 16.7 33 13.4
66 ESPC 16.3 21 14.2
67 TCM 16.3 23 14.0
68 FITT 17.4 3.5 13.8
69 CMT 16.5 29 "13.6
70 NGEO 16.6 29 13.7
71 FX 17.2 44 12.8
72 INSP 17.0 35 13.5
73 HLMK 17.4 3.5 13.9
74 TRAV 17.3 3.4 13.9
75 TOON 17.2 3.0 14.2
76 HGTV 17.5 36 139
77 FOOD 16.4 3.2 13.2
78 UMC 171 36 13.5
98 TVG 11.9 -1.3 13.2
116 16.3 22 - 141
LIMIT CHECK Limit Actual
Min Video Carrier Level 3.0dBmv Ch 2Video= 11.6 Pass
Max Delta Video Level 15.0dB Ch2and 76, Delta= 5.9 Pass
Min Deita V/A 6.5dB Ch 5DeltaV/A= 12.6 Pass
Max Delta V/A 17.0dB Ch 7DeltaV/IA= 149 Pass
Max Deita Adjacent Chan 3.0d8B Ch9and 10, Delta= 1.8 Pass
Min Digital Level -7.0dBmV No data Pass
Max Digital Level 8.0 dBmV No data Pass
Conclusion: PASS
Reviewed: Date:
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Section 4 - Color and Channel Frequency Response Test

System Name: _w 2/ A5 7oA/ Highest Band Pass: _/{ @
Test Point Location: _ &, /7R, Ay £ 7 Test Point Number: /__
Date of Test: 2= (/~et/ Time: _//! sp Temperature: ¢ 2=
Tech(s) Performing Test: _ /2.~ z?/}/x, 1 FANP )
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer AP K5 /¢ KR24,294% 9-24-03

Waveform Monitor N/A

Vectorscope

Test Demodulator

Video Sigl. Generator -

Band Pass Filter 1 N/A

Band Pass Filter 2 . : N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could resuit in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measuremnents on Cable Television Systems, 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality, Differential Gain, and Differential Phase measurements are
performed on the required channels. The results are recorded below. .

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1, 2, 3. 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on 2 minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference berween the automated and manual measurements, manual
measurements should be performed on each channel.

Number of Measurements: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper

bandwidth. (See Specifications page viii). Additionally. Chromunance to Luminance Delay Inequality must be measured at all
field test points on channel 2.

Minimum Specifications: All minimum specifications are listed in { | below. All units are listed in ().
Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source [170 max.] [+/- 20 %] [+/- 10 Deg.] [+/- 2 dB]
Ch. (VITS/Gen.) {Nanoseconds) (Percent) (Degrees) (dB)

2 LTS - 7g (,7, _3
90 78 &4
7 LT £L. Y
28 7 O, 4
28 175 g, 3
33 .75 L 7
38 v.'r5s . Y
X9 _rirs 2. 2
597 L.75 g3
¢ Lirg O
2§ w7y D, Ly
116 4276 g7
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Section 4 - Color and Channel Frequency Response Test

System Name: _ /4N R S o, Highest Band Pass: 7 ¢
Test Point Location: _ 4/, B Ry, % K/) . Test Point Number: _ 2~
Date of Test: _2— & -o0< Time: _ /75 o Temperature: $$_ */=
Tech(s) Performing Test: _2 25323 z DERAEZA~T
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer /P &4 I/ K29802945 “D—25-23

Waveform Monitor ' N/A

Vectorscope

Test Demodulator

Video Sigl. Generator -

Band Pass Filter 1 N/A

Band Pass Filter 2 : : N/A
Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodutator. The video output of

the test demodulator is fed to the Video Waveform Monitor. and looped through to the Vectorscope. The required "[2.5T

modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems, 2nd edition,
November 1989, Chrominance to Luminance Delay Inequality. Differential Gain. and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channe! Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1. 2, 3, 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smaliest and determine the
“nawral Log of the result. Multiply this number by 20 to-obtain the channe! frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture's
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference between the automated and manual measurements, manual
measurements should be performed on each channel.

Number of Measurements: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper
bandwidth. (See Specifications page viii). Additonally, Chrominance to Luminance Delay Inequality must be measured at all
field test points on channe] 2.

Mipimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ( ).

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response -
Source {170 max.] [+/- 20 %] [+/- 10 Deg.) [+/- 2 dB}
Ch. (VITS/Gen.) {Nanoseconds) (Percent) {Degrees) {dB)

2 s ~g£7 L. 2
L9 kTS g 5
9 TS o.7

28 .75 2.3

28 L. 75 &, 2—
33 LTS o .7
38 rors g 3
%9 7S 2./
87 .18 a3

¢85 4077 IS 4
25 s g, 4

116 73 g4
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Section 4 - Color and Channel F requency Response Test

System Name: __ 2o ¢4 ,'4 R4 B4 Highest Band Pass: 24§ ©
Test Point Location: _ 4/ 9 Ay, $£/ Test Point Number: 3
Date of Test: 2 — /- w4 Time: _~ 2 ; & S5 Temperature: £& 2~
Tech(s) Performing Test: 8282y () 155,42
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer A &L 9, C 3827402947 9-38 -0 3

Waveform Monitor ' N/A

Vectorscope

Test Demodulator

Video Sigl. Generator : -

Band Pass Filter 1 _N/A

Band Pass Filter 2 N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems, 2nd edition,
November 1989, Chrominance to Luminance Delay Inequality, Differential Gain, and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1. 2. 3, 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an aiternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture's
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference between the automated and manual measurements, manual
measurements should be performed on each channel. .

Nymber of Megsurements: The measurements are to be made atthe Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper
bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay Inequality must be measured at all
field test points on channel 2.

Minimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ).

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source {170 max.] [+/- 20 %] (+/-10Deg.]  [+/-2dB]
Ch. (VITS/Gen.) (Nanoseconds) _ (Percent) (Degrees) (dB)
2 T8 -3 el
Lo TS g 22—
i o 7s & . L{
28 s s
28 w78 2. 2
32 w78 g
3K LT 2.5
4“9 v T# o, 3
S 7 r.rs .9

-

SRR
N[

<8 .74
25 1T

116 _/.'7s
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Section 4 - Color and Channel F requency Response Test

System Name: AL Q£ 52 A, Highest Band Pass: 24 ¢
Test Point Location: _ 2 9 L 2R/~ LA/ Test Point Number: _¥
Date of Test: 2 =~ o~ o4 Time: _s2/24 Temperature: $2 =
Tech(s) Performing Test: _£3.247 K/', ADLB A 27
Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer //7@(’ < 8272245 -28-03

Waveform Monitor _N/A_

Vectorscope

Test Demodulator

Video Sigl. Generator -

Band Pass Filter | N/A

Band Pass Filter 2 . , N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Si gnal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems, 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality. Differential Gain, and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1, 2. 3, 3.58, and 4.2 MHz).. Measure the
amplitude of the largest and smallest muitiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Muitiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewiett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference between the automated and manual measurements, manual
measurements should be performed on each channel.

Number of Measurements: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper
bandwidth. (See Specifications page viii). Addiuonally, Chrominance to Luminance Delay Inequality must be measured at all

field test points on channel 2.
Minimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ().

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source (170 max.] [+/- 20 %] [+/- 10 Deg.] [+/- 2dB]
Ch. (VITS/Gen.) (Nanoseconds) (Percent) {Degrees) (dB)
2 .7 5 - /4/ 4/ J Fd r/
L TS 2.3
. _FTS g7
25 7S Pl
27 y 75 L. 22—
33 w75 2 3

3¢ vr.75 ' g, 3
Y7 7S 2. 3
S 2 s . 2. <

5? 274 2. {l
75- B LT &, I
116 _4 25 Jd. g
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Section 4 - Color and Channel Frequency Response Test
System Name: gZn 0f Rsony o OX. rFeig Highest Band Pass: _%2 4™
Test Point Location: P/ /S L 77 &7 Test Point Number: __ 5
Dateof Test: 2= s« - oy Time: _ 3/ 45 A Temperature: $5°7,=
Tech(s) Performing Test: __/3,/5/3 8 VY2 P Ve

Last
Equipment Used Make/Model Seria]l Number Calibration Date
Spectrum Analyzer 4F4% s 3829802949 J—26-03

Waveform Monitor N/A
Vectorscope

Test Demodulator

Video Sigl. Generator

Band Pass Filter 1 N/A
Band Pass Filter 2 , : N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems. 2nd edition,
November 1989, Chrominance to Luminance Delay Inequality, Differential Gain. and Differential Phase measurements are
performed on the required channels. The resuits are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be abserved (for the Combination Test Signal the packets will be .5. 1, 2. 3, 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements shouid be performed in accordance with the manufacture's
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference between the automated and manual measurements, manual
measurements should be performed on each channel.

Number of Measurements: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper
bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay Inequality must be measured at all
field test points on channe] 2.
Minimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ().

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source [170 max.] [+/- 20 %] [+/- 10 Deg.} [+/- 2 dB])
Ch. {(VITS/Gen.) {Nanoseconds) {Percent) (Degrees) (dB)
L2 /74 O 22—
9 78 .7
2 v, 78 L2
7—? ) /(75 ye /
L2 IS A
B A L.~
17 ) s g, 3
597 7S 2. &
£S5 L8 Z. 6
D257 4 TS 2. <4
116 £ 75 2. %
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Section 4 - Color and Channel Frequency Response Test

System Name: CW( 234 Highest Band Pass: 73«2
Test Point Location: _SacImc ff Test Point Number: _&
Date of Test: _2-3—-© @70 Temperature: 40°
Tech(s) Performing Test: __ 7Y - 7144-!2\
: Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer A&UENT 8H(C. = ISIBADI9Y -8-0

Waveform Monitor ' N/A

Vectorscope

Test Demodulator -

Video Sigl. Generator Y10eotex YT=4( 07538550 7-3-03

Band Pass Filter 1 _N/A_

Band Pass Filter 2 _N/A_

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Puise” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems, 2nd edition,
November 1989, Chrominance to Luminance Delay Inequality. Differential Gain. and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1. 2, 3, 3.58, and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channe! frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated

- measurements. If there is more then a § percent difference between the automated and ma:iual measurements, manual
measurements should be performed on ecach channel.

Number of Measurements: The measurements are to be made at the Headend on widely spaccd channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper

* bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay Inequality must be measured at all
field test points on channel 2.

Minimum Soecifications: All minimum specifications are listed in [ ] bclow All units are listed in ( ).
Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source [170 max.] [+/- 20 %] [+/- 10 Deg.] {+/- 2dB]
Ch. (VITS/Gen.) ( [*_{angge_cond;) (Percent) (Degrees) (dB)

2 Qe - 1o\ .8
b _utg . &
9 s . 2

Z2Z _Ged . (o
Z6 I o,
29 _(en . 4
42.2_ _éYi'U__ P 5—
38 wvIs 0 -3
53 TS - -/
51 VTS T
EES TV — 7

16 _U '3
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Secuion 4 - Lolor and Channel frequency Kesponse 1est

System Name: Chﬁ'{l@( KAl Highest Band Pass: 7534wz
Test Point Location: ___Hpove,~ Test Point Number: _7{ _
Date of Test: 2-S -of Time: _3:32 . Temperature: Yze
Tech(s) Performing Test: W . B
- : Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer AGUENT BHA(C SSBACI9 4 2-12-S3

Waveform Monitor ' N/A

Vectorscope

Test Demodulator :

Video Sigl. Generator VidEoTrk VY 078382550 7-3-63

Band Pass Filter 1 N/A

Band Pass Filter 2 N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demnodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required “12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cabie Television Systems. 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality. Differential Gain. and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1. 2, 3. 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Muitiply this number by 20 to obtain the channei frequency response in dB. . )

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a § percent difference between the automated and manual measurements, manual
measurements should be performed on each channel. :

Number of Measurements: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distnbution system uper

bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay Inequality must be measured at all

field test points on channel 2.
Minimum Specifications: All minimum specifications are listed in { } below. All units are listed in ().

Chroma Diff. - Diff. Frequency
Signal Delay Gain Phase Response
Source {170 max.] [+/-20 %] [+/- 10 Deg.] {+/-2dB]
Ch. (VITS/Gen.) (Nanoseconds) (Percent) (Degrees) (dB)
2 YITS - 70 r Z
ey + 3
9 _ Vs Y
ZZ VIS . 7
76 VTS . %
29 _Gen : 7
33 (7N - 2
38 TS 4
23 Va5 8
57 VITS 0 2
75 _(rd ./
16 _Y 3
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Section 4 - Color and Channel Frequency Response Test

System Name: _DuvUe v Highest Band Pass: 7 SC47Z
Test Point Location: __ LG vérde ~ Test Point Number: _8__
Date of Test: __2- - OX Time: _3:05" Temperature: 43 ©
Tech(s) Performing Test: e A
: Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer /Silekt €596C  3513BCHHY (28 <3

Waveform Monitor ' N/A

Vectorscope

Test Demodulator

Video Sigl. Generator ¥(D~o7e ¥ YTul 272300 s5c Eidakd Y

Band Pass Filter 1 N/A

Band Pass Filter 2 : : N/A

Test Setup ysed: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor. and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received 3s part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems, 2nd edition,
November 1989, Chrominance to Luminance Delay Inequality, Differential Gain. and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1. 2. 3. 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewlert Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All‘automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on 2 minimum of two channels for comparison with the automated
measurements. [f there is more then a 5 percent difference between the automated and manual measurements. manual
measurements should be performed on each channel. . '

: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channe! for each 100 MHz or fraction thereof of cable distribution system uper
bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay Inequality must be measured at all
field test points on channel 2.

Minimum Soecifications: All minimum specifications are listed in [ ) below. All units are listed in ( ).

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source (170 max.] [+/- 20 %) [+/- 10 Deg.]  [+-2dB]

2 ViTS ~< .

} U Y
4 ViT5 s 2
22 UK v
26 _vrs - 4
29 (el - 7

35 C’)f/\ o« 2
;%‘? Uil . o
S VIS . 5
57 _Urs . ¢
75 (el . Z
116 _Y7s -5
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Section 4 - Color and Channel Frequency Response Test

System Name: _ DU i Highest Band Pass: 7G4 72
Test Point Location: CAmE Ron/ Test Point Number: _9__
Date of Test: _Z-3—o<f Time: $- 90 Temperature: _5£°©
Tech(s) Performing Test: __ /! F;,éf
T scbusft : Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer ~Gilelt 459C 35138074 (Z-4g -3

Waveform Monitor ' N/A

Vectorscope

Test Demodulator

Video Sigl. Generator ¥ii>=0Te L U4 <7£3ansc F=ET5 -

Band Pass Filter 1 N/A

Band Pass Filter 2 N/A

Test Sctup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demoduiator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and Jooped through to the Vectorscope. The required “12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signais are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems. 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality, Differential Gain, and Differential Phase measurements are
performed on the required channels. The results are recorded below.
For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets wiil be .5, 1. 2. 3, 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to cbtain the channel frequency response in dB. .
As an alternative, autornated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture's
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated

. measurements. If there is more then a S percent difference betwesn the automated and manual measurements, manual
measurements should be performed on each channel. K
Number of Measurements: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channe! for each 100 MHz or fraction thereof of cable distribution system uper

* bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay [nequality must be measured atall
field test points on channel 2. : '
Minimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ( ).

Chroma Diff. Diff. Frequency

Signal Delay Gain Phase Response

Source {170 max.] {+/- 20 %] [+/- 10 Deg.]  [+/-2dB]

Ch, (VITS/Gen.) {(Nanoseconds) (Percent) (Degrees) (dB)
2 VITS - 99 -5
S Ui .4
9 ViT3 .7
Z2 _\UTg .3
26 _vds B
24 Cren .5
35 Gexs . 3
35 Ui s 2
S35 Vs L
57 wITs o/
75 _Ged - i o 3
116 _V75 o A
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Section 4 - Color and Channel Frequency Response Test

System Name: _Dov-bg it Highest Band Pass: 7580,4#2
Test Point Location: _Jtxons 4. Test Point Number: O
Date of Test: _2- 2- OV Time: __2:20 Temperature: 3£°
Tech(s) Performing Test: _ 7%<be. 7 asc b
_S,ofu( SCLHA&# Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer ~Alexit €59€C 3513800754 (z-1§-03

Waveform Monitor '- N/A

Vectorscope

Test Demodulator : _

Video Sigl. Generator ¥(D=0Ts K, YTy <¢7¢50msc T-£-T3

Band Pass Filter 1 _N/A_

Band Pass Filter 2 N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems. 2nd edition,
November 1989, Chrominance to Luminance Detay Inequality. Differential Gain, and Differential Phase measurements are
performed on the required channels. The resuits are recorded beiow.
For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signat the packets will be .5, 1, 2, 3, 3.58, and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
naural Log of the result. Muitiply this number by 20 to obtain the channel frequency response in dB. .

As an altemnative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related (o the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference between the automated and manual measurements, manual
measurements should be performed on each channel. .

Number of Measurements: The measurements are to be made at the Headend on widety sbaccd channels with the number of test
channels being a minimum of 4 channels plus one channet for cach 100 MHz or fraction thereof of cable distribution system uper

bandwidth. (See Specifications page viii). Addiuonally, Chrominance to Luminance Delay [nequality must be measured at ail

field test points on channef 2.
Migimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ().
Diff. Diff. Frequency

Chroma
Signal Delay Gain Phase Response
Source {170 max.] [+/- 20 %} [+/- 10 Deg.] [+/- 2 dB]
Ch, (VITS/Gen.) (Nanoseconds) {Percent) (Degrees) (dB)
2 VITS -2s” -3
5- TS -
9 un . 7
Z2 KR P
26 VIS 2 s
249 Qew » 3
33 Gen) ’ . 2
3% _unR . 3
53 Vs , | .3
57 _urs - 2
15 _Gew ' - ;

h

16 U715
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Section 4 - Color and Channel Frequency Response Test

System Name: Dol i Highest Band Pass: 7G4 #2
Test Point Location: __ /AR hokt Fretof Test Point Number: _{{
Date of Test: _Z-2-°% . fime: q.co Temperature: £ ©
Tech(s) Performing Test:
: Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer (et €59€C 35138004 (248 -C5

Waveform Monitor N/A

Vectorscope

Test Demodulator

Video Sigl. Generator ¥(D=0Te ¥ Y- ¢T7CScemsC _T-E-0%

Band Pass Filter 1 N/A

Band Pass Filter 2 _N/A

Test Sctup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demoduiator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Puise” and “Maodulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems. 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality. Differential Gain. and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Muluburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1.2, 3, 3.58, and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result Multiply this number by 20 to obtain the channe! frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture's
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. {f there is more then a § percent difference between the automated and manu:zl measurements, manual
measurements should be performed on each channel.

Number of Measurements: The measurements are to be made at the Headend on widely spac:d channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper
bandwidth. (See Specifications page viii). Addinonally, Chrominance to Luminance Deiay Inequality must be measured at all
field test points on channei 2.

Minimum Soecifications: All minimum specifications are listed in [ ] below. All units are listed in ( ).

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source {170 max.] [+/- 20 %] [+/- 10 Deg.] {+/- 2 dB]
Ch. (VITS/Gen.) (Nanoseconds) (Percent) {Degrees) (dB)_

2 VTS -/ -5

i TS .7
9 vITS . 2
Z2 VTR Y
26 VTS .Y
29 _(Qed . 2
33 (zen) ‘ . 5
3% _un . &
S3 VT . . ¢
57 wrs R
75 Gen ‘ .3
116 _UT5 - A
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Section 4 - Color and Channel Frequency Response Test

System Name: _ Dol ‘ ' Highest Band Pass: 7472
Test Point Location: _$<2/ MASSery/ c./-M,/!L Test Point Number: _{ 2
Date of Test: _2-2- 04 , Efmcz ({10 Temperature: 5% ©
Tech(s) Performing Test: _/?7 .
J_Schu T~ : Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer At €59€C 3513800754 (z-1§-<5

Waveform Monitor ‘ N/A

Vectorscope |

Test Demodulator _

Video Sigl. Generator ¥(D=oTe K YT o7¢35cmsc 7-5-05

Band Pass Filter 1 N/A

Band Pass Filter 2 N/A
Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of

the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems, 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality. Ditferential Gain. and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5. 1. 2. 3. 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference between the automated and manual measurements. manual
‘measurements should be performed on each channel. .

Number of Megsurements: The measurements are to be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper

‘bandwidth. (Ses Specifications page viii). Addiuonally, Chrominance to Luminance Delay Inequality must be measured at all

field test points on channel 2. ]
Minimum Specifications: Al minimum specifications are listed in [ | below. All units are listed in ( ).

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source (170 max.) [+/- 20 %] [+/- 10 Deg.]  [+/-2dB]
Ch. (VITS/Gen.) {Nangseconds) (Percent) {Degrees) (dB)
2 Vs -29 Y
5 Ut 7
9  vr .2
Z2 KR ' .« !
26 Vs e 3
29 Gew . 5
33 _Gen ’ : -3
3% v e 3
S3 VB . e Y
57 _ur3 e
5 _GCew ' e -9
16 _U7s e -3
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System Name: Chage [ 4 Highest Band Pass: 75242
Test Point Location: ___ Asiferel Test Point Number: {3
Date of Test: _2-4& -0 Time: __(Z:® Temperature: £« °
Tech(s) Performing Test: w2 Liedn
k Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer AGUENT BF(C SSI3AC2194 12-18-S3

Waveform Monitor N/A

Vectorscope

Test Demodulator :

Video Sigl. Generator V1dgotr g VIEGl 07630250 7-3-63

Band Pass Filter 1 : N/A

Band Pass Filter 2 N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse™ and "Modulated Stair Step™ test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems. 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality. Differential Gain, and Differential Phase measurements are
performed on the required channels. The results are recorded below.
For Channe! Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1. 2, 3. 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest muluburst packets. Divide the largest measurement by the smallest and determune the
natural Log of the resuit. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VMT700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a § percent difference between the automated and mariual measurements, manual
measurements should be performed on each channel. : ,
Number of Megsurements: The measurements are (0 be made at the Headend on widely spaced channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper

bandwidth. (See Specifications page viii). Additionally. Chrominance to Lumuinance Delay Inequality must be measured X all

field test points on channel 2.
Minimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ().

Chroma Diff.. Diff. Frequency
Signal Delay Gain Phase Response
Source {170 max.] [+/- 20 %] (+/- 10 Deg.]  .[+/-2dB]
Ch. (VITS/Gen.) {Nangseconds) {Percent) (Degrees) (dB) _
2 JITS ~b ' 5
S Y3 . 4
q 238 . 3
ZZ VIS , Z-
26 VTR , G
29 _Gend » Nz
33 _Ged ' 5.3
38 _UTS —
53 VTS : . Z
57 VTS . S
is_ ’

116 ‘9‘%‘ . :_'5
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Section 4 - Color and Channel Frequency Response Test

System Name: Db Highest Band Pass: 75C47Z
Test Point Location: _Bpruce p/ne Test Point Number: _{4- _
Date of Test: _2-3 o N Time: _3- 92 Temperature: ¢.3°
Tech(s) Performing Test: __ 74 _FiafLh
: Last

Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer ~Uileit 459IC  3SI3BCCFY (218 <3

Waveform Monitor , N/A

Vectorscope

Test Demodulator

Video Sigl. Generator ¥(D=oTe KL Y(Tdf <C7€3x0Sc 7-5-05

Band Pass Filter 1 N/A

Band Pass Filter 2 _ N/A

Teat Setup used: The 30 meeter (98.45 foot) cabie drop from the test point is fed into the Test Demodulator. The video output of
the test demodulator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could result in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems. 2nd edition.
November 1989, Chrominance to Luminance Delay Inequality, Differential Gain, and Differential Phase measurements are
performed on the required channels. The results are recarded below.

For Channe! Frequency Response measurements the Muitiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1. 2. 3, 3.58. and 4.2 MHz).. Measure the
ampiitude of the largest and smallest multiburst packets. Divide the largest measurement by the smallest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture's
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels_for comparison with the automated
measurements. If there is more then a § percent difference between the automated and manu:d measirements, manual
measurements should be performed on each channel.

DNumber of Measurements: The measurements are to be made at the Headend on widely spaced chnnnels with the number of test
channels being a minimum of 4 channels plus one channet for each 100 MHz or fraction thereof of cable distribution system uper
bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay Inequality must be measured at all
field test points on channel 2.

Minimum Specifications: All minimum specifications are listed in [ ] below. All units are listed in ().

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source (170 max.] (+/-20 %] [+-10Deg.] [+-2dB]
% VITS ~4 b .S
TS . )
9 vils . o
Z2 VTR
26 VIS A
24  _Qen .4
35 _(gem -4
azg Vs -
S VIT3 .
57 _urs .7
175 _Ge ' 03
16 _V73% -3
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System Name: Chﬂd@ Highest Band Pass: 75=#w2
Test Point Location: I\[iu) Hope Test Point Number: /S~
Date of Test: _Z-5-o% Time: _[Z:v© Temperature: ¢35 °
Tech(s) Performing Test: _ AL Peeln
: Last
Equipment Used Make/Model Serial Number Calibration Date

Spectrum Analyzer A&UENT 85F(C.  ISIBAI9Y Z-18-C3

Waveform Monitor N/A
Vectorscope

Test Demodulator

Video Sigl. Generator Viocorse VT4l . 0763050 - 7-3-03
Band Pass Filter 1 N/A
Band Pass Filter 2 N/A

Test Setup used: The 30 meeter (98.45 foot) cable drop from the test point is fed into the Test Demodulator. The video output of
the test demodutator is fed to the Video Waveform Monitor, and looped through to the Vectorscope. The required "12.5T
modulated Sine-squared Pulse” and "Modulated Stair Step” test signals are generated by the Video Signal Generator or are
received as part of the VITS provided by the program source. Care should be exercised when using VITS signals supplied by
the program source. Such VITS signals may arrive at the Headend with imperfections that could resuit in failed tests. Following
good engineering practices and NCTA Recommended Practices for Measurements on Cable Television Systems. 2nd edition.
November 1989. Chrominance to Luminance Delay Inequality, Differential Gain. and Differential Phase measurements are
performed on the required channels. The results are recorded below.

For Channel Frequency Response measurements the Multiburst test signal is acquired on the Waveform Monitor. Six frequency
packets should be observed (for the Combination Test Signal the packets will be .5, 1, 2. 3. 3.58. and 4.2 MHz).. Measure the
amplitude of the largest and smallest multiburst packets. Divide the largest measurement by the smailest and determine the
natural Log of the result. Multiply this number by 20 to obtain the channel frequency response in dB. .

As an alternative, automated test equipment such as the Hewlett Packard 8591C Spectrum Analyzer or Tektronics VM700 may
be used to perform these tests. All automated measurements should be performed in accordance with the manufacture’s
specifications. Because some automated test measurements may be affected positively or negatively by factors not related to the
test being performed. manual measurements should be made on a minimum of two channels for comparison with the automated
measurements. If there is more then a 5 percent difference between the automated and m:mua.l measurements, manual
measurements should be performed on each channei.

Number of Measyrements: The measurements are (0 be made at the Headend on widely spaccd channels with the number of test
channels being a minimum of 4 channels plus one channel for each 100 MHz or fraction thereof of cable distribution system uper

bandwidth. (See Specifications page viii). Additionally, Chrominance to Luminance Delay Inequality must be measured at all

field test points on channef 2.
Minimum Specifications: All minimum specifications are listed in [ ] below.” All units are listed in ().

Chroma Diff. Diff. Frequency
Signal Delay Gain Phase Response
Source {170 max.] [+/- 20 %] [+/- 10 Deg.] [+/- 2 dB]
Ch (VITS/Gen.) {Nanoseconds) {Percent) (Degrees) (dB)

2 TS - |
g a3 .S
q Vs 3

2Z VITS s @

z6 ViR » 4
29 _Gen %
32 _(iend ‘ A

53 vITS - )
57 VTS .

Z_SL.J%LC‘ e ‘
116 _VITS 2
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System Name: @4 T L ney of Dar'ﬂwul/(' Yagst /@Z/

The following tap devices are used in this system:

Manufacturer Model Number |

Lirnsey . L &ET

e um MET 18-120 uwz
Rry7r - oz«

As specified by the rules copies of the manufacture’s specification sheets are attached for each
make of tap used in this system.

Page6-1°
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LINDSAY LGT SERIES

BROAD-BAND MODULAR POWER TAP
PRODUCTION PRELIMINARY SPEC Jdan. 24. 8

© 2 PORT TYPICAL TAP LOSS PROFILE
SFOT FRECUENCIES Mz

Nominal Tap Values 5 50 300 450 530 75¢ 1000
2 PCRT Coupler : . . . '
4 -0 35 34 35 .37 38 4.1 4.5
8 4 45 57 = 848 70 T2 7T 8.4
11 7 <108 . -{a7 407 105 -106 110 125
14 10 -13.9 -13.6 -13.7 -13.7 -13.8 -14.C ~14.4
17 13 <185 -165 -165 -165 -183 -18.5 -188
20 16 . -18.8 <128 187 <187 -18.8 202 20.8
23 18 . 2.8 227 2.7 228 227 -23.C -23.8
28 2 263 257 258 257 -25.8 -26.2 27.3
23 2t -28.8 -28.5 28.5 284 -28.5 -28.¢ -30.0
32z 28 31.8 314 3153 313 -31.4 318 -33.0
Tap Less tolerance +-05 +-03 +#-04 H-05 +-085 +-Q07 +~10
Tap Rettrm Lessmin dB 18 20 20 20 20 1€ 18
- Tapt Tap Isofaficn a8 23 23 23 23 zZ3 z 23

4 PORT TYPICAL TAP LCSS PRCFILE
SPOTFRECUENCES  ME=

~minal Tap Values } 5 50 3og 450 530 75¢ 1000
IORT Caupler . . .

8 0 535 S7 £.3 74 . 74 . &L 8.7

11 4 -89 -93 -102 -10.4 -10.7 -11.5 -12.7

14 7 <143 S0 -141 0 140 0 <141 0 <145 -16.1

17 10 -17.0 -183 -17.0 171 0 73 -18£ -18.6

20 13 -18.7 -197 <198 ‘183  -20.0 -20.2 212

= 16 -22.8 23 B0 230 232 -23.E 242

. 26 RE! 258 283 B0 2880 263 272 283

. 29 = -289 283 .20 230  -293 -30.1 -31.1

- 25 -31.8 318 ‘313 <8317 -31.8 =328 -34.5

- 28 34.8 347 <143 3485 0 3438 -35.7 -37.5
Tap Loss oleranca +~08 +-~0.4 +/-0.5 +/- 0.6 +/~0.8 +/~-10 *=1.35

Tap Retun Lossmin dB 18 20 20 20 20 23 gg

Tap to Tap [sclaton dB 23 23 23 23 23 22

8 PORT TYPICAL TAP LOSS PROFILE

SPOUT FREQUENCIES MHZ -*
752 1002

Neminal Tap Values 5 50 300 £50 526 it
BPORT Caupjer

n a -10.1 238  -10.3 -10.5 -10.5 -112 12.4

14 4 -133 -132  -135  -13.8 ..--142 143 -16.3

17 7 -17.8 72 174 175 -17.5 <18 -19.3

20 16 205 200 205  -20.5  -207 -212 -223

2 13 B2 @3 ;33 233 233 WS 243

5 18 263 %1 B3 . -264 266 -263 -27-§

- 23 19 293 291 233 295 -96 @ -303 g: 3

R 2 Q25 22 RS 925 -7 233 ol

25 355 2352 2 -iss  -35s <S8 3ad Pyh

-
Tap Laxs tnleranen ~AnT P ¥ ol NE ~tns ol t -1



Nominzl Tap Vajues

2PORT Caupler
4 -0
8 4
11 7
14 10
17 13
20 16
= 19
28 2
29 25
32 23
Tap Less toleranca :
TapRetm lessmin 48
- Tap to Tap Isalation dB
Neminal Tap Values
PORT Coupler
8 a
11 4
14 7
17 10
20 13
= 18
25 “19
29 z
.32 25
=7 35 28
Tap Less toleaace
Tap Retum Lass min g
Tep to Tap lsclation dB
Nomiinal Tap Vaiyes
8 PORT Couplar
11 1)
14 4
17 7
20 10
3 13
5 18
© 29 19
B v} 2
as 25

LINDSAY LGT SERIES

BROAD-BAND MODULAR POWER TAP

PRODUCTION PRELIMINARY SPEC

" ZPORT TYPICAL TAP LOSS PROFILE
. SFUTREQUENGIES M

s ) 300 450 530
35 34 35 .37 -3.8
45 57 5.8 7.0 72
-10.9 -10.77 407 105 108
<138 <136 137 137 138
-188 -{835 -16.8 -18.5 -185
-18.5 -18.8 -18.7 -18.7 -18.8
2.8 27 7 p»5 7
253 =257 253 257  -25.8
-28.8 285 285 284 .285
-31.8 314 312 7 <313 -31.4

+~0.5 +~-03 +~0.4 +#-0.5 +-08
18 20 20 20 20
= 23 23 23 23

4 PORT TYPICAL TAP LOSS PROFILE
) SPOT FRECUENCIEES Mz

5 s0 300 450 530
i &9 £.7 <S8 7.1 7.4
<9 -89 .02 -104 -10.7
<143 =120 41 1400 1401
-17.0 1828 170 171 -17.3
-19.7 -127 .93 -19.3 -20.0
28 29 230 -230 232
253 253 250 2540 -26.3
-283 289 293 <289 -28.3
31.2 313 31.8 S1.7 <318
4.8 <347 <343 ~345 -34.3
=08 404 05 +.05 +408
18 20 20 20 20
23 23 b yat 23

!

8 PORT TYPICAL TAP LOSS PROFILE
SPOTFRECUBNCIES  moz

5 30 Joo 450 532G
-10.1 938  -103 -10.5 -10.8
-13.3 <132 435 -13.8 .- -14.2
-17.8 -172 -17.4 -17.5° ° -17.5
<205 <200  .205 -20.5 -20.7
232 2.9 233 -23.3 -23.3
283  B/I1 B3 . 264 66
<293 290 233 29§ <29.6
325 22 A2S 325 2.7
<355 352 385 -355 -35.8

08 10

*07 +~QS% 08

Jdan. 24, 48
75¢ 100Q
.1 —45
<17 84

-11.C -12s
-14.¢C ~14.4
-18.2 -i188
202 -20.8
=23.C -23.5
-28.2 ~273
-28.¢ -30.0
S8 <330
+/~ 0.7 +/~ 1.0
1€ 13
23 pric)
75C 1000
3.C 8.7
-11.8 -12.7
-142 -18.1
L1812 -18.5
-20.8 212 -
23,8 242
27.L -283
~30.1 31.1
-328 -345
~35.7 -37.3
+/~1.0 +-15
25 . 20
22 23
7o 1002
-11.2 12.4
143 -16.3
-18.1) -12.9
=212 -22.3
218 -24.5
<26.3 -27.8
=303 31.85
833 347
384 ~37.8

- 18 -~ 2.0
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Jpical Freq. 2204 2208 2211 214 | 2217 | 2220 | 2233 | 3558 2225 ]
necification {MHz) | Nom| (+/} | Nom| (+F-) | Nam| (+/-} | Nam| (+/} | Nom] (++=) | Nom] (/)| Nam] (v/<) Nem| (<) [Nom] (+13)
oloss* 10 33 01)76 01109 011136 Q11158 Q1 [183 03|219 07241 01 ]|=3 63
30 33 01175 O1[110 01151 Q1174 Q1 200 01|29 01359 a1 |287 g
50 33 01|75 01|10 03 [151 Q1174 Q! |20 01223 01253 af |88 0
100 16 0180 1|12 01150 Q1[174 Q1 [189 01[228 01! |256 01 |284 oy
330 316 01180 071|112 011150 Qf 175 Q1 [199 01|28 a1 255 a1 283 gs
450 37 o180 Q1111 031150 Q1[175 03198 01|26 03258 03|23 o3
550 i7 01j80 01110 03149 03)175 03189 03({25 03255 03283 a3.
600 38 01]61 03108 03148 Q3175 03199 03 |226 03|256 04282 04
750 35 0388 0310704143 04175 06200 04|27 04 (253 05|28.4 05
880 42 03] 9.1 04107 0.4 149 05|177 07]203 08|20 065/264 071280 aog
1000 48 0498 06109 086|151 09177 09208 07|27 1.0]283 1.0]298 12
Insertlon 10 2.9 1.4 1.0 0.9 0.7 0.4 0.4 0.4
Loss® 30 2.9. 1.4 0.8 . 0.3 0.7 0.4 0.4 Q.4
(dB) Sa 2.9 1.4 0.8 0.8 0.7 0.4 0.4 0.4
100 3.3 1.8 1.0 0.9 a.8 0.4 0.5 0.5
330 3.4 20 1.0 1.0 0.3 a.8 a.s 0.8
450 3.4 2.0 T.0 1.0 0.8 a.s 0.6 0.8
S50 3.4 20 1.1 1.0 0.9 Q.6 0.6 0.6
600 3.6 22 12 1.1 a.s Q.7 0.7 0.7
750 3.7 2.5 1.3 1.2 1.0 0.8 0.8 0.8
850 3.8 2. 115 1.3 1.1 0.9 0.9 0.9
10ca 4.1 7 29 1.4 1.2 1.1 1.0 1.0
lation 10-28 20 20 20 24 29 30 34 34
to Qut  30-T49 22 24 28 30 3z 35 38 40
~in) 750-399 20 2 25 28 31 34 36 3g
S00-1000 20 122 24 28 31 34 38 38
suiation . 10-29 20 20 20 20 20 20 20 20 20
aptoTap 30449 25 25 25 25 23 25 25 25 25
iBmin) .  450-749 23 23 23 23 23 23 pic| 23 23
750-1000 20 20 20 20 20 20 20 20 20
eturn Loss  10-29 17 17 17 17 17 17 17 17 17
tand Qut  30-559 18 18 18 13 18 18 18 18 18
!B min}) eéoc-8=g 17 17 17 17 17 17 17 17 17
8Q0-10aaQ 18 18 18 16 18 18 16 "~ 186 18
stum Loss  10-29 18 18 16 18 18 16 18 18 18
ip - 30-538 18 18 18 18 13 13 13 18 18
8 min} 600-829 17 17 17 17 17 17 17 17 17
800-1000 18 16 18 18 18 16 18 18 18
im Mod. 1049 -84 54 -70 -70 -70 -70 -70 -70
10 Amps, 50-589 -70 -70 -70 -70 -70 -70 -70 -70
8 min) 600-749 64 -84 -70 -70 -70 -70 -70 -70
' 750-1000 60 .| -60 | -70 | -70 70 | 70 -70 -70
Al {dB min) 10-1000 | -105.0 | -105.0 | -105.0 | -105.0 | -105.0 | -105.0 | -105.0 | -105.0 | -105.0
33 10-1000 | 0.35.) 035 | 035 | ©.35 | 035 { 0.35 | 0.35 0.35 | 0.35
max) ] .
wer Rating 12 Amgs, §0:10-90 Vac




2420

Typical Freq. 2408 24N 2414 2417 2423 | 32438 235
Specification (MHz) Nom [ (+) | Nam | (+#) | NomT () | Nom] (+r] Nom | (+/) | Nom ] (+1) Nom | (++) | Nom | (<7 ]
Tap Loss® 10 73 07103 01143 0.1]158 03]19.4 03 0 04248 0313277 03)
'8) 30 72 08101 01 /144 Q11174 011209 01224 035|261 03309 o
50 71 051107 01(74.4 01176 01[209 Q.1 235 03 |2651 0.3{29.3 q.1
100 74 061107 031148 03176 0.3(21.0 0.3 {234 0.3 ]254 03)29.0 0.4
. 330 74 06106 037148 031178 0.3/21.0 03 (233 03253 04 29.1. 0.4
450 7.5 06108 037147 04178 0.4 [21.0 03 [233 03259 04 29.1 0.4
S50 76 061106 0314.6 081175 0.421.0 03233 0.3 (253 04291 0.4
600 7.7 0.6 (107 047143 06173 0.7 |21.0 065|233 04 |259 07 28.3 0.9
750 7.9 06 11.1-08 /145 074189 0.9 (206 09230 05257 0.9 291 1.0
860 81 07 (116 03144 07166 12203 0.9 [227 07253 1.0{288 10
1000 88 1.0 /125 121150 1.2)174 19202 12225 12261 1.4 |295 1.5
Inserticn 10 3.5 1.5 1.0 0.9 Q.7 0.4 0.4
Loss* 30 3.5 .14 0.3 0.8 0.7 0.4 0.4
(dB) 50 as 1.4 0.8 0.8 0.7 0.4 - 0.4
106 39 1.8 1.0 1.0 0.8 0.5 0.5
330 4.1 2.0 1.1 1.0 0.3 0.3 0.5
450 42 2.0 1.1 1.0 0.3 0.5 a.s
550 4.3 2.0 1.1 1.0 0.9 0.8 0.s
800 4.5 23 1.2 1.1 0.9 0.7 Q.7
750 4.8 26 1.4 12 1.0 0.8 0.3
860 49 2.9 1.7 1.3 1.1 0.5 0.9
1000 5.1 3.7 22 1.4 1.2 1.0 1.0
clatian 10-29 20 21 22 27 30 34 34
ptoOut  30-749 24 27 30 33 38 38 40
3 min) 750-899 22 25 28 31 34 36 38
900-1000 2 25 28 31 34 36 38
3
atian 10-29 20 20 20 20 20 20 20 20
TaptoTap  30-449 25 25 25 < 25 25 25 25
(dB min) 450-749 23 23 23 23 23 23 23 23
! - — 750-1000 20 20 20 20 20 20 20 20
Return Loss  10-29 17 17 17 17 17 17 17 17
Inand Qut  30-539 18 18 18 13 18 18 18 18
(dB min) 600-333 17 17 17 17 17 17 17 17
900-1000 18 18 186 18 18 18 .18 16
Returs Loss  10-29 18 16 18 18 18 18 18 16
Tap . 30.839 18 18 18 18 18 13 18 18
(dB min) 500-833 17 17 17 | 17 17 17 17 17
S00-1000 16 18 16 f. .16 18 18 18 16
Hum Mod.  10-43 -84 -64 | .70 .70 -70 -70 -70
at10 Amps. 50-539 -70 -70 -70 -70 -70 -70 -70
(dB min) 800-748 -84 -84 -70 -70 -70 -70 -70
) 750-1000 -§0 -80 -70 -70 -70 -70 -70
=MI (dB min) 10-1000 -105 <105 -105 -108 -105 -105 -105 -105
Ness 10-1000 0.35 0.35 0.35 0.33 0.35 0.35 0.35 a.35
3 max)
>uwer Rating 12 Amgs, 80 ta 30 Vac
oiet (5144 _ Speclmens e 3ubject 19 changs wilient sufies. )

[, " e



2818

“ypical Freq. 2812 284S 2821 2824 2827 2830
specification  {MHz) Nam | (+/-) | Nom | (+/) | Nem | (+-) | Nom | (=~} | Nem | {+7) Nom | (+} | Nom | (/)
ap Lass” 10 106 03 138 011176 04200 04 |2Z3 04 352 03|83 0.4
3) K1y 105 03 {13.7 011178 03 {209 03 [240 03 [265 03302 0.3
50 10.5 0.1 7136 01 (17.8. 03 /209 03 [241 03 [266 03|32 g3
100 10.9 03 143 04 1181 08(21.0 06 |241 06 |66 05300 19
330 1.1 0.4 1143 05 )182 08 (211 056|242 07 |266 05300 .12
450 1.1 04 1143 06 1181 06212 07 242 0.7 ({2658 07300 12
550 11.2 0.4 1743 07 180 06212 07 |243 09 [265 09295 12
600 {11.3 0.7 1145 0.7 [17.7 09 (213 09 {243 0.9 (266 12298 11
750 11.7 0.9 1152 0.9 1178 13212 14 [242 1.5 [267 15297 15
asa 120 1.0 (198 1.2 1178 14 |21.1 15241 1.5|268 15]296 15
1000 127 1.3 172 1.9 | 188 139|216 22 {248 1.9 |27.9 21]307 19
Insertion 10 34 1.3 1.1 1.0 0.7 0.4
Loss® 3o 3.4 1.4 1.0 0.8 0.7 0.4
(dB) 50 3.5 1.4 1.0 0.8 a.s 0.4
100 a9 1.8 1.1 1.0 0.8 Q.5
130 4.0 2.0 1.1 1.0 0.3 0.6
450 4.1 2.1 1.2 1.0 0.8 0.6
550 42 22 12 1.1 0.9 0.6
8§00 4.8 23 1.2 1.1 Q.8 0.7
750 47 27 1.4 1.2 1.0 - 0.8
860 4.9 3.0 1.5 1.4 1.2 1.0
1000 s.0 3.3 2.0 1.5 1.3 1.3
llation 10-29 21 24 27 3Q 34 34
o to Out 30-749 26 .30 32 34 38 40
' min) 750-899 25 28 30 a3 386 38
900-1000 24 23 28 33 34 36
I. .tien 10-29 20 20 -20 20 20 20 20
Tapto Tap - 30449 25 25 28 25 25 25 25
{d8 min) 450-749 23 23 723 23 23 23 23
.7 7s0-1000 20 20 20 20 20 20 20
Return Loss  10-29 17 17 17 - 17 17 17 17
in and Out 30-593 18 18 18 18 18 18 _ 18
(dB min) §00-399 17 17 17 17 17 17 17
§00-1000 18 16 18 16 16 18 18
Return Loss 10-28 18 18 -18 18 18 16 16
Tap 30-539 18 18 18 18 18 18 18
'dB min) 600-399 17 17 7 17 17 17 17
§00-1000 16 16 18 16 18 18 18
{um Mad, 1039 -54 54 -70 -70 -70 -70
1t 10 Amps. 50-539 -70 -70 -70 -70 -70 -70
dB min) 600-749 -84 -64 <70 -70 -70 -70
: 750-1000 -60 -50 -70 -70 -70 -70
IMI(dB min)  10-1000 -105 -105 <105 | ".-108 -105 -105 -105
Tess 10-1000 | .0.35 0.35 0.35 0.35 0.35 0.35 0.35
max) - i
'‘awer Rating {2 Amgs, 60 (¢ 90 Vac

plend 0x1.40)
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mG . 1U-1000 MHz

ol (244

ypical Freq. 2204 | 2208 | 22117 | 231 217 | 2220 T 22331 | 72223 2339
“pecification {MHz) Nom | (+-} | Nem| (+/-) | Nom)| (+1-) | Nom| (+#-} | Nom] (++}| Nom| (+-}| Nom] (*4-} | Nom | (+/-} | Nem T+
~o Loss* 10 33 0176 a1]109 01138 oy 1S3 01183 Q3211 a7 241 a7 Z2 o3
) © 30 33 01(75 01118 01151 a1 (174 a1 200 o4 29 011253 Q1287 o4
5d 33 0175 01110 o1 [151 01174 o1 |20 o1 223 0.1)253 01|73 Q.1
100 36 Q180 011112 011S8 Q1174 Q1189 af|z2§ 0.1 (258 0.1 ({24 01
330 38 01180 011112 011150 a1)175 01199 a1]z;s Q!|255 Q1283 g3
45Q 37 01780 Off1L! 03180 a1 (175 @3 ]193 qg Z85 03256 03({283 03
S50 37 01180 01110 031143 03175 a3 /193 03|25 03258 03283 03
600 38 0181 03108 03149 03({175 03199 03|28 a3 256 04282 04
750 33 03)88 03107 04143 04/1780 08200 04|27 04 258 05284 Q5
860 42 Q3)93 Q41107 04143 056|177 Q7 |203 05|70 05|24 07 230 03
1000Q 46 04928 065109 06151 039|177 09205 07|37 10289 1.0[{ms 12
Insertion 10 2.9 1.4 1.0 Q.9 0.7 0.4 04 0.4
Loss* 30 2.9 1.4 0.3 0.8 Q.7 0.4 0.4 0.4
(dB) 50 29 1.4 0.3 0.8 0.7 0.4 0.4 0.4
100 3.3 1.8 1.0 0.9 0.3 0.4 0.5 0.3
330 3.4 2.3 1.0 1.0 0.3 g.e g.6 0.8
450 3.4 2.0 1.0 1.0 0.3 0.8 0.5 0.6
530 34 20 1.1 1.0 0.9 0.8 a.s 0.5
800 3.6 2 12 1.1 0.3 Q.7 0.7. 0.7
750 3.7 2.8 1.3 12 1.0 0.8 0.8 0.3
880 3.8 2.8 15 1.3 1.1 ag.s Q.s 0.8
1000 4.1 .7 2.0 1.4 1.2 1.1 1.0 1.0
dlatlen 10-29 20 20 20 24 29 30 34 34
1toc Qut 30-749 22 24 26 33 33 36 38 40
‘In) 750-899 20 22 25 28 31 34 38 33
900-1000 20 122 24 28 31 34 36 38
Is _.atlon 10-28 20 20 20 20 20 20 20 20 20
TaptoTap 30439 25 25 25 25 25 25 25 25 25
'dB min) | 450-749 23 23 23 23 23 23 23 23 23
750-1000 29 20 20 20 20 20 20 20 20
etum Loss  10-29 17 17 17 17 17 17 17 17 17
nand Qut  30-339 18 18 18 18 18 13 18 18 18
dB min) 600-393 17 17 17 17 17 17 17 17 17
800-1000 18 18 18 18 18 16 18 18 18
leturn Loss  10-23 18 18 16 18 18 18 16 16 16
‘ap © 30-s89 18 18 18 13 18 13 18 18 18
dB min) 600-393 17 17 17 17 17 17 17 17 17
800-1000 18 16 18 18 16 16 18 18 16
lum Mod., 1049 -64 -84 <70 -70 -70 -70 -70 -70
t 10 Amps, 50-539 -70 -70 -70 -70 -70 -70 -70 -70
iB min) 800-743 54 64 -70 -70 -70 -70 -70 -70
‘ 750-1000 -80 -§0 70 -70 -70 -70 -70 -70
Ml (dS min) 10-1000 | -105.0 | -105.0 | -105.0 -105.0 | -105.0 | -105.0 | -105.0 | -105.0 } -105.0
‘-3 10-1000 g.3s5- 0.35 0.35 0.35 0.35 0.35 0.33 Q.35 Q.35
nax) -
Jwer Rating 12 Amgs, 60 o 30 Vac




REGAL

Nominal Performance Specifications
AMTI02- - ' 0 | 8o no | o | w0 | W0 | Bo | B4 20 | 320 | 150
Nominal Tap Value (dB) .
$ MHz 340 720 | 1034 | 1450 | 1650 | 2050 | 220 | 2550 | 2850 | 3150 | 3470,
50 MHz 340 720 | 1070 | 1450 | 1650 | 2080 | 2280 | 2570 | 2850 | 3160 | 3470
300 MHz _ -q50 | 720 |-1078 |-1440 |-1650 | 2050 | 280 | ZA0 2870 | 3190 |_3520
400 MHz ' 250 | 720 | w070 | w420 | w60 | 080 | 280 | 2550 | 2830 3230 | 3530
500 MHZ N a0 | 740 | 1088 | wm | w70 | 280 | 260 | 2610 | 2880 | R | X870
§00 MHz - as0 | 740 | 1074 | 12z | ia70 | 2100 | 290§ 2600 ) 2210 | 250, 3570
700 Mz , TRECRES T2 | Tea | zie | zeo | 200 | 210 | 32850 | 3550
800 MHz 120 750 | 1078 | 12 | 1620 | 2120 | 220 | 2580 | 2890 | 3220 <0
900 MHz 180 | 750 | 1080 | 12m [ 1620 | 2110 | 200 | 2550 | 2880 250 | 3530
1000 MHz L 420 12 | 1z | voo | w30 | 240 | Zs0 | 2550 | 2880 | 3240 | 3540
Nominal insertion Lass (in/out) (ﬁﬂ)
SMHz T 140 13 100 | a7 040 | 0a0 .40 g4 | 0.40 0.40
" oM T 340 1.40 @ | arm | 440 | 030 20 Qi | 020 020
200 MHz T 150 100 | G50 | Q40 | Q40 0.0 aso | 050 a0
400 MHz T 150 120 | Q70 | G4g | 040 .50 ase | 00 a0
500 MHz T 3 130 120 120 05 | 070 .70 o | o0 070
500 MHz T 220 120 | Qoo | asg | 00 .70 aro | a7 oo
o0 Mtz T 4z | 2 | 1= | 120 | ase | oz | c20 | a7 | 0%0 | oss
00 MHz T 40 2¢g | 200 | 120 | 100 | 00 .90 as0 | 090 | -0s0
00 MHz .7 b | 23 | 20 | 10 | w0 | 0 | a0} 100 110 | w0
1000 MHz T 450 aca 23 150 1.40 110 120 1.10 120 1.40
Aecommended Torque Ordering Infocrmation on Paées H57-H58
Housing Clasure Screws 20-30n. Ib.
Center Conductor Seizure 15-20in. Ib.
Port Plugs 10-1S it l'b.
Connecior Put-Qut 100 Ib. minimum
SoecficTions subject 19 CXange wihout ASICE
JOUTHEAST Non:nss, GA  800-433-3765 EAST: Rockaway, \J  800~4S3-1524 l MIOWEST: Roling Meadows. IL ﬁ
OUTHWEST: Irving, TX ~ $00-643-2288 WEST Sanm Ana,CA  300-227-2863 | 80O-28-7SS6 = =
© W TROVAE S
' ——————————
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REGAL

Frequency (Miz) 0400 " s00-1000
Isolation (d8 minimurm) Tap to Tap 18 3. L3 25 Py 21 19
Retumn Loss {d8 minimum) 15 13 20 18 17 16 15
Tap Lass Talerancs .
40t029.048 210 =10 =10 =10 =13 =17 =29
201035048 =10 =10 219 210 215 =29 223
EMI Shielding (d8 minimum) 100 100 1c0 100 100 100 100
Hum Mogutation 7Amps (dB minimum) &5 8s &85 65 &5 3] 65
Power Rating : _ 7 Amps ACTC, 50-50 Vours, 160 Hz

Worst Case Performancs Specifications

T 0 | & | na | o | wo | w0 | zo | 0 | ma | =o | o
“‘ar Code Juenrcare | aucx 2o LIV nevy CRanc Os  joRucEam| mmms RD areen
.ton Loss (dB madmum) H
b T as .7 12 07 LS a4 0.4 0.4 04 0.4
50 MMz T is 15 1.1 [ivg as a3 03 03 a3 a1
300 MHz T 17 13 12 s 05 5 | as es | as as
400 MHz T k¥ 13 1.4 10 s s s as as 06
500 MMz : T 19 21 15 19 a7 07 0.7 a7 o7 oz
600 MMz T 42 22 15 1.1 a7 oz 07 0.7 az w
700 MH2 T 45 24 13 13 a3 as 08 03 as 08
800 MHz T 15 25 21 14 1.0 as ag as a9 02 g
200 MMz T 47 23 24 15 11 11 1.1 1.1 11 1.1 g
1000 MHz T 42 1 22 18 14 14 14 1.4 14 14 ‘E‘ :
Qut-1o-Tap Iscfation (¢8 minimum) e
5 MHz T 18 18 a 3 Ry 3 8 « @ 45 E
S0MHz T s | = a | v | 0w | 7 | a 2 | @ 4 £
300 Mz T s | .5 pa 30 i1 3 s 42 “ 4% ﬁi
400 M T a z 2 a0 L z 3 12 4 46 B '
500 Mz T 2 2 2 | a kit 40 «? 44
SO0 My T . Pal 2 n | 7 n 1 13 a1 43 :3,
g g or 19 | 19 9 | = 2 a | = | z
<z T 18 18 18 PL] a a Pl T N z :
S oms 3:0ct t congs wefiut aoiicy ’
MEOWEST. Roliog Meadows, L

~ SOUTHEAST NoTress, GA | S0-C3I788 fockway, Al 0058424
TeleWire o mmum oy \?gns:nuc\ mz-om | moss



continued

REGAL
wminal Performance Specifications
=+ T102- 40 8.0 12 4o | wo | mo | o | 260 290 | 320 150
.._.+tinal Tap Value (d8)
5§ MHz 340 720 | 1034 | 14s0 | €50 | ;E0 | 250 | BH 2850 | 3150 | 3470
<0 MHz 140 78 | wro | s | 1850 | ms0 | 280 | 2570 2850 | 3160 | 3470
300 MH2 150 | 720 | 78 | w0 | 1eso | me0 peo | 2580 | 2870 | 310 | 3520
400 MHz 160 720 | 1070 | 142 | €80 | W60 | 280 2560 | 2850 | 330 | 3530
500 MHz 150 740 | 1083 | 1420 | w70 | 2180 | 250 | 2610 2800 | 32680 | 3570
600 MH2 160 740 | w7s | 11z | 870 | 2100 | 230 | 2610 2910 | 3250 | 370
700 MHz 170 750 | w072 | 13 | 18 s110 | zeo | 600 | 2210 | 3260 | 3550
800 MHz asg. | 750 | 1078 | 132 1 620 | 2120 | 230 | 2530 | 2890 | 3290 z0
900 MH2 .80 7e0 | 1ws0 | 120 | ws | 20 | 200 | B 2850 | 3250 20
1000 MHz 420 as0 | n2e | oo | 1720 | 20 | znE | B0 28.50 | 3240 | 32840
Nominat Inserdon Loss (in/out) (d8)
SMH2 T 240 | 150 to0 | aro | o040 | 40 | Q40 040 | Q40 0.40
S0MHZ T 340 1.40 aca aig .40 azq az0 aza a20 Qg
200 MHz T 1< 1.60 100 | AT | Q40 .40 050 0so | as= 0.0
400 MHz T s | 180 100 | oz | 04 | Q40 050 aso | 08 aso
“W0MH2 T 3z | 120 170 | w0 | aso | am | 70 o0 | 070 0.78
MHZ T 400 200 120 a0 Q.20 [\p] Q0 a.70 a70 Qazg
MH2 T 04| 230 teg | 150 | oeo | g0 | 00 aro | aso .80
. . MH2 T 430 | 250 20 | 120 | tco | oso | 020 ogc | 020 0.0
900 MHz . T wio | 250 | 20 | 1 | wo | w0 | ori0 o f 100 130 | w0
1000 MHz T 450 | 300 299 | 150 | 140 110 120 110 | 120 1.40
H57-HE3

Recommended Tarqua

Ordering Informaticn on Pages

Housing Closure Screws 20-30in. 1b.
Center Conductor Seizure 15-20in. b,
Part Plugs 10-15iL li:.
Connector Pull-Out 100 'b. minimum
WSK&!NMM&:
SOUTHEAST. Norcress, GA 800331765 l EAST Rockaway, N S00-S3-1524 MICWEST: Rotfing Meadows. 1L m
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GAL
<inal Performance Specifications .
& w | 80 | mo | wo | us | w0 | o | om0 | mo | ae | w0
i ‘/alue (dB}
z . 340 720 1034 | 1450 { 1650 | 2060 | 250 | 2540 2850 | 3150 | 3470
Az 140 720 | 1070 | 1453 | 1850 | 2050 | 2280 | 2570 | 2850 | 3150 | 3470
iz 19 | 720 | 1078 | w440 | 650 | 260 | 260 | 2680 | 2870 | ;e | 20
iHz 150 720 | 1070 | 1420 | 1650 | 2050 | 2260 { 2590 | 2890 | 3230 | 3530
Hz iso 740 | 1083 | 1420 | 1670 | 2180 | 250 | 2510 | 2880 | 3280 | 3570
Hz 150 740 | 1074 | 1320 | 1670 | oo | 2200 | 2610 | 2210 | 3280 | 3570
Hz a7 750 | 1072 | 1380 | 1830 | 2110 | 290 | 2600 | 210 | R& | 850
Hz 380- | 750 | 1076 | 1320 | 1630 | 2120 | 280 | 2580 | 28°0 | 320 | 3550
2 180 730 | 1080 | 1230 | 1630 | 2110 | 2200 | 2550 | 2850 | 3250 | 3530
Hz 420 850 | 1124 | 1300 | 1730 | 2140 | 20 | 2550 | 2850 | 3240 | 35.40
at Inserton Loss (in/out) (d8)
T 140 150 100 | Ao 040 | Q4o 0.4 .40 0.40 0.40
T 240 1.40 a0 | am @40 | o 030 @z 020 0.20
z T 10 1.50 100 | 050 G40 | ase 050 <9 b a.sa
z T 1s0 1.50 0 | e Q40 | 040 aso as0 059 ase
b T 250 1.20 130 100 050 | o o o ez 0.70
- T 400 200 120 | oo | o2 | 7o 070 070 | e 0.70
T 20 3 230 1.9 120 ass | a0 0.0 070 20 .80
z T 40 250 200 120 1.0 | 0= 00 020 | 0s0 0.0
: T 40 | 280 | 210 | e | w0 | ot | 10 100 | w0 | w0
2 T 420 e 29 15 140 | w0 120 1.10 120 1.40
meaded Torque ) ' CQrdering Information on Pages H57-HES
7 Closure Screws _ 20-20im b,
Zaonductor Seizure 15-20in Ih.
s - 10-1S 1t 1.
‘or PyitQut 100 {b. minimum
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